Parts Manual

4520P

Serial Number 4520P-AR01001--

VENTRAC.COM

Revised 03/31/25
09.20058 Rev. 03



ENTFRAC

by Venture Products Inc.

500 Venture Drive
Orrville Oh 44667
www.ventrac.com

Serial Number Description

Engine Design Model
Spec  Spec Spec Number

Engine
P Kawasaki 31 HP FD851D-MS01R Gas LC

Notes

« If any component requires replacement, use only original Ventrac replacement parts.
* When ordering new components, be sure to order all required safety decals. All current safety decals must
be affixed to the replacement components prior to installation of the component.



TABLE OF CONTENTS

ELECTRICAL PAGE 11
Wiring Diagram Reference Key, 1 PTO Fuse Relay (Serial # 01001-02172) ..cccvvererererreriernereeniensenesesesesesnns 7
Wiring Diagram - Rear Harness, 1 PTO Fuse Relay (Serial # 01001-02172) ..ccocvveverinerereeienienieneneseseeeenes 8
Wiring Diagram - Front Harness, 1 PTO Fuse Relay (Serial # 010071-02172) ..ccceiererenererieenieneneneseeieeeaee 9
Wiring Diagram - Engine Harness, 1 PTO Fuse Relay (Serial # 010071-02172) ..cceeveverenenenenereeeeeeseeneennens 10
Wiring Diagram Reference Key, 2 PTO Fuse Relay (Serial # 010071-02172) .c.cceerereceneneeenenieenrenieeseneeeene 11
Wiring Diagram - Rear Harness, 2 PTO Fuse Relay (Serial # 01001-02172) c..covevteiieneneneneneneeeeieeeseeseenaens 12
Wiring Diagram - Front Harness, 2 PTO Fuse Relay (Serial # 010071-02172) c..covvevviervienerneniienieneenesssesieennens 13
Wiring Diagram - Engine Harness, 2 PTO Fuse Relay (Serial # 010071-02172) c..ccvvevueerinerereneenenieneneneeene 14
Wiring Diagram Reference Key (Serial # 02173-05664)........coceeiiiieririnenineneeteteee et sie et seeseeseesaens 15
Wiring Diagram - Rear Harness (Serial # 02173-05664) ......ccccvcuirienernieriienienieeniesiieseeseessesssesseseessesssessaessaens 16
Wiring Diagram - Front Harness (Serial # 02173-05664)........cccceirereeineneeenenieeniesieeeeseeesressesessesseseeseseeneene 17
Wiring Diagram - Engine Harness (Serial # 02173-05664) ......ccccoiiririrerinenenieteiestesee sttt see e seesaens 18
Wiring Diagram Reference Key (Serial # 05665-)....ccuiiiiiririrrerierieniesiesiesesesessesessessessessesessessessssssessessessessens 19
Wiring Diagram - Rear Harness (Serial # 05665-)......cciviririririerierierienientsesessetessessessessessessessesssessessessessessens 20
Wiring Diagram - Dash Harness (Serial # 05665-) .....cciviririririiiiierierieniesieeieet ettt sttt see e e sae s 21
Wiring Diagram - Front Harness (Serial # 05665-).....cccciiiriiiiiriiinienernieniteneesieesiesseseessesssesssessessesssesssesssesseens 22
Wiring Diagram - HOOd Harness (Serial # 05665-) ....cccuviririreriirierienienienisesestetessessessessessessessesssessensessessessens 23
Wiring Diagram - Kawasaki Engine Harness (Serial # 05665-).......ccccoviriririnininieiereeseseseseseee et 24
Wiring Diagram - Optional Female Socket & Male PlUG .......coeiiiieieiiinenieneeeteete et 25
Fuse Panel Layout (Serial # 01007T-02T72)..cciiciiciirierrerierienineseeteeessensessessessessesesssessessessessessessessesssessessensessesses 26
Fuse Panel Layout (Serial # 027173-05664).......c.ccocuiiereeriererineeteieteteseeseesie st sttt etestessessessessessesasesessensensesses 27
Fuse Panel Layout (Seri@l # 05665-) ....cciririririeieieeerientenie st ettt ste st st s st it ettt e see st e sbesaesbesaeeae et e seesesennes 28
Tractor Control Module (Serial # 0100T1-02859, D5852-).....uuiiiiruieiiireeieirreeisireeeeseeeesireesssseeesssssessssseeesssseessssseses 30
Tractor Control System (02860-0585T) ..c.eviriririiieieieriesieseeitet ettt sre st st e et et esbesbesbesbesseeat et etensensesses 32
Battery, Power Cables, & Ground CabIEs ..........coi ittt st nae s 34
Front Fuse Panel (Serial # 0T00T-02T72) couuiiuoeeeieeiieeeeeeeeeeieeeseeeesesreessssseessseeesssseessssssesssssessssssesssssessssssessssssees 36
Front Fuse Panel (Serial # 02173-05664) ......ccoueiieereiiieieeeieieeeeieeeeesieeesesseesssseesesssresssseesssssesssssssessssessssssssssssseen 38
Front FUSE Pan@l (SEIIAl # 056805 ....uuueiiiiiiiiciiiieeieeiieeeeeeeeesiteteeeeesssaaeeeeeesssseseeesesssssseesssssstsesessssssseessssnsssseeesssns 40
Rear Fuse Panel (Serial # 0T00T-02T72) ..oouuiieeieeiieeee ettt ee e eeeiaree e e eesiaeeeeesessaseeeessessasssesessssssesesssessssseeesssns 42
Rear Fuse Panel (Serial # 02173-05664) .....ccueccreeeiueeeireeieeeieeeireeeiseeeiseesseesseeesseeesseessseesseessssessesesseessssessseesssesses 44
REAr FUSE PANEI (SEIIAl # 05665=) c..eeeeeiiiiiieieiieeeeeettt e eeeeeteteeeeesssaeeeeesesssaereeesessaseseessssssstsesesssssaseeesssssssseeeessns 46
POWET REIAY MOTUIE ...ttt ettt et sttt e b st e s it e s ae et e et e satessa e baenbesssesanessaensesnsessaen 48
R 1V S =T 1] o TP 50
Speedometer Sensor (Serial # 0T00T-02652)...c..cctrieierierireninieeeete ettt sttt ettt e ste b s st et e e e sseseesaens 52
Speedometer Sensor (Serial # 02653-05664)........ccceriiriiiiriieniieneenieniensesieenie e steseessesssesssesseessesssessessaessessns 54
Speedometer SENSOr (SErial # 05665-) ....ccciviririririiierienierese st st estestessestesse st et e seessessessessessessssssensensensessens 56

HYDRAULICS, AXLES, & WHEELS PAGE 58
HYAraUIIC DIQGIAM .ttt ettt e sb s bt e st ettt et e b e s b e s bt e bt e st e at e st et e b e st esbesbeeaeeat e st eeentenbennes 58
Hydraulic Fitting O-RiNG CRart........ooiiiiiiiiiinieeceeteetese ettt st stesste et s e s e e be e sesasessaessaesesssessnessesnsesnsensen 60
Hydraulic Oil Tank (Serial # 0T00T-0T995)...cc.ccctiriirierierinienineresteeesiesiessesessessessesssessessessessessessessasssessessessessesses 62
Hydraulic Oil TaNK (SErial # 0T996-) ....couiriririieieieteterie ettt sttt st sttt ettt sbesbesbeebeeae et e e ebessesaes 64
HYAraulic STEEING SYSTEM ..iiiiiiiiiecieectee sttt ettt st e st st e et e st e sae e beesbesssesssessaensesssessnessesnsesnsensen 66
Front HitCh HYdraulic Lifte..e oottt e sse s ste s s sae e sss e s esessessesaessessnsssessensensensenses 68
Auxiliary HydrauliC QUICK COUPIEIS .....oviiiiirteeeetete ettt sttt ettt et st s bbbt et et et et e eesaes 70
Front Hydraulic MOtor MOUNT & FItEINGS ..cc.eeueeiiiiieiereientee ettt ettt sb e st sae s 72
Rear Hydraulic MOtOr MOUNT & FITtINGS....cciiiriiieieieniniesiseseetetestessessestesressessesssessessessessessessessesssessensensensenses 74
Hydraulic PUMP MOUNE & FItINGS couvevieriiieriirieeeeetetesete sttt ettt st sttt ettt st sb e s b sbe st e e et ensesaes 76
HYdraulic Oil COOIRE & FAN ..ttt ettt s b e s b bt ettt et e s b e sbesbe e bt e ae et e e et ensennes 78



TABLE OF CONTENTS

Hydraulic DFIVE CIFCUIT HOSES..... ettt ettt ettt sb e s bt s ae et ettt et st e sbesbe e bt et et e e et eeennes 80
Pump Supply Line & Main Hydraulic FIlEEI .......cccuivieririinenicteeeeetetesiese s sese e ssessestesresressessnesaessansensesses 82
Hydraulic Implement Circuit Supply & Return (Serial # 010071-02397)...cceveririrrieieierienieseneseeeeee e 84
Hydraulic Implement Circuit Supply & Return (Serial # 02392-).....cccoiririreneieeeeesereeie et 86
FroNt TranSAXIE & WNEEIS....ccvviiietieeecieee ettt ettt et e et e e ebae e eeabeeeseabeeeesseesesbesesesbasessssaeesssaeessseeensseeenn 88
Rear Transaxle & Wheels (Serial # 0T00T-05664) ......c..cccvreerveeireeeireeeireeereeieeesreeeiseesiseesseessseesesssseessseessseesssennes 90
Rear Transax|e & WNEEIS (SEIIAl # D5665-) .....uuiiiiiiiceeiieiiieiieeeeeeeeeiereeeeeseiisereeesessisseeesssssssssesesssssssssesssssssssseesssns 92
PEErIESS TraNSAXIE (51.0087) . uuuueiiiiiiiiiriieeeeieierteee e eetite et e e esstaae e e e eessaaaeeeeeesabtreeesessaasseeessesassseeesensssseeeessensarreeeessnn 94
Danfoss Hydraulic MOtOr (21.0149).....ccuiviriririeieieiesienie sttt sttt e te st sbe s s e s e st e tesaesbesbesbesbessesnsessensensensesses 96
Danfoss Hydraulic PUMIP (271.0T48) .....couiiieireeeetetetesteste sttt ettt sttt sttt ettt sb e sbe bt sae et et e et ensenaes 98
2 SPOO0I VAIVE (23.0207) cueeetieieiieeieneenieeiteeite st esteestestesttesteesbesbesatesteesbasssesssesssessesssesssassssnsesnsesssesssensesnsessessaensen 100
3 SPOOI VAIVE (23.0202) ...uteieiiieriiriereiieteterieste st ssestestestetessessessessessesstessessessessessessessesssessensensensessessessessesnsensenss 102
ENGINE PAGE 104
4520P Kawasaki Gas Engine (Serial # 01007-05664).......cccueririreriririeieieriesiesesiesesteteseessessessessesessessensens 104
4520P Kawasaki Gas Engine (Serial # 01001-05664) (CONTINUE) ..c..eivviriiiriienieniiienteneeneenie e e sieesaesseeses 106
4520P Kawasaki Gas ENGiNe (Serial # 05665-) ...cvvirirviriiienieniinieninestetentensesiessessessesssessessessessessessassesssensessens 108
4520P Kawasaki Gas Engine (Serial # 05665-) (CONTINUE)...cc.cveriririiiiierenienenieetetet ettt 110
4520P Kawasaki Gas ENGINE IMOUNT......co.iiiiieiierereetetete ettt ettt ss e sbe st ettt s b s b bt e e aens 112
4520P KaWasaki Gas PTO CIULCR ....coviiieiieecee ettt et eve e et e sbeesveesaaeeeaeeesbeseebeesaneessneensnsensnesnnes 114
A520P KaWasakKi Gas DIIVE SNATE ...cooueiiiiiii ettt ettt e et s st e e eaae e senveesssaessebeeesesreeesenaeessnneeeean 116
A520P KAWaSaKi GAS MUTTIEE ...cccveiiieieei ettt ettt ce e ee e e ebte e e ebae s eeavaseesaesessbseesnsbesesnsbeeesnseeeens 118
4520P Kawasaki Gas Cooling System (Serial # 0100T-T0724)..ccccciverveerierienerieneseseseestessessessesesesesssessessens 120
4520P Kawasaki Gas Cooling System (Serial # 10725-) ..covivirireririeteteterere ettt sttt 122
A520P KAWaSaKi GaAs Al INTAKE....uviivueiiieiieeeeeee ettt et e et ecetee e eesteeeebteeeebaeseesvasesnssesessseesesbesesesseessnseeeens 124
4520P Kawasaki Gas FUEI SYSTEMI.....iiiiiiiiiirieiteieeieetent ettt sttt ste st st s e et st e st e sbaesbeesbesabesasesseessesnsenans 126
CARB Carbon CaniSter IMOUNTING ...coeeiiterierienteriesestet ettt st st sie sttt et teste st st e sbe s st et et e aessesbessesbessesneensensenes 128
FRAMES 7/ SHEET METAL PAGE 130
Lower Rear Frame (Serial # 0TO0T-05664).........oeeeiieeuriieeiiiiiiieeeeeeeiieeeeeessssiseeeeessssssssesssssssssssesssssssssseessssssssseees 130
Lower REAr Frame (SEIIAl 2 05665-) ...uuuiiiiiieiieiieieeeiireeeeceecttte e e eesare e e s eessasseeeessssaasseesessssssseesessssnsseeessssnnerees 132
Seat Box & Upper Rear Frame (Serial # 010071-05664) ......ccceeirereririeerienienienienieseneseessessessessessessessessessensenss 134
Seat Box & Upper Rear Frame (Serial # 05665-) ....cc.coiiiiriireririneeiieteteie ettt ettt st s sre s et 136
LETE SEAT BOX PANEIS...iiotiiiiiiieeietitceteectee ettt cetee ettt ecte e sateesseeeebesebessabessabeessesebessnseesaseessseessesensessntessntessneeenns 138
RIGNT SEAT BOX PANEIS ..ottt sttt ettt ettt sb e s b s b sat s s s e e et e s esbesbessessessasnsensensons 140
o] |7 T TR 142
STANAANA REAI HITCN oottt et ce e e e abe e e eab e e e eabeeeessbsesebeaeesbaeesestssesnsbesessenesnes 144
Rear Fenders & Battery Compartment (Serial # 01007T-05664) ......ccccoererrirererrererinereeniensesesesesssesssessensens 146
Rear Fenders & Battery Compartment (Serial # 05665-).....c.ceuririiiiinieriniireneeertete ettt 148
STANAArd SEAT ASSEMDIY ..ttt ettt st e s bt et e et e saa e s bt e be e be s s essa e baestesstesseesbaensesnnesssensean 150
Front Frame, Frame Connector Bracket, HOSE RELAINET.......ccvivueiiciiieiiiciecceecetee ettt eereeetee et e eveeeareenns 152
FroNt FENAErS & FOOT PEOS ...c.viiiiiieietetertesiestee ettt st sttt ettt et et s b s bt et et et et et e besbesbesaeeaeentenseneens 154
Center PIVOL & CONNECEON LIiNK...uiiiiiiiiieiieieeiee ettt cetre e cetee e eetaeecesaseeceabeeeeesveeseseseessesesessssesnssesesssenesnnns 156
FLONT HITCN...oiiceteeeeeeeectec ettt ettt ettt e ebe e ebe e et e eebb e eebaeebeesabaessseeesssenbeeensaesaseessseesseeesesenseesnseesnseenns 158
Grill & Headlights (Serial # 01007T-05664)......cccceiriririrrieienienienesesteteteste et sre sttt testestesbessesbessesneeseneenes 160
Grill & Headlights (Serial # 05665-) ....c.covtiiiriirieririniietetete ettt ettt st bttt et st b sb e sbe et e e e e e e 162
HOOM. ..ttt ettt ettt et et et e et e e eae e eebeseabeeeabeesabaessseebaseabaesaseesaseesesensesersaesaseesaseenseeenbeeenteesnreesareents 164
Dash, Dash Brackets, Decals, & Switches (Serial # 0T0071-05664) ......cccuueeeeureieieeeiereeeeereeeeieeeesireeeeeseeessssees 166
Dash, Dash Brackets, Decals, & SWItChes (SErial # 05665-)......ccouuvuuiieiiiiiiiieieeeeieiereeeeeseierreeeeessareeeessssssneeees 168



TABLE OF CONTENTS

CONTROLS & LINKAGE PAGE 170
SDLA CONTIOI LEVEIS ...ttt sttt ettt sttt sttt et b et et e b et e e e b e et et ese st et e st eb et eneebenbeneebenbeneenes 170
SDLA LINKAGE 1.utetiiieieeiteteteste ettt ettt ettt st ettt et e b st e s bt s h e st et et et et e s b e s bt s bt e st eat et et esbesbeshesbeeneentensenes 172
Neutral Assist Lever & NEULIal SWILCN ....c.iciiiiiiieieeceeseeete ettt s tese e s ve e besaesaeesseensaens 174
Parking Brake Handle, Brake ROd, & Shi€ldS .......ccueieriiniiniiiiiienienteieeieste ettt sbe e eseens 176
Parking Brake Linkage & Brake DIUM ..ottt ettt st 178
High/LOW RanNge SHIft LINKAG@......e ottt ettt s sbe bt e e e e 180
PTO IdIer PUHEY & IAIEI AN c.veiiiiieeeeieeieeieetest ettt st ettt st s e st e sbe st e st e satesbeebesbesssessaenbeensesasessnensesnsenns 182
PTO Belt TENSION LINKAGE .cuviuiriiiieieieieriesiesieeee ettt sttt ettt et ettt sbe s b s b s st st e e et e b esbesbesbessesnesnsensensens 184
WEIGNT TraNSTOI ...ttt ettt s h s bt ettt et e st e s b e s b e s bt e at e st et et e sbesseebeene et ententens 186

OPTIONS PAGE 188
3 Point Hitch Frame (Kit £70.47160)......ccocouuiiiiiieieieeeieeeiieteeeeesiree e e e eseateeeessesaaeeeessessasassesssessssreeessssssssseessssnsnnes 188
3 Point Hitch Arms (Kit #70.47160)......cccuerteriirieriirienereeteteniesiessessesiesiesssesessessessessessessesssessensessessessessessessesnsensenss 190
3 Point Hitch Hydraulics (Kit #70.4760) ......coeririririeieteierteste sttt ettt st sttt e st st b sbesbe et e e e e enee 192
3 Point Hitch Hydraulic Diagram (Kit #70.4T60) .....cccoctiriiririienieneenieesiesieeseesieessessesssessesssessessessesssesssessaessees 194
Rear Hydraulic Valve (KItH# 70.4165) ....ccciveriirirerietesteriesiesieseseseeeesessessessessessessessssssessessensessessessessessasssensensons 196
Rear Hydraulic Valve Diagram (Kit# 70.47165) ...ccuoiiiiriirinireeeeieteteteste ettt sttt s sae st e e e 198
70.4098 Wheel EXLENSION Kif.iiuiioiiriiiiieieiiesieseesie et sttt ste st e steesteestessaesaeesbeessesssasseessasssesssesssessesnsesssessaensens 200
70.47163 FOOT CONTIOL Kit..uiotiteiietiieierientetrt ettt ettt ettt ettt et b bbbt e st s b et e st s b et eseebenbeneebenbeneenes 202
A0 A L0 2 1Y =To B o F= £ o T N TS 204
70.4105 12 Volt Rear Plug Kit (Serial # 010071-02232) ....ccouiierirerenieeeeeeieseeseeseesie et see e s 206
70.4179 12 Volt Rear Plug Kit (Serial # 02233-)..iiiiiiieieiinieninieseseeeesessessesiessessessesseessessessessessessessesssessensenss 208
704720 HOIN Kitueieieuirieieieiesieieieste ettt ste e e s te st e e st et esestesse st st e seseesessese et e seneesessensenessesseneesensesessansenessensaneenes 210
70.4102 Kubota ENGINEG HEATET Kit....eiuiiieieietenieeieei ettt sttt e 212
70.4740 SIOPE INAICATON Kit .evivieriirirerieierierieneseseseeeetestessessestesresseessesessessessessessessessesssessessessessessessesseessensenss 214
70.4T44 Rear WEIGNT Bar Kit ..cc.eoeeeeiiiiieierierienieseseet ettt sttt ettt et st ettt et s b e s b sbesbesae e e e e e s 216
DUGI WREEIS ...ttt ettt et sttt ettt e et e st e st e et e e b e s et e s bt e be e st e eseesasesseenseensesssasseasseessesssanseansesnsanns 218
70.4T69 CANOPY Kifuuererrererieriererisieeeeeetessesiessesiessessessessessessessessessessessssssessessessessessessessesssensessessessessessessssensenss 220
70.4770 CaNOPY FAN K ...ooiiiiieriiieeeeteteetetesee ettt sttt sttt nesae b nesr e et e n e e enns 222
70.4171 Strobe Light for Can0oPY Kit ..ottt s st 224
70.4172 Front Work Light fOr Canopy Ki ...ccceeiieeeieieiiieriesiseseseeeessessessessessessesseeseessessessessessessessessesssessenns 226
70.4167 Heated SUSPENSION SEAT Kil ....cccciiriiriririririeteiesteste sttt sttt st sttt st b sbe b sne e s eee s 228
39.56TT45 BNT HILCN cuiteiieieeee ettt ettt ettt ettt b et et bt e e e st st et e st ebe st eneebensenesbenbeneenas 230
39.567116 Rear COUNEEIWEIGNT Bar ....c.ccciiiiiriinieeierienienieesie st st steestesstesitesbeesbeesesasesasessaestesssesssessasnsesnsessaensenn 232
70.2016 Trailer MOVET HItCN c..oveiiiieieiieteee sttt ettt st sttt et e b e s besbesbesbesseenseneenes 234
70.4175 Front Hitch Valve Kit (Serial # 0100T-05059) .....uutiiiiieiiiieeiieeiieeeeeieeiieeeeesessisreeesssssssreessssssssseessssssnns 236
70.4187 Front Hitch Valve Kit (Serial # 05060-) ......cciiiiiieiiiiieiireeeeeieiireeeeeeesiieeeeeeesssaeresssesssreessessssssseessssssnnes 238
70,4766 Strobe LIGNt Kit .cecveriirieririeiiieteeriesesiese sttt et sttt st st s e et et sb e st e st sse s e et eaesbesbessesbessesneensensenes 240
70.4773 WOIK LIGNE LED Kif.eueeuieuiieieieieieieseteese ettt ettt b sttt et st et e sse s enessansenessenseneenes 242
70.4184 TOOl BOX MOUNT, SMAI ..einiiiiiiiiiiecieseeeetestese ettt ettt et et sasesbeesbeestesasesbaesbaessasnnessnansenn 244
70.4785 TOOI BOX MOUNTE, LAIGE c.uiiireiiiiiieieieniesiisiestetetesie e stestesaesseeseesesessessessessessesseessensenssensessessessessssnsensenss 246
7047671 12 VOIt FrONT PIUG Kit..eiouieiieieeiieieieiereriesiee ettt sttt st s sttt st s b sbe b st et e e nee 248
70.4164 Dual Front Hydraulic AUX Kit.....ieceiieniiienienienieenieeiieseesessie e sseseesteessessesseessesssesssesssessesssesssesssensens 250
70.4162 Directional/Hazard ECE Light Kit.....ccocviveriiriiieiirienineseseeeessesiesiestessessesesseesessessessessessessessssssensenns 252
70.47871 BACK-UP AlGIN Kilu.otiotiriieieeieiietetetestestesie ettt sttt st sttt sb e st be bt et e e et e st e sbesbesbesue e s eneenes 254
70.4137 Mid Weight Bar Kit, 4520 ....cc.coeiiirieieirieieieeierte ettt ettt sttt ettt sttt et st et be st et sb et e e eaes 256
70.4193 Road HOMOIOGATION Kit..ii.eeieieieiirieniiniisesieteteiesiestesteseseeeeesessessestessessessesseessessessessessessessessesssensenes 258
70.4195 Directional/HAazard ECE Kit .....cciccieeieeiecieesieeiese et eteste st esteesteseesseesteesaessaessaassaesseessesseesseensennsesssensenn 260
70.47159 DUAI TIr€ CHain Kit...iioieieeieieeiieeiestesieeste ettt te st e steesteestesseesaeesbeessesssasssesseensesssesssessesnsesnsensaensenn 262



TABLE OF CONTENTS

70.4200-99 4520 PO Kifueeoeesueeseeeeesiieiieeitesee sttt sttt sttt st s et s st st st b et s e e sbeesbeebesmnesreesbeenesnaesneebean 264
70.4202 DEDIIS Carrier BAQ .cvivueeirereriieierieriestesiesessessetessessessessessessessssssessessessessessessesssessensessessessessessesseesensenss 266
70.4207 AILErnator 60 AMP Kitu.ioivieieieieeierienieriese sttt sttt ettt st st s bttt e e e e e besbesbesbesbeeneensensenes 268



ELECTRICAL

Wiring Diagram Reference Key, 1 PTO Fuse Relay (Serial # 01001-02172)

Wire Reference Key

Harness Section Identifier

______ - * H
A =32.0219 - Harness, Rear _ Bla.Ck ere
B = 32.0220 - Harness, Dash —— = White Wire
C =32.0221 - Harness, Front I ‘ —— = Ground

C =32.0234 - Harness, Wire 4520 Hood

D = 32.0226 - Harness, B&S Engine L = Splice or Connection
E = 32.0228 - Harness, Kawasaki Engine

F =32.0223 - Harness, Kubota Gas * All black wires that are part of the wire harness

G =32.0227 - Hamness, Kubota Diesel are part of the ground circuit. However, some

H= components such as lights may be wired where

I = ) black may be positive.

J =32.0114 - Harness, Kit - 12v Front

K'=32.0113 - Harness, Kit - 12v Rear ) All other wires colors are as shown

L = 32.0225 - Harness, Kit - 12v Dual Hydraulic

M=

N =32.0121 - Harness, Kit - PTO Remote
O =32.0115 - Harness, Kit - Horn

P = 32.0122 - Harness, Kit - Backup Alarm |Anything outlined with a blue box is a Standard Featurel
Q =32.0118 - Harness, Kit - Directional

R =32.0117 - Harness, Kit - Strobe Light

S =32.0231 - Harness, Kit - Work Light

U = 32.0166 - Harness, Kit - Slope Indicator

|Anything outlined with a Green box is a Option |

*@ = 32.0160 - Harness, Kubota WG972
"A=32.0159 - Harness, Kawaski FD851D Fused

* Actual wires not labeled on tractor harness

Wire Color & Circuit Type

Black = Ground

Dark Blue = Pre-Heat

Lt Blue = Safety Circuit
Brown = Engine Run / Kill
Gray = 12v Aux / Horn power
Green = Start/Speed/Directional
Lt Green =12 Aux

Pink = Alarm

Purple = PTO

Red = Power

Tan = RPM

White = Power

Yellow = Light/Directional



== EEZTYITIERNETES AN T LT
yseq =4 P
29928 54 5 899553
AAA_MM WW M MAAM_AA

|
LS
— S !-Jﬁ § 9
DI
DI

i

ELECTRICAL

- Rear Harness, 1 PTO Fuse Relay (Serial # 01001-02172)

iagram

D

iring

w

|
|
_ ;
| TV d S
- €
“ P P
| I T Y
! -
| pl
_ . u ; ,
_ JJ
| .
| |
|ojju0) Sits
| oig AZ) <9
| & SN EE
1g | 4 & 9
—O, _ % ~ < LL < < <gqq
< ~( -
GeQ/M V09 'PIS YOS ._... p. El m aml 23 O *
VoS .w 3 1 @ o el < :
5 vv | £s0v 1 < | o [ nMrsw &\ ©
=) | 1-950V 3 c| Qo X< M <
3] o | o © @ SHET N ¥
28 <9 8z § g gy S[955 1,2%5° <
3 a4 £< < < 2 o|2s8ExzI255| (% ]
4 < clgmogolngpu |
2 S| 18070 %08 (Mo b
] [ FIPAL 2R INIR= et~ I P B || leg gl
1 a Vg-Nzsg o8
re———-= g 5 o529 58EE02S| [4< e
! 52 ; o|§8882£8345 N . !
| £8 o _ [ ™ o
< Z 1) o RN pry :
| | < sl | Flraosworooo 3 VI ﬂ
| | < | [eX=X=R=%=2=k=%=X=Ra 7 < )
| - N ot r\M \w = T [ |
| ] < a0 |
| © o | [onmg|paresH d 55 e T |
m “ -+ 33 | Liees|| iees M 55 g < ‘ ,
7 -’ 52 7 9 N a
T | U g e 5 ] iz |
I G _ wuely I 42 2 € < |
Frim N dnyoeg | m @
e.ll S —d | 1Y oo ol S I
H _b\_ I 3 ! PSR , 8 < [
_ _.II ——a | mm , 7600 ; a - |
| =V T = N (\\\\ﬂ\g ol g | — | 2 b= L //Y”\ |
< A | NN I > K | 2 e AN~
AN ! q Um , 8 wﬂ.\ﬂ:///rmw_.\
9 VIOV TS T T oV : 4 , b 1
<5 4 . ! b | < W@Z |
B, : l 1 Gl |
300 ) ) N T T T AT 438 |
_——— Ly ——— e ————————— A S - | g |4lsid |
L 9OV TN T T T T T T 3 il ! g 45
OOV v [ | > P I
H EERE i < s |
€E0°Y 4 R 3 | P |
2. et e T T T T T J [ Ll ,
e o ___ I Iy ,
& \ eV il _ | 920y R
2 3 S S S S S S S —_——
" 250 T st el I
I , b e k%Y I
5d g8 , | I
FEE . ] 7o7 | b |
H f B 2 1 3
Wb Wb 3 B89C

MNIOM agqois K, & 69T

A-267
(=]
82

A-112

€00V

Jojoel] Jo Jeay




ELECTRICAL

Wiring Diagram - Front Harness, 1 PTO Fuse Relay (Serial # 01001-02172)

B-035

Front Fuse Panel (Mini Fuse) £ %%
01 - PTO/ Starter - 15 AMP 33| |og
02 - Gauges / Slope Indicator - 5 AMP % 5 2
03 - Engine Run - 5 AMP P -
04 - Head/ Tail Lights - 10 AMP B-154 - B-161 N
05 - Fuel Pump - 10 AMP B-110 N NP | |
06 - Work/ Strobe Lights (Opt) 15 AMP @ o o~
07 - Back-up/ Horn/ Directional (Opt) 10 AMP MY ; 8B Lo
08 - Tractor Control Module 1 - 5 AMP N b 900 [N 8 N
09 - Diesel Stop - 10 AMP 3 @ SIS 9
10 - Tractor Control Module 2 - 15 AMP | |
| |
Lo o |
I
¢
|
e W 8§
E—r S
) |
p——, N |
- i M ‘_*?d 88T -, |
I | Groay =27 B120_fof b |
\ Stud : \
| |
;/Lu v ;T,,,,J - TCM : |
L B187 Ground 3 |
— B-114 _T Swon our < | g |
o B-115 48112, Gontinuous ool Lo | o |
q) Seat Sw Starter| 1 \E.E/\.AJUVL I
Eng Starter Eng. +12v Run| 3 NB267T\. h{\_/\_qp_ I
o PTO Sw £ng stop ano|4 TN AN NP e |
_ - DSt pro-oat] 5 | PE2E N AN AN NB236 N (@] |
] -—
il Gen sw : » (&) ‘
_a} B-027 8-1Gen Present oy I
gi B-029 12{Tach Input 1 (No Light) | a m |
B-028 \ r v 9-{Tach Input 2 (No Light | — |
A B-110 Bars ' — I
| B-105 | |
B +
ol B-031 N N - : o !
P B-034 L I
2 | -— |
Tl o7 : - |
A (] |
A Bk | st |
K n |
K[ B03r o i L |
| B-Q91_ __ = |
Ireom— 7 o | |
1 i \ I 8 ‘
< 1 L) by w
= y .
4 | o Engine |
Starter —— |
| IS
‘ ~__B-125. Keyed Pawer| 5 |
| M —mwmo B174 e _Ground | o | |
| B-148 Engine Temp Gauge | |
| Diesel Pre-Heat = |
B-150 Qil Pressure Light| =
[ B30 Engine Kill()[{ e == emkememe
| o __B-131 Engine Run (+)[] }
| L
| ~~__B-138 Glow Plug Light .r‘\k |
| |
} Y B-121 Diesel Power }ﬁ |
|
} PTO |
pgts) N-275 — Clutc
| Q e H PTO Remote ‘
: ‘s |
| |
| |
| |
O O Y - S O e A e e T I |
| |
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

C-262
_C263 __ __
hl

(_
S g
¢ =5| |55

9T oz
gl |28
- T =2 o
L = ['4
oo
12v dual <o
Ft Valve sw




ELECTRICAL

Wiring Diagram - Engine Harness, 1 PTO Fuse Relay (Serial # 01001-02172)

D-136 Start Trigger [A]
D-130 Engine Kill (-) | =
D-131 Engine Run (+) 5 B&S AC
D-150 Qil Pressure Light
- pt7a _____ Groudl ==
F
| ] A
|
|
|
|
|
|
| —
E-285 Al - ;
} 7Y Diagnostic
| (77?—7867 7777777 -1 Light
! |
| ——
I E-136 A\ Start Trigger A A__ST
| E-131 /‘k £ngine Run (+) IS A KYS+
| ¢ E-260 T Keyed Power fod A B+
‘ E-125 E-261 Keyed Power A REGU
‘ E-148 o . ST A 1| KAWASAKI
| - —rh Engine Temp ENGINE
| E-150 A Qil Pressure Light E A__OPS
[T E74_ _ _ _ _ _ ___ __ }"L ,,,,,,,,, Ground|sl A E1 ==t
| A_CHL -
| ‘L E-286  Diagnostic Lamp [~| A WL
e T T T T T T T T T T = Regulator
|
\ — 50A Fuse
| Ignition Module
| FGLKJE
T
‘ 3 @
\ [
| | Y —
24 Kubota
\ I 1@ o
g
| | 5 Gas
| 1 @ 55
| L E3
| 53
! EE
| ul " 53
=
} } F225 L2
20|
—— a -
l F-136 Start Trigger F-211 /}\_C/;F F212 Start Trigger|
} F-125 Keyed Power F-213 M F-224 |G port on Alternator
| F-148 Engine Temp F-216 Engine Temp Gauge
Dash \ F-150__ Ol Pressure Light| - |F-217 A Oil Pressure Light
| |
;7 Start Trigger | . asa |
ﬁg Keved Power | F-210 Engine Run (+) F-219 |
~1Ground_ _ _ _ _ _ _ __ 4L 1| F174 _ _ __ Cround| nlF014 o I S, N
f Engine Temp Gauge N €] \ & - W‘
£ Diesel Pre-Heat ! L
=[Ol Pressure Light } - 4-i;|_'_
Engine Kill (-) 3
ngine Run (+)/ Fuel Pump Outpu 22
[+ |Engine Run (+)/ Fuel Pump Output | F-222 Io%1
i \ F-219 S8
4| Glow Plug Light | 2]
— |
A.L,. Power to Diesel Kill Switch |
et
|
|
|
|
|
|
|
|
|
|
|
|
|
} Engine Stof
| G-136 Start Trigger[ A]G-235 G-235
| G-125 Keyed Power G- G-238 _ G-240
| G-148 _Engine Temp Gauge| R |G-247 G-2471
} G-150 __ Oil Pressure Light{ - 1G-248 G-24813 |Kubota
i G-138 Glow Plug Light G-250 Diesel
L G174 Ground]~1G-244 -
G-131 Engine Run (+) G-249 <
G-121 Pwr Dsl Kill Switcl G-253 R
G-236 Diesel Pre-Heat| J G-237
Tk
Glow Plug | =t

10



ELECTRICAL

Wiring Diagram Reference Key, 2 PTO Fuse Relay (Serial # 01001-02172)

Wire Reference Key

Harness Section Identifier

A =32.0219 - Harness
B =32.0244 - Harness
C =32.0221 - Harness
C =32.0234 - Harness
D =32.0226 - Harness
E =32.0228 - Harness

F =32.0223 - Harness,

, Rear

, Dash

, Front

, Wire 4520 Hood
, B&S Engine

, Kawasaki Engine
Kubota Gas

G =32.0227 - Harness, Kubota Diesel

32.0114 - Harness,
32.0113 - Harness

SCrXe—TIT

N =32.0121 - Harness
O =32.0115 - Harness

Kit - 12v Front
, Kit - 12v Rear

32.0225 - Harness, Kit - 12v Dual Hydraulic

, Kit - PTO Remote
, Kit - Horn

P =32.0122 - Harness, Kit - Backup Alarm

Q =32.0118 - Harness
R =32.0117 - Harness

, Kit - Directional
, Kit - Strobe Light

S =32.0231 - Harness, Kit - Work Light
U =32.0166 - Harness, Kit - Slope Indicator

*@ =32.0160 - Harness, Kubota WG972

" A =32.0159 - Harness, Kawaski FD851D Fused

* Actual wires not labeled on tractor harness

Wire Color & Circuit

Black = Ground
Dark Blue = Pre-Heat

Type

Lt Blue = Safety Circuit
Brown = Engine Run / Kill
Gray = 12v Aux / Horn power
Green = Start/Speed/Directional
Lt Green = 12 Aux

Pink = Alarm

Purple = PTO

Red = Power

Tan = RPM

White = Power

Yellow = Light/Directional

*Black Wire

White Wire

Ground

Splice or Connection

* All black wires that are part of the wire harness
are part of the ground circuit. However, some
components such as lights may be wired where
black may be positive.

All other wires colors are as shown

|Anything outlined with a blue box is a Standard Featurel

|Anything outlined with a Green box is a Option |

1"



ELECTRICAL

<o Cmmo 2544 %&Enr.ﬁ#rrun.:_fbnr GU%_
N o 2T
NN 3 © <7
H8ee 4 . genEdlR
435 g3 & 999a<
<< 49 I 99
<
L)
N
£ e
| 3
o | ~ [t seov
! | ~ & 7 ooy J
= 5 S p
<___ C
8 L SiEe ]
o | [QRERS 2 p 2 0/
- _ ,ﬁ\_ i
o | r=F=—- 2
el e 7
# | fde maf : ] ]
—_— ! Qon_ Q.Q,Q cc
3 " =P g5
S | | | |oluo) 39
< <
()] | , , o nel o R
wv) 1g | 5 33 2359
~ 3 eubi © 4 e 4 <4<
|2 | Wb 8, |
> qe/m V09 ‘PIS VOS )i 3 — = SI5( o
1] V05 > S o a3l <|g p
—_— 1 d_ - 2 o =8 3 ; |
0 5 €50V 120v . e a0 g\ .
o d | 1950V f\ | Qo AMnn,DA Q)
R 33 o | IS S(Qa " cngl <
o3 - S o = Os. a _a<dY
()] &S ge ! 39 3 S Zla<8a383.5.
ot Q| < << T o <25 L4
72} & 47 < |39 83eZesd) | f
0 o, %03 Neo
o ! & LiNgYs-d258 (38
reTTTT : ED Bls5Ss8EELSO| [Y<
| 1 5o S|8852222555
o ! I8 g = < 700V - mwmwmwwmmw
- | g8 = 5|6SSNEINEE2
2 3 PO AT
” _ W@ | | C|s83588588¢2 g
| ~- o 5 Loohd] T
" @ . " 2_>>w qumI A g
| 5o 25 1e9 = <
7 = 83 N B N z
Q O lg I g2 2
c | 08 | wlepy Wb 2
- | B@ N ._A | dnyoeg | g
[ —— =)
T | e | Z
L ——a N | >
2905 N dld I O € e 1 P
- e 7 LT I > P RV 2l I = R 1 I e 1 I
S g | \_ 060 ) Ma um el
o g )y IOV TN T o 1 P
" R a— U Bt o
] e - A H AR T At | g g
| —_—— e —— A —_——— ———————— - s T
m | 0L0Vv H 1 A_A A,
|
I €E0°Y Y 3 |
m W Rr L2 | W
m ! 42 @) (I B 2 Attt et :
o ” S ) T s ——- "
a | I O O A SO |
| = 1 e R
o o 7
3 I T B == |
o= | il h 01z ! EiraY | !
B , W61 16 y [0
|
|

SHOM aqong A, o, [ b ___

w

9

A-267
=3
E

A-112

12v Rear
Switch
MolofiiMo |

Jojoel] Jo Jeay




ELECTRICAL

Wiring Diagram - Front Harness, 2 PTO Fuse Relay (Serial # 01001-02172)

N
Front Fuse Panel (Mini Fuse) 5| |25
01- PTO/ Starter - 15 AMP 5| szl (ST
02 - Gauges / Slope Indicator - 5 AMP a o =8
03 - Engine Run - 5 AMP A N 3
04 - Head/ Tail Lights - 10 AMP B-154 - B-161 f.?jlt:i‘*
05 - Fuel Pump - 10 AMP B-110 T oy N | |
06 - Work/ Strobe Lights (Opt) 15 AMP = é @ o PN
07 - Back-up/ Horn/ Directional (Opt) 10 AMP N gi‘—'vu‘—ﬂ— N 5 2 $©
08 - Tractor Control Module 1 - 5 AMP ———e — < - " Ny 8 8\
09 - Diesel Stop - 10 AMP B-107 ! < . 8 °9 !
10 - Tractor Control Module 2 - 15 AMP B-119 | o = | |
= .
A A A A L
e
A g g W W N B-192 j‘ |
AN Nt N A N B3N .
6 | g
A 119 I
".’\—/”\_."\_f\_f'\_/\_/‘\_fL or— ‘-4 < w0l
] g S N2 2 <~ g 8 8
B—/ | @) 3
! B |
o o
- “rdes 1. - & } s |
- _—— o
I | o= _ oot dotot o oo i \
1 Stud : & 920t A }
— a | =
| IN TCM < |
- o
_ = Bl e 3] Y N |
w On oy N
© B-115 ‘.U +12v Continuous OU:TO > | | ) — |
(D) BB--101227 4 |seat sw Starter] 1 \EEELZ NP N NI N N |
: , —AW&EW Starter Eng. +12v Run| 3| TEZEI AN o — |
oS 10 St0p onoj f—PE AN AN [ |
T v \wﬁrxr:xr\./\_r\_r\./\_rvuxa (@) |
8 <+
7 {censw ® o I
B-027 8 {Gen Present ! b @ O I
B-029 Tach Input 1 (No Light) | a @© |
B-028 N M [Tach Input 2_(No Light | — |
Rk | =
Y |
-

ol B-031 s N A AN N o !

4 B-034 B-192 n /l\ Ve N2 NS N\ NIV WV |
+] L B-11 N N2 N2 NI N7 N NN e |
ol B-07 : g |
—+] ° ‘

5 560355 = | —_ |

M B0az @ : L \

| B-Qo1_ __ |
Ireoss— 7 | |
Sletes AN A [ = g |
alB-11s A ! 2 \
B-116 koo PP L RV R @ @ :
] ! ] \ Engine |
R | W | A g |
| T | B-104 ~~ LA Starter 5 |
| ! L~~~ B-125 Keyed Pawer| ¢ |
| [ 9 N - N NI W N - S 775 N — Ground| | |
| VN b ~\__B-148 N B-148 A Engine Temp Gauge | ~ |
| \A/\“L_/ | Diesel Pre-Heat LE' |
| YN Nr] B-150 Oil Pressure Light|
| NV ~\__B-130 Engine Kill (-) ; —_— -
| | NG Ny ] ~__B-131 Engine Run (+)[ }
I ‘ "
| \Nf\.r‘\.r‘v‘\_“.rl'\.r\_ ~~__B-138 Glow Plug Light :\F |
| el — I
| o | e B-121 Diesel Power }y.’L |
I I |
NN PTO
| N I
WAVAVANVEN: 39 - N-275 — Clutc
| \‘1&( Q o + ~ H PTO Remote ‘
| | Ly N-274 ‘
| © I N-135 3 I
N-273
! z ! Front I — |
<t Yol
: Ir‘ ro_BATQ_________ B;LB_E__AH.ZQ_____ . g 4
| pote—Bt8olleszs S, © 9
| | B-127 o C-127
| | B-105 =y C-103 C-103
| wriuvroTo — Bs lgl oar2 1
, B-149 || C-149 ‘
| B-170 |g:| C-170 |
| B-172 - | C-171 |
| B-133 ~ C-133 |
| B-146 |[p4| C-146 |
| v v B-116 |nm] C-116
| B-118 [ ] C-118 ‘
| B-034 || C-034 ‘r ‘
| B-144],_|C-144 |
| B-035 J-035 = N m\ |
| gg 8%
I ) o} epe
=
Tk
S =
L-224 | E § +5 % 5
' e~ 23| |23
| 3] |28
- | |22
L c g [4
oo
12v dual <o
Ft Valve sw

13



ELECTRICAL

Wiring Diagram - Engine Harness, 2 PTO Fuse Relay (Serial # 01001-02172)

Dash

-7 Start Trigger

Keyed Power

Diesel Pre-Heat

Qil Pressure Light

Engine Kill (-)

ZC'!I'IE(*)UJ)L

Engine Run (+)/ Fuel Pump Output

Glow Plug Light

%7"4—]

Power to Diesel Kill Switch

;

D-136 Start Trigger :EI
D-130 Engine Kill (-) | £
D-131 Engine Run (+) [ 5 B&S AC
D-150 Qil Pressure Light
—— D7 ______ Groumdly ==
| (] E—h—
|
|
|
|
|
|
| —
E-285 | - -
} 7 Diagnostic
| ‘r***E—?BG* 7777777 -1 Light
‘ |
| I —
} E-136 | Start Trigger A A__STS
| E-131 | £ngine Run (+) A KYS+
| @ E-260 T Keyed Powerinl A B+
| _ 5 3
I E-125 E-261 M Keyed Power e A Ri-:li KAWASAKI
| E-148 — A Engine Temp A ENGINE
| E-150 A Qil Pressure Light £ A_OP
(TS EAAZA _ J‘m ,,,,,,,,, Ground|=1 A 1 i —
| A_CHL et
| ‘ E-286  Diagnostic Lamp [~] A WL
X =] Regulator
|
\ _ S0 Fuee
| Ignition Module
| FGLKJE
T
‘ F 3 @
\ I
| I
| e
\ | @
|
|
\ q
\ i @
} } F-225 @
@e—F-
l F-136 Start Trigger [, ] F-211 } @—ra12 Start Trigger
I F-125 Keyed Power| F-213 M F-224 IG port on Alternator
| F-148 Engine Temp F-216 Engine Temp Gauge
} F-150  Qil Pressure Light F-217 K Qil Pressure Light
|
| 2 i A
| F-210 Engine Run (+) F-219 ‘
4t FE174 ____ Croundl olFo1d4 g ST — — —— 2Ty
I — —a— |
| L— —h—
‘ -
| F-222 4; =]
I F210 1821
- S
| SE—
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
| B B
} G-136 Start Trigger G-235 G-235
| G-125 Keyed Power] G-238 G-238 , G-240
| G-148 _Engine Temp Gauge|1G-247 G-247 1
I G-150 Qil Pressure Light| G-248 G-248 g
1 G-138 Glow Plug Light | ~lG-250
L _ G174 _ _ _ _ _Ground{~1G-244 - ——
G-131 Engine Run (+) G-249
G-121 Pwr Dsl Kill Switcl G-253
KILLTIMER
G-236 Diesel Pre-Heat| J G-237
K '-S‘ane
Glow Plug 1] o et

14




ELECTRICAL

Wiring Diagram Reference Key (Serial # 02173-05664)

Wire Reference Key

Harness Section Identifier

A =32.0240 - Harness, Rear

B = 32.0241 - Harness, Dash

C =32.0221 - Harness, Front

C =32.0234 - Harness, Wire 4520 Hood
D =32.0226 - Harness, B&S Engine

E = 32.0228 - Harness, Kawasaki Engine
F = 32.0223 - Harness, Kubota Gas

G = 32.0227 - Harness, Kubota Diesel

32.0114 - Harness, Kit - 12v Front
32.0242 - Harness, Kit - 12v Rear
32.0225 - Harness, Kit - 12v Dual Hydraulic

SrXe«—TIT

N =32.0121 - Harness, Kit - PTO Remote
O =32.0115 - Harness, Kit - Horn

P =32.0122 - Harness, Kit - Backup Alarm
Q =32.0118 - Harness, Kit - Directional

R =32.0117 - Harness, Kit - Strobe Light

S =32.0231 - Harness, Kit - Work Light

U = 32.0166 - Harness, Kit - Slope Indicator

*@ = 32.0160 - Harness, Kubota WG972
" A =32.0159 - Harness, Kawaski FD851D Fused

* Actual wires not labeled on tractor harness

Wire Color & Circuit Type

Black = Ground

Dark Blue = Pre-Heat

Lt Blue = Safety Circuit
Brown = Engine Run / Kill
Gray = 12v Aux / Horn power
Green = Start/Speed/Directional
Lt Green =12 Aux

Pink = Alarm

Purple = PTO

Red = Power

Tan = RPM

White = Power

Yellow = Light/Directional

*Black Wire

White Wire

Ground

Splice or Connection

* All black wires that are part of the wire harness
are part of the ground circuit. However, some
components such as lights may be wired where
black may be positive.

All other wires colors are as shown

|Anything outlined with a blue box is a Standard Featurel

|Anything outlined with a Green box is a Option |

15



ELECTRICAL

Wiring Diagram - Rear Harness (Serial # 02173-05664)

el
3
Q
H
<
o
©
=
[ 7]
_________________ . : | : Relay Control é é
| | B tt Module
‘ J atiery |
S-267 | a9 |
PO sy BIRE
D _s269 _ &-T- L A061 1
=30 - Q\\l | Ground
}_ N Y Stud #1
I =7 17
— | Tt /( - 1 ’
Bg-\ mg ddl #\o|o\( b
°5 12 38 | 435 06
[ 4| g4
AT
~ I L T
hozot L) b A-053 I
e Bl N,A‘WT.., x..r‘T\_ 4 - 5 1 = :
| o o S A-056-1
9 3 N N | = 5 312 i Q-095 |
o8 ‘ A XA ) 83 —— Q-267
=9 < \ 12 € 300 £ Q280 |
- & | | ‘ Bd, P-034 £ D1 A-300 T
Z o | s osl |- o A301 % Q283 1 F. | A-267 | C
gl IR B |8 8|5 as0 4 R ' 2
<) g 0 Of+ 2303 _BA a6
[ } | T 1 = i | [
. oKz 4 bl K AL26 Y ¢ g -
= | z
Y73 \ 9 r Q- e
Tl } : : P Q-067 X
o o o A-027
SIS ﬁ} § : : Lot 029 [5]
wf ol | A-028
| [ |
M
\ [ | : A105 151
A-112 | - | A112 A0 =1
= — I [ — > A A031 o
) \ I 1 B ] A a0 g
-— | = H
O —— [ | A-105 ‘ : s j;
o | — _} | I A113 X =
o | i -
r—— \ -
= | Do e} — 7 AT
| | | s __-A, __iuu__‘_lus_ KL .1—,
[e) I [ AlD L A-168 |2 ]
| [ A-113 ]
E I [ N N A-119
| [ IR
\ | —
AN ; :
| [ Rear Fuse Panel (Mini Fuse) NG
I [ FO1 - Cab/ Canopy - 30 AMP (CB) <
| I F02 - Vibrator for Spreader - 10 AMP A g
| | | FO3 - Spreader - 25 AMP (CB) éi--é
| | | FO04 - Heated Seat - 10 AMP e
| Lo 3 |FO5-12V Rear - 20 AMP 2d
J | g |F06 - 12V Front 1-5 AMP < 9
g 9 | | FO7 - Work/ Strobe Lights (Opt) 15 AMP <<
N ‘\-‘g | FO08 - Dual Hydraulic Front - 10 AMP o
x| [ FO09 - 12V Front 2 - 15 AMP
| [ F10 - Seat Switch/ USB - 5 AMP
| | F11 - Head/ Tail Lights - 10 AMP A-107 L |
< : | F12 - Oil Cooler - 25 AMP (CB) é,_., _‘J§
| ~ L _[A
| ol ol 9 5
g Lorg g 333
<) 7 T T2
® [ < <<
[ ‘ iy
Lo L
12v Rear | | | — |
Switch I P! V‘&‘T
MoloffiMo | [ | @)}
P S
& [ }
[
o
It
I
I }

Cooler
Sensor

=2
RS S L T _AQ76.
A-072 S _A084

A-009 - . A-009




ELECTRICAL

Wiring Diagram - Front Harness (Serial # 02173-05664)

st
B-191
i
o o -
- S 9 - 3z

Front Fuse Panel (Mini Fuse) o o o =D €5

FO1 - Gauge / Slope Indicator - 5 AMP s 3 E 8 E

F02 - Engine Run - 5 AMP b= o T EJI

F03 - Tractor Control Module 1 - 5 AMP 4 '_\_'7

F04 - Speed Sensor/ Back-up/ Horn/

Directional Lights (Opt) 10 AMP — R LA A ‘ ‘

FO5 - Diesel Stop - 10 AMP g N @ o o N

F06 - Tractor Control Module 2 - 15 AMP MM s &g 8§

R o Sy VY
F08 - Fuel Pump - 10 AMP M 9 !
F09 - PTO/ Starter - 15 AMP M Ny \ \
| |
LT |
L j‘ |
NPT
AL N 2 N L
|\ \ Wy \ Wy ) Wy ‘
NN < o
N PP g g‘
B—r A S
B
L |
o |
5 |
o
B-164 e ’In T }
| |
=7 | |
L B187 4 oo ! \
- B114 e on our 1 8 |
(0] B-115 4112 Continuous ool | o — |
(b} B-027 4 )scatsw 2 (EEES NI NP NI N N |
B-112 Starter| 1
o 5 TS ng. +12v Run| 3 | E2E PP @ \
oS £ng St0p GND|4 | TELOT AN NN - |
— N DSL Pre-Heat| 5. W\_/:\_/\./\_f\_f\.{\._f\fu\_a O |
] - 8 -+ |
4 Gen Sw & B
Al B-027 Gon Prosent ! hn “‘ 8 I
5|B-029 Tach Input 1 (No Light) | @ |
B-028 Tach Input 2 (No Light) | — |
7T | |_
- B-173 I
2| B-105 | |
1 Bos ' I

u - MM | (@]

o B-034 B-192 aVal N\ NP NI W N AP o |
i B-113 IV N A AN AN A A < - |
T NELNZN B-119 I\ S N2 N7 NI N7 NIV (W, W NI, N7 N | (e |
1 Boss : o !

ST B3 | ~ \

M B-0a7 2 i L |

| B-Qo1_ _ oy |
Ireoss— 7 o | |
|
BN 3 8 I
< 186 ' 2§ I
PN r——etI88 ST Tl o @ E . |
~ M| L N g ne ‘
T d | B-104 ~ LA Starter oy |
| ~__B-125 Keyed Power| & |
Lt — i — — — e — oo —mumn BZ4T — _  _ _Ground|g] |
- T
DA b M_B-148 NN~ B-148 A\ Engine Temp Gauge| |
\f\f\—\L—/ | Diesel Pre-Heat E |
| MM NN B-150 Qil Pressure Light| =
KA B-130 Engine Kill (-) ; I T
i NN o B-131 Engine Run (+)] 4 }
\-(CVVV\-»J:V ‘ N ~~_B-138 Glow Plug Light [ | |
1) _ |
oy : ~_B-121 Diesel Power| 7] |
|
A | PTO |
NV
NN 3 9 - N-275 — Clutc
\J:\f 9. © i % H PTO Remote }
| b @ N-274 o ‘
© N-135 L >
3 N-27 o
g || Front e 1 I e |
> | N-134 L — SE |
- - =
I — ‘U8 3 @
r ERERE R
1)
k |
|
|
B-146
S B-116_[py] C-116
B-118 [ || C-118
B-034 | | C-034
B-144, |C-144
B-035 4w J-035
B-036 , gp  J-036
B-037 | od J-037
B-102 102

12v dual
Ft Valve sw

IE0T

>

N

4 Pin
Front

Headlight
Right Center
Headlight

17



ELECTRICAL

Wiring Diagram - Engine Harness (Serial # 02173-05664)

D-136 Start Trigger :EI
D-130 Engine Kill (-) | £
D-131 Engine Run (+) [ B&S AC
D-150 Qil Pressure Light
—— D7 ______ Croumdly ==
‘ L JL
|
|
|
|
|
|
| —
E-285 Nl - -
} A Diagnostic
| ‘rfffE—?BfT 7777777 -1 Light
! |
| 1 ——
} E-136 | Start Trigger A A__STS
| E-131 ‘ £ngine Run (+) A KYS+
| @ E-260 T Keyed Power g+A B+
‘ E-125 E-261 Keyed Power A REGU
T £ 18 i\ e =] KAWASAKI
| = —n Engine Temp ENGINE
| E-150 S N Oil Pressure Light = {_ A OP:
- + oy
:»——— ————— BAz4 . ___ e Ground ey 2 Cil =
S M—
! L _ _E286_ Diagrosticamp [o] 5 wi
‘ = Regulator
} S.SA?SB
| Ignition Module =
| FGLKJE
T
| F 3 @
| [
| I
| @
\ | @
|
|
‘ q
\ i @
} } F-225 @
@e—F-
l F-136 Start Trigger [, ] F-211 } @212 Start Trigger]
I F-125 Keyed Power| F-213 M F-224 IG port on Alternator
| F-148 Engine Temp F-216 Engine Temp Gauge
D as h } F-150 _Oil Pressure Light| o |F-217 Oil Pressure Light
|
—aStart Trigger | .
: Keved Power | F-210 Engine Run (+) F-219 A‘\
~lGround _ _ _ _ _ __ ________ 4L 1| F174 _ _ _ _ Cround| nlFo14 o STe LT
fu Engine Temp Gauge N i N\ @ W‘
£ Diesel Pre-Heat ; L
~|Qil Pressure Light | ——t—
Engine Kill (-) "3
++|Engine Run (+)/ Fuel Pump Output I F-222 LE é—!
- I F219 {S3 !
] Glow Plug Light | R M
— |
1‘. Power to Diesel Kill Switch |
=ia
|
|
|
|
|
|
|
|
|
|
|
|
|
| G-136 Start Trigger[ A ]G-235 G-235
| G-125 Keyed Power G-238 G-238 , G-240
| G-148 Engine Temp Gauge|n|G-247 G-247 1
I G-150 Qil Pressure Light| G-248 G-248 g
1 G-138 Glow Plug Light | ~lG-250
L _ G174 _ _ _ _ Ground|nG-244 - ——
G-131 Engine Run (+) G-249
G-121 Pwr Dsl Kill Switcl G-253
KILCTIMER
G-236 G-237

Diesel Pre-Heat| J
15

18

Glow Plug 1] =t




ELECTRICAL

Wiring Diagram Reference Key (Serial # 05665-)

INDEX

Sheet # WIRING CIRCUIT WIRE CODE HARNESS PART # DESCRIPTION
1 INDEX/REFERENCE PAGE
2 REAR A 32.0250 HARNESS, WIRE KN4520 REAR
3 DASH B 32.0248 HARNESS, WIRE KN4520 DASH
4 FRONT C 32.0221 HARNESS, WIRE KN4520 FRONT
5 HEADLIGHT C 32.0234 HARNESS, WIRE KN4520 HOOD
6 KUBOTA 45207 F 32.0223 HARNESS, WIRE 4520Z KUBOTA
7 KUBOTA 4520Y G 32.0227 HARNESS, WIRE 4520Y KUBOTA
8 KAWASAKI 4520P E 32.0228 HARNESS, WIRE 4520P KAWASAKI
9 VANGUARD 4520K D 32.0226 HARNESS, WIRE 4520K VANGUARD
10 KUBOTA 4520N z 32.0247 HARNESS, WIRE 4520N KUBOTA EFI

WIRE COLOR NAMING CONVENTION

CODE COLOR CIRCUIT COLOR DESCRIPTION
BLK BLACK GROUND

BRN BROWN ENGINE RUN / STOP

GRN GREEN START / SPEED

GRY GRAY 12V AUX / HORN

LBLU LIGHT BLUE INTERLOCK

LGRN LIGHT GREEN 12V AUX

PNK PINK ALARM

PUR PURPLE PTO

RED RED KEYED POWER

TAN TAN TACH SIGNAL

WHT WHITE DIRECT POWER (DIRECT TO THE BATTERY)
YEL YELLOW LIGHTS / DIRECTIONALS

||=—— = Ground (GND)
e = Splice or Connection (SPL)

19




ELECTRICAL
Wiring Diagram - Rear Harness (Serial # 05665-)

1 2 3 | 4 | 5 | 6 7 8

A-019-RED - 18 - GXL - SEAT_SWITCH SPL_048 _A-017-RED- 14-GXL- 12V_SWITCHED

-~ RZE:R ;I;SEZBSLOCZKQ — A-018-RED - 16- GXL- 12V_REAR , \ A-024-RED- 16 - GXL- OIL_COOLER
020-RED- 18- GXL- A~ 261-RED - 18- GXL- DIODE_12V. DASH_HARN_PLUG
o o @ o A-015 - RED - 14 - GXL - CAB/CANOPY SPL-047 A-020- HED 18- GXL - 12V, FRNT, \ 052 D 16 -oxL T2V swircriE —
A-016 - RED - 16 - GXL - VIBRATOR Vad | £-023 RED18- GXL_ 12V PUR, = A-027 - LBLU - 18 - GXL - SEAT_SWITCH o A
A-013-WHT - 14- GXL- SPREADER -
A-029 - RED - 18 - GXL - KEY_SWITCH B
A—004 - WHT - 16 - GXL - HEATED_SEAT o
'A-119-RED - 16.- GXL- LIGHTS
31 32 33 34 35 36 A-019-RED - 18- GXL - SEAT_SWITCH ” A-028-WHT - 20 - GXL - FUEL_INFO c
o @ A A-018-RED- 16 GXL- 12V_REAR
T ‘A~ 041 -WHT - 18- GXL - 12V_FRONT_CTRL 1 _ A-105 - YEL - 16 - GXL - LIGHTS oD
A—020 RED 18 - GXL_12V_FRNT ” 7 A-144- GRN - 18- GXL - SPEED_SENSOR E
A-107_ YEL_ 16 GXL-LIGHTS I T | A-089 - BLK - 18- GXL - FUEL_PUMP_ECM_RET F
37 38 39 40 41 42 A-119-RED- 16 - GXL - LIGHTS | ——
o — | A-034- GRY - 18- GXL - BACKUP_ALARM
17 122 A aoss-whr-1s-oxe-12v aux pwr A-045-WHT - 18- GXL-12V_AUX_PWR __ A-044-WHT - 18- GXL- 12V_AUX_PWR - 06
A-047 - WHT 18- GXL- 12V_FRNT A-046-WHT - 18- GXL- 12V AUX_PWR Zp( 040 oH
A-021-RED- 18- GXL-12V_PWR
A-039- GRY - 18- GXL- 12V_FRNT o!
43 44 45 46 47 48
° o o A-035-WHT - 14- GXL - 12V_FRNT | | | 1l | A-035 - WHT - 14 - GXL - 12V_FRNT )
O 009 181U 15 CXL_SEAT/USB T T A-036- RED- 14 GXL- 12V_FRNT
A-023-RED-18-GXL-12V_PWR | —| = K
A-110-VEL- 16- GXL- LIGHT_PWR D-002 A-037- GRN - 14- GXL - 12V_FRNT oL
A-118-RED- 16- GXL- 12V_PWR SPL-050 SPL-049
4950 501 SOZ 53 54 'A-048-WHT - 18- GXL- 12V_FRNT A-081-BLK- 18- GXL-GND 9100 9101 A-083-BLK- 18- GXL-GND oM
1 A-085 - BLK- 18 - GXL-GND. A-082-BLK- 18- GXL-GND. o N
A-005-PNK - 16- GXL - OIL_COOLER A 116-GRY- 18 - GXL- HORN.SIG
A-024-RED - 16- GXL- OIL_COOLER = 00
A-022-RED - 18- GXL- 12V_AUX_PWR [ Alos W18 G 1vpwR | g
12 3 4 5 6 —
A-042-RED - 18- GXL - 12V_FRNT_PWR A-113-PUR- 18- GXL - PTO_SWITCH
o o o _ I = o Q
A-036-RED- 14 - GXL - 12V_FRNT o ] A-150-RED-18-GXL_KBTFUEL PUMP PWR | o R
'A-007- PNK~ 16 - GXL - OIL_COOLER SPL-041 038 -LGRN - 14 GXL- DUAL HYDL FRNT
A-006 - PNK~ 16 - GXL - OIL_COOLER \ oS
7 8 9 10 11 12 A-049 - WHT - 18- GXL- 12V_FRNT hd = A-091 - BLK- 14 - GXL - GND T
o © 1 A-081-BLK-18-GXL-GND = {—
T T 086 BT O e L _ A-031-RED - 18- GXL- FUEL_PUMP_PWR u
'A-025- PNK- 16 - GXL - HYD_COOL_FAN N\ - v
A-012-PNK-16- GXL- HYD_SENS
13 104 105 16 '07 I(f A-040- GRN - 18- GXL - 12V_FRNT_CTRL
T ‘i A~037-GRN - 14 - GXL - 12V_FRNT FUEL_PUMP_01
A-043- GRY - 18- GXL - 12V_AUX_SWITCH L ]__ A-089-BLK- 18- GXL - FUEL_PUMP_ECM_RET
A 038 LT 14 oW DUM VDT ! L1 A-150- RED - 18 - GXL - KBT_FUEL_PUMP_PWR
L o
19 zoo 21 22 23 24 A-050 - WHT - 18- GXL - 12V_FRNT II =
T ? A-082 - BLK- 18- GXL- GND | ||} HORN_SW
'A-087-BLK- 18- GKL-GND | ~
A-046 - WHT - 18- GXL- 12V_AUX_PWR 1T — 1= II A-116-GRY - 18- GXL - HORN_SIG o A
A~ 084 BLK 18- GXL-GND PL-042 I A-168-WHT - 18- GXL- 12V_PWR s
——— 0
] -l A-085-BLK- 18- GXL-GND. A-083-BLK- 18- GXL-GND
79 80 86 | A-084-BLK- 18- GXL-GND 4; A-069-BLK- 16 - GXL - GND.
A-062-BLK- 18- GXL-GND =i E— 12V_FRONT_CONTROL
o o o A-086-BLK- 18- GXL - GND. / A-070-BLK- 20 - GXL - GND _ - —
A-087-BLK-18-GXL-GND___| A-072 - BLK- 16 - GKL - WORKLIGHT_GND 1 I A-039-GRY - 18- GXL - 12V_FRNT o A
A-183-BLK-18-GXL-GND | \\ _ A-074-BLK-16-GXL- STROBE_GND | A-042-RED - 18- GXL - 12V_FRNT_PWR B
'A-066 - BLK- 10 - GXL-GND. 076 BLK 16 GXL_ -
81 82 8 707 ac7 A-351-RED - 10- GXL - 12V_SWITCHED SPL-100 — ] 2076 BLK 16 XL OND | A-040 - GRN - 18 - GXL - 12V__FRONT_CTRL ¢
1 'A~263 -RED 12~ GXL - 12V_SWITCHED VaN A_079 BLK- 16 GXL_GND 0
A-011-RED - 12- GXL - 12V_SWITCHED A-185- BLK-16-GXL-GND — A-041 - WHT - 18- GXL - 12V_FRONT CTRL L, D
83 84 85 A-029-RED - 18- GXL - KEY_SWITCH
A~ 350 - WHT - 12 - GXL- 12_CONTINUOUS
— ——
A~ 030 - WHT - 12 - GXL - UNSWITCHED_PWR| HEATED_SEAT
2300 WHT - 12 - GXL-12V_CONTINUOUS A-004 - WHT - 16 - GXL- HEATED_SEAT A
A-010-BLK- 16-GXL-GND B
DASH_PLUG
A o A-030-WHT - 12 - GXL - UNSWITCHED_PWR —
B ol A-011-RED- 12- GXL- 12V_SWITCHED 007 BLK- 18 XL GND | SEAT_SWITCH
'A-260-BLK- 18- GXL- GND. | 1 1 A-027-LBLU - 18- GXL - SEAT_SWITCH o A
A~ 063 - BLK- 20 - GKL - FUEL_INPUT_GND, ] I | = | A-026- LBLU - 18 - GXL - SEAT_SWITCH o8
GROUND_STUD_03 . A-262-BLK- 18- GXL - GND A-061-BLK-16- GXL- GND | ] ” SPL-054
o A-065 - BLK-10- GXL - GND A-065-BLK-10-GKL-GND__\ [/~ A-010-BLK-16- GXL-GND | | /Q\ FUEL PUMP. 02
A-062- BLK- 18- GXL - GND \ A-091-BLK- 14 - GXL- GND - 1 A-031 - RED- 18- GXL - FUEL_PUMP_ PWR —
'A-066 - BLK 18- GXL- GND. 'A-064 - BLK - 18 - GXL - BACKUP_ALARM_GND | L — B
BREAKER_TERM_01 - | —| A-002-BLK-18-GXL-GND | A
E A-300-WHT - 12- GXL - 12V_CONINUOUS SPL-044 -
BREAKER_TERM_02
iz, A-350-WHT - 12 - GXL - 12_CONINUOUS
|| , .
BREAKER_TERM_03 T =
A-013-WHT - 14- GXL - SPREADER L
[, e L -
BREAKER_TERM_04 2 =z S
E A-054-WHT - 16 - GXL - 12V_CONINUOUS SPL-046 ol 5 § ] = £ £
= 5 3 3 g
HIE 2| & - 2 2 g & <3
HEADLIGHT_SW L 2| = Y] % £ § %‘ < 4 o s EI 5
1 | E1 ] 2 Sl & 2 =4 - E‘ o 2 2 e o g 3z
- gl & 5 oz d e 2 = z a 2= o B M B -
2o A-112-YEL- 16 - GXL - LIGHT_PWR HE: 2 I B 5 S 5 B 2 H g £ g g I
ol = 2 Z[ 2| 2 % . 3 P 7| 4 B i B T e
N A-111-YEL- 16- GXL - LIGHT_PWR EE—— 3| © & 98 s Q ] ° <] ef e 2l e el 27
° g o 2| 2 e 2l el 3 £ 3 g < = 2| % ar :E
445 A-110- YEL- 16 - GXL - LIGHT_PWR - I 3 «| = 5ogll gl < =1 H -1 a 2 s s 2 i B o=
5 2| 2 2l e E 2| & g 28z 2 o 2 g gl 2 gl g gl s 2 3
s = 5 Z| 2 =l = z € g i I et | Il i 3 8 ° i 5| s g| 8 1 IR 3 3
o g E a4 gl g i H H HIE 5 3 g 8 g ; 5 g | = ;| < | = o
=1 n 8 » @ ‘| o 2| 2 = ] | 8| 8 8 gf gl = 7 < ’ 3 <| < <| < <| < <| <
B g 8k o g 8 | o £| & 8| 8 £ o £ o | = . =l 5 & < < .
° g g8 HE] s g 5 5|8 gl g gl B gl Bl = == b
7 o | A-105-YEL-16-GXL-LIGHTS 3l 3l i 5 o 2 2| 2 2| o . S o2 ) o 6 0 9 o o] o o o © o o [} o 6
& G| & A 12 4 T2 A
8 A-111-YEL-16- GXL- LIGHT_PWR 228 i Bt 9 . o I s o2 N B I 8 3 1 1 1 1 A B A B B
o 2 e 2 2 K < B R 2l 2 22 e 2 2 2 BACKUP_ALARM ROAD_KIT FUEL.GND ~ FUELINFO  USB_.GND  USB_PWR  HYD_COOLER_SENS HYD_COOLER_FAN  DIODE_CAP 12V_AUX
5 g @z ME 5 H HHE £ g B ] g 3 2 3
o s =5 S @ 4 2| G| 3 2| a| = s a3 -}
10 g 85 HE 53 =~ o [
o =l< K o * * o x| < o o < iy o SEAT_SWITCH_01 SEAT_SWITCH_PLUG 2 of 10
A -053-LBLU-18-
o A-053- 1B 18 G o1 Y PRODUCTS INC.
© 00 0 0000 00 © 0 0 0000 0 0 0 o600 00 0 o0 o 0 O o o o o o o o o B A-056-1-LBLU-18-GXL 2 ORRVILLE, OHIO 44667
12 3 4 5 6 7 8 9 10 12 3 4 5 6 7 8 910 12 3 4 5 6 7 8 A B C A B A B A B A B ° © TITLE: DRAWING:
WORKLIGHT_SW STROBE_SW PTO_SW. SPEED_SENSOR WORKLIGHT STROBE_LT LEFT_TAIL_LT RIGHT_TAIL_LT NOTES: Schematic, 4520 Tractor Wiring 09.9020
FUSE BLOSK VIEW FROM BACK. REAR HARNESS orE TSR e —
ALL WIRES ARE GXL UNLESS SPECIFIED. PRODUCTS INC.

1 2 I 3 I 4 I 5 6 7 8

20




ELECTRICAL
Wiring Diagram - Dash Harness (Serial # 05665-)

3

| 4

DIODE_CAP_A

GROUND_STUD_02

GROUND_STUD_01

INFORMATION_GAUGE_2
REAR_HARNESS_PLUG
Ao —
| B-027-LBLU- 18- GXL - SEAT_SWITCH A
B o = o
I - B-029- RED - 18- GXL - KEY_SWITCH 8
Co ] o
D |B-149-PNK- 18- GXL- HYD_TEMP_SENSOR | | B-028 WHT-18-GXL-FUELLEVEL] | ¢
| |
B-150-PNK- 18- GXL- OIL_PRES_LT T T _|—| B-105-YEL-16-GXL-UGHTS |y
i B-144-GRN-18-GXL-SPEED SENSOR | ¢
DASH_FUSE_BLOCK |
B-145-LBLU - 18- GXL - BRAKE_SWITCH ) B-176-BLK-18-GXLFUEL PUMP ECMRET | ¢
5
2 12 3 4 5 6
B-147 - PNK - 18- GXL - AUDIBLE_ALARM | - o . 104- WHT- 18 - GXL - GAUGE_POWER | B-034-GRY - 18- GXL-BACKUP_ALARM [
R 8 7 o155 > e oxvev v L
° o H
- B-156-RED - 18- GXL- KEY_SWITCH
GAUGE_1 = |
2 o
B-148 - PNK- 18 - GXL - ENGINE_TEMP ;
8 ] —| & 78 9 0 A [ e spL-016 B-035-WHT - 14-GXL- 12V FRNT UNSWITcED |
B-028- WHT- 18- GXL - FUEL LEVEL SPL-022 L L [ Te-ies-wnr-is-6x-12v covmwwous 7\ B-037- GRN - 14- GXL - 12V_FRNT L
CON_C 8160 RED - 18- GXL-KEY_SWITCH ” [~ 0
B-142-GRN- 18- GXL- MPH CON_B ——— _ "
EIE 1 g 13181516 1718 |, o smn s °
8143 GAN - WHT 18- GXL-KWPH 2 H 5 ° LECM. N
- % B-311-GRN- 18- GXL - STARTER_TCM_OUT o
COND o ot 5120 WHT - 18- GXL- FUEL PUMP PWR B-116-GRY-18-GXL-HORN | | o
H = 5 &
B-140-TAN- 18- GXL-TACH_1 4 3 g H B-123-RED - 16-GXL-12V_PWR sesme s o v |
141 TAN- 18- GXL- 2 & a :
82141 -TAN- 18- OXL-TACH2 l @ & 1920 21 22 23 24 | 550 wHr-14-6XL-12v_CONTINUOUS B-113 -PUR- 18- GXL - PTO_SWITCH Q
B-180-BLK- 18- GXL- GND 2 ~ ~ °° T ﬂ © ©
< g s - 8152 RED - 18 GXL_KBT FUEL PUMP_OUT | | _ B-152-RED-13-GXL-KBTFUELPUMP.OUT |
K B 166 WHT - 18- GXL- GAUGE_POWER SPL-006 2 & & 5055 -RED- 18 - GXL- KBT_FUEL_PUMP_PWR L B-322-WHT- 14-GXL - 12V CONTINUOUS | B-038- LGAN- 16.- GXL - 12V_AUX_PWR s
2 SpL-o17 5”'% 5158 -RED - 18 - GXLKEY_SWITCH o
- 25 26 27 28 29 30 ] BoosiB-1a-oxGND |y
\ O O O 0 0 O |B-266-ReD-18-GXL-KEYSWITCH
\ —_— 8-031RED-18-GXL-FUELPUMP.OUT |
FRONT_BASIC X
o] B-127-PUR-16-GXL_PTO SpL-013 oV
A I —
B-105 - YEL- 16- GXL - LIGHTS [ \ E) 31 32 33 34 35 36
SPL-007 2
g © / e 6 6 0 o o TCM_BLACK
c o 5186 BIK_ 16 GXL_GND | /| 35 B-136-1-GRN- 18- GXL-STARTER TcM_ouT [ |
| B-149-PNK-18-GXL-HYD_TEMP_SENSOR » N RN R 5-124- PUR - 18- GXL- PTO. TCM_OUT !
o < — —_— o]
= 2
E O Bo170-TAN-18- GXL-TACH. 2 37 38 39 40 41 42 SPL-018 B-267-BAN- 18- GXL- ENGINERUN_| s
2
o | B-172-TAN-18-GXL-TACH 2 | |— 8 © 00 0 o o 5-130- BRN - 18- GXL - ENGINE_STOP
F - o
4
|- B133-LBLU- 18- GXL- NEUTRAL SWITCH | | | | | B-236-BLU- 18- GXL - DIESEL_PRE_HEAT
G | — o 5
o | B-146-181U-18-GxL-BRAKE swiTcH
H 43 44 45 46 47 48 o
B-118-RED - 18- GXL - BACKUP_ALARM_PWR | | | | SPL-014 SPL-019 6
o LN - © 00 0 0 o o
o | B-034-GRY-18-GXL- BACKUP_ALARM [ [ ] |
‘. [l R — - D T s
: Il | : ot
B-116-GRY - 18- GXL- HORN 51 152 53
MmO | 11 ] o o ©10
B-189-BLK- 18- GXL-GND. 1
N o 0 _| 8-306-AED-14-GXL , S o1
B-373 ARTER \
RO i — 555657158 59 0 |4y 1o ooy conmwons r———
0 0 0,9 ° o= [ TCM_GRAY
s © — —|— 1 1 SPL-011 | =|| e oRAT
T o ® B-132-LBLU- 18- GXL - BRAKE_SWITCH
_ . 0205-150-18-00 v i (. (N o4
SLOPE_INDICATOR I g <l | T fF-——=-4-----4 Il B-133 - LBLU- 18 - GXL - NEUTRAL_SWITCH
3 E|E
] g ° E|E .
ot 008 WHT 18- OX 51 OPE D PR = S 5 HE 61 62 63 :64 65 66 | 5 122-8RN- 18- GXL-ENGINE_RUN B-192-PUR- 18- GXL - PTO_SWITCH
A K 2 Fl 4l o o o O 3
° i g ° 5|5 ! B-027-LBLU - 18- GXL - SEAT_SWITCH
B B H © o B-175-BLK- 18- GXL-GND| ! 4
co ® 3 = 2z ! B-268-RED - 16- XL 12V_PWR SPL-021 B-112-GRN-18-GXL_STARTER N | s
B-184-BLK- 18- GXL- GND < 2 : 5|8 |
H o g i B-114-RED - 18 - GXL- KEY_SWITCH
D © = 3 b HE 67 68 69 70 71 72 | g g3 Rep-15-GHL- FUEL PUMP_OUT — o 4
] 2 @ ola —1° © T | o o B-134- LBLU - 18 - GXL - GEN_SWITCH
o - | 7
AUDIBLE_ALARM X - H B-135-LBLU - 18- GXL - GEN_PRESENT .
B-147-PNK-18-GXL-AUDBLEALARM [ | | (VT Tt o tr.rnmr 1T T 1T T 7T "7 F=/-"F-- t==-===-- SPL-009 3 B-171-TAN-18-GXL-TACH.1 |
A © — 73747576 77 78 191-RED- 16-GXL- 12V_PWR of £ e
B-167 - WHT - 18 - GXL - AUDIBLE_ALARM_PWR 9 © gup © o H ||= B-115 - WHT - 18- GXL - 12V_CONTINUOUS
B 5106 BLK~ 18 -GXL_STARTER ECM RET | 2 10
=| | ! 8 B-187-BLK-18-GXL-GND |
o 1
—|— —|—| 1 L _108 RED 67OV PR ser.oox 5 8173 TAN-18-GXLTACH2 |
| 2
T e e st o gur 81 182 83 84 I "
ENGINE PLUG 2 a6 - ;- SaR g 5 o B-192-PUR- 18- GXL-PTO_SWITCH - _ 5
B-113-PUR-18-GXL_PTO_SWITCH 2
1o Je-300-reD- 1400 12 powen ' - g IGNITION_SWTcH
L 3 B-029-RED - 18- GXL- KEY_SWITCH
20 [p-20-veL-ie-cx-env e [ / ? o 1
I E— | . T °2
A SPL-030 B-112-GRN - 18 - GXL - STARTER_IN
4 fo-300-o0n- 18- 6 sTaRTER . —1 0 3
——- e B-162 - WHT 18- GXL-12V_CONTINUOUS
5 o _lB-303 01180 pum g | - =0 ,
8 o
E | 6 olemioospucio-oxsramen conver - 5
N I I I
3
S, B:320-BLK-18-GXL-GND | DASH_PLUG 01
2 S
S | B-030 - WHT - 12- GXL - 12V_CONTINUOUS A
¢
o I 8135 -LBLU-18 - GXL- GENPRESENT | B-011-RED-12- GXL - 12V_SWITCHED 5
) | [ ol 3 = & B-134-LBLU- 18- GXL - GEN_SWITCH — o
3| 20 z| & = % 4l & 2 o B g B-035- WHT - 14 - GXL - 12V_FRNT_UNSWITCHED 1
g & o gl 2 o g ¢
2 3 E|l € z| E| £ 2| 2| €| 2 E 2 B-036- RED - 14 - GXL- 12V_FRNT_PWR T
< o gl ¢l gl 21 4 2 2| & 2| = 2 °
S Bl g 3| & g 3| 2| 3| E| 3 g o B-037- GRN - 14- GXL - 12V_FRNT |
4 212l 2 2| 5| 2| 2| 2| 2| @ g 3
o 3| ol g & Zf & & g 33 3 e B-102-BLK- 14-GXL- 12V_FRNT_GND - — o
el 2 2] 2f 3 2 2f 2 2] ° o 8 / 10
50 o Il R 1 et s et e B o = SPL-010 = B
[ gl = 2| 2| 2| 2| E| & Z| = A by REVISION:
60— SlLE 2| =f 2 & % 3|22 g 2 B-038-LGAN - 16- GXL - 12V_AUX_PWR Y PRODUCTS INC. 03
s g 2| 2 g g 2 gl = - - ORRVILLE, OHIO 44667
70 ol el o o ol o) o 2f 2 - © TITLE: DRAWING:
Bomf iz IR 0O 0 6o o0 0 0 o | S 6 NOTES: Schematic, 4520 Tractor Wiring 09.9020
T A B CDODEFGHI KL M A B CODEFGH AB ceo A S FUSE BLOSK VIEW FROM BACK. DASH HARNESS ore. s onnn LAY NOTBE DISCLOSED ToOTHERS
ENGINE_PLUG_2_CAP ENGINE_PLUG_1 PTO_REMOTE 12V_FRONT 12V_DUAL ALL WIRES ARE GXL UNLESS SPECIFIED. T TSN

6

7

8

21




ELECTRICAL

Wiring Diagram - Front Harness (Serial # 05665-)

4

5

HORN

Ao

C-201 -BLK- 18- GXL - GND

Bo

C-116-GRY - 18- GXL - HORN_SIG

BRAKE_SWITCH

Ao

C-146 - LBLU - 18 - GXL - BRAKE_SWITCH

C-204-BLK- 18- GXL- GND

PTO_CLUTCH

C-173-BLK- 16- GXL- GND

C-127-PUR-16 - GXL-PTO.

HOOD (MALE)

C-202-BLK- 16 - GXL - GND

HYD_TEMP
C-199-BLK- 18- GXL - GND. A
O
C-149 - PNK- 18- GXL - HYD_TEMP_SENSOR o8

DASH_PLUG_02

SPEED_SENSOR

Ao

C-103-YEL-16- GXL - LIGHT_SIG

o1

C-192-WHT - 18- GXL - SPEED_SENS_PWR

C-133-LBLU - 18 - GXL - NEUTRAL_SWITCH

NEUTRAL_SWITCH

om 0o On Ow 0>
z 0z OF Ox

ox 06 om
ow 0™ 0%

Bo
c

C-144-LGRN - 18 - GXL - SPEED_SENSOR

C-203-BLK-18-GXL - GND.

SPL-002

oA
C-198-BLK- 18- GXL - GND.
0B
RPM_SENSOR
C-170-TAN- 18- GXL-TACH_1 ol
C-171-TAN- 18- GXL-TACH_2 o2

BACKUP_SWITCH1

SPL-001

C-190- WHT - 18- GXL - BACKUP_ALARM_PWR -

C-034-GRY - 18 - GXL - BACKUP_ALARM

FRONT HARNESS

BACKUP_SWITCH2

sizi

SHEET:

B [4 of 10

/ . REVISION.
y PRODUCTS INC.
- ORRVILLE, OHIO 44667
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020

NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS
TS INC.

7

8

22




Wiring Diagram - Hood Harness (Serial # 05665-)

ELECTRICAL

4

5

HOOD (FEMALE)

Ao
Bo

C-196-BLK- 16 - GXL - GND

RT_CENTER_LIGHT

C-195- YEL- 16 - GXL - LIGHT_SIG

C-197-BLK- 16- GXL - GND.

ol

02

C-194-YEL-16- GXL - LIGHT_SIG

@ sPL-003

C-262- YEL-16- GXL - LIGHT_SIG

C-263-BLK- 16- GXL - GND.

RT_LIGHT

SPL-004

C-268- YEL- 16 - GXL - LIGHT_SIG

C-269-BLK-16-GXL - GND.

LT_LIGHT

LT_CENTER_LIGHT
° C-266- YEL- 16 - GXL - LIGHT_SIG ol
SPLO04 l C-267-BLK-16-GXL - GND. 5
O
SPL-020

HOOD HARNESS

N/ SIZE: [SHEET:
t \ femyor — B |5 of 10
)/ 5 REVISION:
PRODUCTS INC.
-~ ORRVILLE, OHIO 44667 03
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020

NOTE: THIS DRAWIN

H MAY NOT BE DISCLOSED TO OTHERS
TS INC.

WRIT

7

8

23




ELECTRICAL
Wiring Diagram - Kawasaki Engine Harness (Serial # 05665-)

3

4 |

5

DASH_PLUG_P

ENGINE_PLUG_P

E-136-GRN-18-GXL

E-260-WHT-18-GXL

E-216-WHT-18-GXL

E-174-BLK-18-GXL

E-089-BLK-18-GXL

QDF_1

E-089-BLK-18-GXL

E-031-RED-18-GXL

E-031-RED-18-GXL

E-285-WHT- 18- GXL

A E-136-GRN-18-GXL [ E-260- WHT - 18- GXL
B E-125-WHT- 18- GXL
& E-125-wh-1s-ox. P02 E-216-WHT-18-GXL
< E-174-BLK-18-GXL
(e,

o E-148-PNK-18-GXL
[

E

o

F - - -18-
O E-150-PNK- 18- GXL
G

o

H E-131-BRN-18-GXL
[

J

o

K

°

L

o

M

o

E-150-PNK- 18- GXL

o 0m 0m 0z 0z o 0n - oz b b b o I I L,

DIAGNOSTIC_LIGHT

E-285-WHT - 18-GXL

E-286-BIK-18-GXL

WATER_PUMP.

E-148-PNK-18-GXL

4520P HARNESS

PRODUCTS INC.

SIZE: [ SHEET:
B [8 of 10
REVISION: H

-~ ORRVILLE, OHIO 44667 03
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020
NOTE: TANS  MAY NOT B DISCLOSED TO OTHERS

TS ING

7

8

24




ELECTRICAL

Wiring Diagram - Optional Female Socket & Male Plug
Attention

This connector (4-pin socket) is designed for use with Ventrac original equipment only.

This connector (4-pin socket) is rated for 20 amp maximum current draw. Engine alternator
and/or battery capacity determine allowable continuous draw.

30.0219 4-pin female socket is used in the 70.4161 12 Volt Front kit & 70.4105 12 Volt Rear Kit.

Front View of Socket

Without Cover Rear View of Socket
2 1 30.0219 4-Pin
Female Socket
&-r@.ﬂ 4\ =
[ I —
¢ N B
© O |
© Q) —\
Al
— 7:i7 e
3 2
Terminal Position Wire Color Function
1 White Positive (On/Off Switched)
2 Black Negative (Constant)
3 Red Positive/Negative (Momentary Switched Reversing)
4 Green or Brown Positive/Negative (Momentary Switched Reversing)

30.0218 4-pin plug is used on attachments to connect to the 30.0219 socket on the power unit.

Front View of Plug Rear View of Plug
1 2 30.0218 4-Pin
Male Plug
2 3
[Terminal Position Wire Color Function

1 Not Specified* Positive (On/Off Switched)

2 Not Specified* Negative (Constant)

3 Not Specified* Positive/Negative (Momentary Switched Reversing)

4 Not Specified* Positive/Negative (Momentary Switched Reversing)

*

Refer to the part diagram in the attachment’s parts manual for specific wire color and terminal position for each model.

25



ELECTRICAL

Fuse Panel Layout (Serial # 01001-02172)

Front Fuse Panel

Relays @ 17 ) d Fuses
i i . Fuse .
Location | Function PIN = = Fo1 Location (Amps) Circuit P/N
RO1 PTO Out 35.0117 ROt — P
FO1 1 PT .0334
R02 Fuel Pump 35.0117 0 5 ¢] 30.033
O | F03
RO |- ) ro [ Fos ] Fo2 5 | Gauges/Slope 30.0332
Indicator
- | F04
R04 PTO In 35.0117 Fo3 5 Engine Run 30.0332
= O O F05
R05 Starter 35.0117 RO3 FO4 10 Head / Tail Lights 30.0333
£ & o Foe FO5 10 Fuel Pump 30.0333
54 = [[Fo7 ] F06 15* Work / Strobe Lights | 30.0334
- FO8 Speed Sensor /
Fo7 10 Back-up / Horn / 30.0333
(=] F09 Directional
R05
[ F10 Fo8 5 Tractor Control 30.0332
Module 1 ’
O O
@ @ F09 100 | Diesel Stop 30.0333
S %
Tractor Control
F1 1 30.0334
0 5 Module 2
*Optional accessory
A4520Y only
Rear Fuse Panel
Relays @ 17 NN d Fuses
Location | Function P/N . Fuse .
[ Fo1 Location A Circuit P/IN
RO1 Hydraulic Oil 35,0117 RO1 (Amps)
Cooler Fan = = Fo2 FO1 25 (CB)* | Spreader 30.0429
R02 12V Front* 35.0117 E = i‘ [Fos | Fo2 30 (CB)* | cab/canopy 30.0445
RO3 12V Front* 35.0117 = = [ Foa | FO3 10* Vibrator for Spreader | 30.0333
R04 12V Front* 35.0117 = 05 Fo4 20* 12V Rear 30.0335
RO5 ﬁ:f;*Hyd-AUX- 35.0117 o - F05 10* | Seat Heater 30.0333
FO6 5* 12V Front 1 30.0332
*Optional accessory 0 Fo7
RO4 Fo7 15* 12V Front 2 30.0334
- | F08
FO8 10* Dual Hyd. Auxiliary | 30.0333
E o= L] F09 5 Seat Switch, USB | 30.0332
- F10 Hydraulic Oil Cooler
F10 25(CB) | 2 30.0429
O @]
@ *Optional accessory
\\ // (CB) = Circuit Breaker
26




ELECTRICAL
Fuse Panel Layout (Serial # 02173-05664)

Front Fuse Panel

-
[o]
Relays | @ | Fuses
Location | Function P/N . Fuse -
Location A Circuit P/N
RO1 PTO (Input) 35.0117 (Amps)
R02 Starter 35.0117 [[Fot | [[Fo2 | [ Fo3s | FO1 5 Gauge / Slope Indicator 30.0332
RO3 Fuel Pump 35.0117 [Foa | [Fos | [Fos | FO2 5 Engine Run 30.0332
RO4 PTO (Output) 35.0117 [For ] [ Fos | [ Fos | FO3 5 Tractor Control Module 1 30.0332
FO4 10 Speed S_ensc_Jr/ Back-up / 30.0333
Horn / Directional
CE=N E [ " -
RO3 RO4 F05 10 Diesel Stop 30.0333
= = = - - F06 15 Tractor Control Module 2 30.0334
= O O Fo7 - Blank -
RO1 RO02
= o [ FO08 10 Fuel Pump 30.0333
F09 15 PTO / Starter 30.0334
I | *4520Y only
Rear Fuse Panel
™
Relays @ o Fuses
Location | Function PIN || | | \&, . Fuse —
Location A Circuit P/N
RO1 12V Frontr 35.0117 (Amps)
RO2 Blank _ | FO1 | | F02 | | FO3 | FO1 30 (CB)* | Cab/ Canopy 30.0445
RO3 12V Front? 35.0117 [Foa ] [Fo5 ] [Fos | F02 10* Vibrator for Spreader 30.0333
; FO3 25 (CB)" | Spreader 30.0429
RO4 Dual II:Iydraullc 35.0117 [Foz ] [Fos | [ Foo | (C8) 2
Front F04 107 Heated Seat 30.0333
R0O5 12V Front? 35.0117 [Fo ] [Fu ] [F2 ] FO5 20 12V Rear 30.0335
R0O6 Qil Cooler 35.0117 FO6 5A 12V Front 1 30.0332
AOptional accessory FO7 154 Work / Strobe Lights 30.0334
F08 107 Dual Hydraulic Front 30.0333
F09 15% 12V Front 2 30.0334
m O F10 5 Seat Switch / USB 30.0332
RO5 -
p— F11 10 Head / Tail Lights 30.0333
= F12 25 (CB) | Qil Cooler 30.0429

]
z
8

LI
LK

o (m

1.

-

R
-
-

R
-
(]

R
—

O

06
L
O

04
L
R

02
| |

J

27

AOptional accessory
(CB) = Circuit Breaker




ELECTRICAL

Fuse Panel Layout (Serial # 05665-)

Front Fuse Panel

N
@ —
Relays 3 Fuses
Location | Function P/N [Fot | [ Fo2 | [Fo3]| . Fuse N
Location Circuit P/N
RO1 PTO (Input) 35.0117 [Foa | [Fos | [Fos | (Amps)
RO2 Starter 35.0117 [For | [Fos | [ Fos | Fo1 5 Gauge 30.0332
RO3 Fuel Pump* 35.0117 o =T F02 5 Engine Run 30.0332
RO4 PTO (Output) 35.0117 FO3 5 Tractor Control Module 1 30.0332
RO5 Kubota Power® 35.0117 FO4 107 Back-up Alarm / Horn 30.0333
RO6 Kubota ETV& 35.0117 FO5 10* Diesel Stop 30.0333
#not used on 4520N F06 15 Tractor Control Module 2 30.0334
% 4520N only FO7 58 ECM Start 30.0332
| O m OO
‘ RO5 j ‘ RO6 ‘ FO8 10* Fuel Pump 02 (Standard) 30.0333
= = = = = F09 15 PTO / Starter 30.0334
= O = O F10 30% Kubota Power 30.0337
RO3 RO4
= = = = = F11 58& Fuel Pump 01 (4520N) 30.0332
-] B O = A Optional Accessory
RO1 R02 *4520Y only
- - N .
) #*not used on 4520N
I : l nL &4520N only
J
Rear Fuse Panel
Relays h Fuses
Location | Function P/N | [ Location Fuse Circuit PIN
RO1 Keyed Power 35.0167 (Amps)
FO1 F02 FO03
RO2 12V Fronth 50117 I | | | | | FO1 30 (CB)* | Cab/Canopy 30.0445
Dual Hydraulic [ Fo4a | [ Fo5 | [ Foe | F02 10° Vibrator for Spreader 30.0333
RO3 Fronth 35.0117 "
[For | [Fos | [ Fos | FO3 25 (CB)* | Spreader 30.0429
R04 12V Front* 35.0117 Fo4 100 Heated Seat 30.0333
| . F10 F11
R05 Oil Cooler 35.0117 RO06 FO05 207 12V Rear 30.0335
- =
R06 12V Front* 35.0158 e e F06 5° 12V Front 1 30.0332
AOptional accessory El= =L Fo7 150 Work / Strobe Lights 30.0334
RO4 RO5
m m = FO8 107 Dual Hydraulic Front 30.0333
‘- = j ‘- = -‘ F09 15 12V Front 2 30.0334
R02 R03 F10 5 Seat Switch / USB / Speed
R — - m m Sensor 30.0332
F11 10 Head / Tail Lights 30.0333
- [ Fa ]
F12 - Blank
l RO1 W F13 25 (CB) Qil Cooler 30.0429
ATC Fuses
- F16 F14 - Blank
F15 40 Keyed Power 30.0188
I O l F16 40 Continuous Power 30.0188
J

28

AOptional accessory
(CB) = Circuit Breaker




Blank Page



ELECTRICAL

ILLUSTRATED DRAWING
Tractor Control Module (Serial # 01001-02859, 05852-)

30



ELECTRICAL

Tractor Control Module (Serial # 01001-02859, 05852-)

REF. PART NO. DESCRIPTION QTY.
T, 99.SFO4. ..o NUE, SRF 1/4-20 USS ot e e e e e e et 2
2 99.SF0408-1 ... cvvvveieenn BOIt, SMF 1/4-20 X 1 oottt et e e e et e e e e e e 2
3. 64.1690. .. ...t Bracket, TCM ... e e 1
4 ... ... 05.0135.. ... iiii i Isolator, 1/74-20 X 172 X 1" F/M . oot e e e e et et et 2
5. 06.0042-2IN................. Trim, Trim LOC 172 X 1716 X 2 et et e e ettt e et et et et et 1
6. 350134, ..o Module, Tractor CoNtrol. .. ...t e e e e e 1

31




ELECTRICAL

ILLUSTRATED DRAWING
Tractor Control System (02860-05851)

32



ELECTRICAL

Tractor Control System (02860-05851)

REF. PART NO. DESCRIPTION QTY.
T, 99.SF0406-1 ... .o vvveeennn BOlt, SMF 1/4-20 X 3/4. . o oottt e e e e e e e 1
2. O.MO0T6. . oveeee e Bolt, M6 X 1.00 X 12MM ..ottt e e e e e e e e 2
3. 99.KO062 .........iii. Machine Screw, #10-32 X 1/2. . oot e e e e e 4
4.......... KN-1393 ..., ..o Bracket, TCS . ottt 1
5. 35.0106. .. coveeie e Time Delay, .5 SeC0NM. . ..ottt 2
6. KN-1394 .. ... ... Latch, TCS BraCket. . ..ottt e e e e e e 1
7 99.E0146.......iiiii Nut, Cage 1/4-20 (093 - 126" ). . o vttt e e e e e 1
8. 99.E0035. ... NUE, SE 1032 o e e 4
9. 06.0042-2IN........cvvvennn. Trim, Trim LOC 172 X 1716 X 27 o e e e e e et 1
10......... 30.0502. ... Fuse Panel, 84 POS MiNi ... .ouuntt e e e e e e 1
L 30.0504. ... Cover, Fuse Panel NT2T100 . . ..ottt e e e e ettt 1
12000000, 350117 i Relay, 12v 35/20 AMP 280 MICrO. . ..ottt et et e e e e e n 12
130000, 30.0563. . ... DIode, 400V TA. ot 1

33




ELECTRICAL

ILLUSTRATED DRAWING
Battery, Power Cables, & Ground Cables

To Engine Ground

Starter and engine ground locations
will vary by engine model.

To Starter

To Power Relay Module

22
21

o




ELECTRICAL

Battery, Power Cables, & Ground Cables

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 1
2 06.0044. ...t Cap, PIastic 1/8 X 1/2 X 718 . .« o oottt et e e e 2
3 99.SFO5. ...t NUt, SRF 5/16-18 USS .ottt e e e e i 3
4. 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . oo ettt e e e e 4
5 99.SF0506-1........cvvvnnnn Bolt, SME 5/16-T8 USS X B3/4. . .ottt 1
6. 99.GO003 .....oii e Washer, Star-EXternal 5/16 . .. ...t 2
7o 95.05. it Washer, FIat 5/16 SAE . . .o oottt e e 4
8 . 90.0510. .. viie e BOIt, 5/16-T8 USS X 1-1/4 . o ettt e et e e i e 2
9 99.A05N ... Locknut, Nylon 5/16-18 USS. . . . oottt e e i e 2
10......... 60.1116. ... Panel, Battery Compartment. . ... ..ttt e e s 1
Mo 60.1117. . Panel, Foot Platform Left. . ... ... i e 1
122000000, 64.1593. .. ... Retainer, Battery HOId DOWN . . . ...ttt e e 1
130, 33.0060. . ... Battery, GroUup 5TR ... 1
14 ......... 99.E0060........ccvvvvnnn. NUL, Jam 5/16-T8 USS . . .o 2
5. 05.0122. ..o Washer, Anti Corrosion Black . ...t 1
16 ... .. 05.0121. .o Washer, Anti Corrosion Red. ... ...ttt e e 1
17 oo 320103, ..o Formed, Cable Path. ... ... e 1
18 .ot 320112 .o Cable, ASM NEG AGa . . oottt ettt e e e e e 1
19 ... 320101, .o Cable, ASM INEG 4 Ga o oottt et e e e e e e 1
20 ... 320100, ..o iee e Cable, ASM POS Battery 4Ga . ..o vttt et et e ettt 1
21 ool 320102, ..o Cable, ASM POS AGa .ot v ittt e et e e 1
22 i 320111 Cable, Asm Pos 6Ga (Serial # 01001-05664) . .. ..o vtt et ee 1
P 30.0338. ... Breaker, CircUit 150 A . oottt et e e e e e e e e 1

35




ELECTRICAL

ILLUSTRATED DRAWING
Panel (Serial # 01001-02172)

Front Fuse

For ordering fuses and relays, please
refer to Fuse Panel Layout drawing.

36



ELECTRICAL

Front Fuse Panel (Serial # 01001-02172)

REF. PART NO. DESCRIPTION QTY.
T 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 3
2 95.04. ...t Washer, Flat 1/4 SAE . . ..ottt e e e 3
3. 30.0356. ...t Fuse Panel, Mini Non-Bussed . ...t e e e e 1
4 ... ... 30.0331. i Cover, Fuse Panel 30.0329 . ... ittt e e 1
5 99.SF0408-1........ccovvunnn. BOIt, SMF 1/4-20 X 1 ottt ittt et e e et e ettt e 3
6. 05.0146.....ccovvvineennnn. Grommet, 1/4ID, 3/40D, 7/16THK . ..ot e e 3
7o 99.K0062 .....ovviiaeaa Machine Screw, #10-32 X 1/2. . oottt et e e 4
8. 641648, ... Bracket, Fuse Panel MOUNt .. ... ..t e e e e 1

37




ELECTRICAL

ILLUSTRATED DRAWING
Front Fuse Panel (Serial # 02173-05664)

For ordering fuses and relays, please
refer to Fuse Panel Layout drawing.

\ .
N
S ¥
~N X ~ [
N ) \ﬂ:\) /
\ \ // _
\\ SO . _ /\
\ B N
o
~ N
\/%/ A
S & "

38



ELECTRICAL

Front Fuse Panel (Serial # 02173-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 3
2 95.04. ...t Washer, Flat 1/4 SAE . . ..ottt e e e 3
3. 99.SF0408-1........ccovvuunn. BOIt, SMF 1/4-20 X 1 ottt ettt et e e et ettt e e 3
4. 05.0146.....ccovvviineennnn. Grommet, 1/4ID, 3/40D, 7/16THK ... it e et 3
5. 30.0556. ... Fuse Panel, 48 POS MiNi ... .cvuu it e e e e e 1
6. 99.MO0T6 .. .ve e Bolt, M6 X 1.00 X 12MM . oottt ettt et e ettt e ettt e e e 2
7o 30.0557. ..o COVER, FUSE PANEL 48 POS MINL ...\ttt it e et i et ei s 1
8. KN-531 ..o Bracket, Fuse Panel MOUNt .. ... ..t e e e e 1

39




ELECTRICAL

ILLUSTRATED DRAWING
Front Fuse Panel (Serial # 05665-)

40



ELECTRICAL

Front Fuse Panel (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 3
2 99.MO0T6 .. .ve e Bolt, M6 X 1.00 X 12MM ..ottt e e e e e e e e 2
3. 99.SF0408-1........ccovvuunn. BOIt, SMF 1/4-20 X 1 oottt e e e et e e e e e e 3
4 ... ..., KN-1410 .. ..ot Bracket, Fuse Panel MOUNt .. ... .t e e e e 1
5. 30.0502. ...t Fuse Panel, 84 POS MiNi ... .ouuti e e e e e 1
6. .. 30.0504. ... Cover, Fuse Panel NT2T100 . . ..ottt ettt e e e e et 1

For ordering fuses and relays, please refer to Fuse Panel Layout drawing.

41




ELECTRICAL

ILLUSTRATED DRAWING
Rear Fuse Panel (Serial # 01001-02172)

For ordering fuses and relays, please
refer to Fuse Panel Layout drawing.

42



ELECTRICAL

Rear Fuse Panel (Serial # 01001-02172)

REF. PART NO. DESCRIPTION QTY.
T . 300331 .o Cover, Fuse Panel 30.0320 . ... ittt et e e e e e 1
2 99.KO062 .........iii Machine Screw, #10-32 X 1/ 2. o .ottt e et e e et et et 4
3. 300356 ... Fuse Panel, Mini NON-BUSSEd . . ... .ottt ettt et et et et 1

43




ELECTRICAL

ILLUSTRATED DRAWING
Rear Fuse Panel (Serial # 02173-05664)

: 3

For ordering fuses and relays, please Phe
refer to Fuse Panel Layout drawing. / [}
|
<\\\\ P / |

“ 5 X 6 -
-7 S e I
\

/ I Q

\

i
sﬂ‘“‘/““‘;::)/
—r 77

J S

44



ELECTRICAL
Rear Fuse Panel (Serial # 02173-05664)

REF. PART NO. DESCRIPTION QTY.
Tl 99OMO016...oveeiee e Bolt, M6 X 1.00 X 12MM ..ot e e e e e et e 2
2 30.0502. ... Fuse Panel, 84 POS MiNi ..ottt et et et et e e e s 1
3. 30.0504. ..., Cover, Fuse Panel NT 2100 . ...ttt e et e et et et et et et et et 1

45




ELECTRICAL

ILLUSTRATED DRAWING
Rear Fuse Panel (Serial # 05665-)

46



ELECTRICAL

Rear Fuse Panel (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T . 30.0596. ... Fuse Panel, 54 POS MiNi ... uuvti ettt et et et et et e e e e 1
2 30.0504. ..., Cover, Fuse Panel NT 2100 . ...ttt et e et e et et et et ettt et et 1
3. 99OMO016. ..o eeiei e Bolt, M6 X T.00 X 12MM ..ottt e e e e e e 2

For ordering fuses and relays, please refer to Fuse Panel Layout drawing.

47




ELECTRICAL
ILLUSTRATED DRAWING

Power Relay Module

/.

i

/7
N

AN
///

\\N
\

NB \
A\

//w\

48



ELECTRICAL

Power Relay Module

REF. PART NO. DESCRIPTION QTY.
T 99.G0003 ...ttt Washer, Star-EXternal 5/16 . .. ..o 1
2 99.A04N . ... Locknut, NYION T/4-20. . . .o e e e e e e 1
3 30.0339....... Module, POWeEr Relay . .. ... 1
4. 99.SF0416-1 ...t BOIt, SMF 174-20 X 2 . o ottt et e e e e e e e e e 1
5.0 64.0602.......... .. ..l BUSHING, 3/8 X 5/8 X 1265 . . .ttt ettt e e e e 2
6. 99.M0029.........iiiinnn Nut, M6 X 1.0 W/Lock Washer . . ... o e 2
7o 30.0374. .. ..o Fuse, 50A J-Case Orange .. ...ttt e e e 2
8. 99.MO008. ...t NUt, MBX T.25MM ZP . .o e e e 1
9 320111 oo Cable, ASMI POS BGa . ..ot e ettt ettt et 1

49




ELECTRICAL

ILLUSTRATED DRAWING
RPM Sensor

50



ELECTRICAL

RPM Sensor
REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUt, SRF 1/4-20 USS ..ottt e et e e e s 3
2 99.SFO405-1 ..., BOlt, SMF 1/4-20 X 5/8. . o oot e 2
3 95.06. .0ttt Washer, FIat 3/8 SAE . . .. o 2
4. 90.0614. ... BOIt, 3/8-T6 USS X 1-3/4 o ot e e e 1
5. 64.1653. ... ... Bracket, RPM Sensor MOUNT ... ..ottt et e e i 1
6. 64.1655. ... ... Plate, Tach RPM SeNSOr SPaCer. . ...ttt ettt et e e i 1
7o 13.0162. ..o Trigger, Ignition. . . ..o e 1
8. 97.0406. ... ..o Bolt, Carriage 1/4-20 X 3/4 . . . oo oot e 1
9. 99.K0041 ... Machine Screw, #8-32 X 1/2. . o oot 1
10......... 99.E0062. ...t NUL, SRE #8-32 . o o 1
Mo 64.1654. ... ... ... Plate, Driveshaft Tach Trigger. ... ..ottt e e e 1
12000000, 99.A06. .. ..o Locknut, Stover 3/8-T6 USS . ... ot e e 1

51




ELECTRICAL

ILLUSTRATED DRAWING
Speedometer Sensor (Serial # 01001-02652)

)

5 \\,N
.\.
y

2
z/

? Lo
[&

=22 Q)

52




ELECTRICAL

Speedometer Sensor (Serial # 01001-02652)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO4. . ... NUE, SRF 174-20 USS . et e e 1
2 99.SF0405-1.....ccvvininn... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 2
3. 90.0406. . ......coviiiin. Bolt, 1/4-20 USS X 3/4" . . et e 1
4 ... 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
5. 64.1606. ..., Plate, Speed INdicator ... ... it s 1
6. 350121 e Sensor, Gear Tooth Speed ... ...ttt e 1
7o 90.0403. ...t BOIt, 1/4-20 USS X 3/8 . . . ettt e e et e 2
8 . 64.1604. ... ... Bracket, Speed Sensor MOUNt. . . ...ttt e 1

53




ELECTRICAL

ILLUSTRATED DRAWING
Speedometer Sensor (Serial # 02653-05664)

54



ELECTRICAL
Speedometer Sensor (Serial # 02653-05664)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 2
2 99.SF0406-1......covvnunnn.. Bolt, SMF 1/4-20 X 3/4. . . ettt e e e e 2
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 2
4. 99.SF0506-1........cvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . o oottt e 2
5. 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
6. 95.04. ... Washer, Flat 174 SAE . . ... e 2
7o 90.0408. ...t BOlt, 174-20 USS X T oottt e 2
8. KN-1417 ..o Spacer, Speed SENSOr GERAN . . ...ttt e ettt et e e e 1
9. 90.0412. ..o Bolt, 174-20 USS X 1-1/2 oot 2
10......... KN-1414 ... oo Plate, Speed Indicator, Radial Sensor Mt. ......... vttt 1
Mo KN-1413 ..o MoOUNE, SPEEA SENSOF . . o ettt ettt e e e e 1
122000000, 35.0164-1. . cvvviiin . Sensor, Gear TOOth Speed ... ..ottt 1
13000 KN-1415 .. ..o Guard, Speed SENSOr GEAI. . ot vttt ettt e e e e e e 1

55




ELECTRICAL
ILLUSTRATED DRAWING
Speedometer Sensor (Serial # 05665-)

56



ELECTRICAL

Speedometer Sensor (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SF0406-1......covvunnn... Bolt, SMF 1/4-20 X 3/4. . . ettt e e e 3
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 1
3. 99.SF0506-1.....cvvvnunnn.. Bolt, SME5/16-T8 USS X 3/4. . . o oo ettt 2
4o KN-1426 . ......oooveiiiitt Plate, Speed Indicator, Rear Mount . ........... i 1
5. KN-1424 .. ... ... .. MoOUNE, SPeEA SENSON . . ottt ettt e e e s 1
6. 35.0166-2...ccvviiiie e Sensor, Gear Tooth Speed ... ...ttt e 1
7o 85.SC16F. ... Shaft Collar, 1" w/ Face MOUNt ... ..o e 1

57




ommnoro

T COoOXxTO mM<TXVO TOOr

HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Diagram

ALL VIEWS ARE FROM REAR OF TRACTOR, OR AS NOTED

¢ [

20

32

|(P FRONT LIFT CYL

29

33

STEERING CYL

STEERING VALVE
TOP VIEW

'_OPEN LOOP IMPLEMENT CIRCUIT

SUPPLY LINE

FRONT COUPLERS
AUX. TOP

34 43

OlL
COOLER

14

27

*NOTE: THE "P" PORT ON THE STEERING
VALVE HAS A CHECKBALL & PLUNGER

SPOOL
VALVE
TOP VIEW

(UNDER SEAT)

ASSEMBLY. DO NOT REMOVE STEM

FITTING,
i R I
17 W RELEF VALVE 30
CHARGE PRESSURE — > 16
5 AUX SUPPLY LINE ol ) \ |
HIGH PRESSURE ga y <
e - — — 30— -+ o z 23 z
13 & = z
| <— REVERSE =— | | z 2
<
| | | i
| ) , = FORWARDS = | | :
| 2 |
| i | .
| | | w
| A BO 9 aD:
| l m| | E
| 36** : o | %
i
| aged | PUMP
REAR VIEW
| FRONT MOTOR** || |
| REAR VIEW | 8 10 16
| = : -
| | "
| | | % <—CROSS FITTING —=
| | —= CASE FLOW
| } |
| 10 |
| | FRONT.TRANSA)?LE
| REAS | :—F'?yg:lcli:v'v?)eservmr
| '\ﬂop IEW R | <— 22 SUCTION LINE
Lo r

MF ANY PART OF THE CLOSED LOOP HYDROSTATIC DRIVE CIRCUIT (PUMP, FRONT DRIVE MOTOR, REAR DRIVE MOTOR, OR ANY OF
THE THREE 1/2" HYDRAULIC LINES CONNECTING THEM TOGETHER) IS SERVICED OR REPLACED, THE VENTRAC CLOSED LOOP DRIVE
CIRCUIT FILTRATION PROCEDURE MUST BE PERFORMED. THIS PROCEDURE REQUIRES A SPECIAL VENTRAC REMOTE FILTERING
TOOL (KIT #70.0122) AND MUST BE PERFORMED BY A VENTRAC AUTHORIZED TECHNICIAN. FAILURE TO PERFORM THIS FILTERING
PROCEDURE FOLLOWING A REPAIR CAN RESULT IN COMPONENT AND/OR COMPLETE SYSTEM FAILURE AND MAY VOID WARRANTY.

58

**NOTE:THE FRONT TRANSAXLE IS PART OF THE HYDRAULIC SYSTEM, SO THE

FRONT MOTOR MUST HAVE THE SEAL REMOVED.

THE REAR TRANSAXLE IS

SEPARATE FROM THE HYDRAULIC SYSTEM, SO THE SHAFT SEAL IN THE REAR

MOTOR MUST NOT BE REMOVED.




HYDRAULICS, AXLES, & WHEELS

Hydraulic Diagram

REF. PART NO. DESCRIPTION QTY.
T 22.0088 ... Hose, 3/4x16.00 SAE T00RAEXFIEX . .. ...ttt e 1
2. 20.0468 ... HOSE, 5/8X20.00. . .« oottt e e 1
3. 20.0469 ... HOSE, 5/8X75.50. . . oottt e e 1
4. 200414 ... Hose, 5/8 x 53.00 SAE TO0RTE ..o oottt et e 1
5 22.0085 ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T . ..o oottt 1
6. 220084 ... Hose, 1/2x14.50 ASTM D380/ ASTM D675T . ..o oottt e 1
7o 22.0082 ... Hose, 1/2x32.00 ASTM D380/ ASTM D675T .. oo ottt et 1
8. 22.0081 ..o Hose, 1/2x29.00 ASTM D380 / ASTM D675T ..« oottt et 1
9. 22.0080 ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oot vttt e 1
0.0 22.0079 ... Hose, 1/2x49.00 ASTM D380 / ASTM D675T .. oo ottt e 1
Moo 22.0090 ... Hose, 3/8x9.50 ASTM D380 / ASTM DB7571 . ..ot ittt 1
12200000 22.0086 ... Hose, 3/8x21.00 ASTM D380 / ASTM D675T .. oo v vttt e 1
130000, 20.0396 ... Hose, 3/8x19.00 SAE TO0RT7AR . ..ot e 1
14 ..., 20.0395 ... Hose, 3/8x56.50 SAE TO0RT7AR . ..t e 1
15 .. 20.0394 ... Hose, 3/8x18.50 SAE TO0RT7AR . .ottt 1
16 ...t 22.0091 ... Hose, 1/4x14.50 ASTM 380 / ASTM D6751 (Serial # 01001-02391) ...........cvven.. 1
16 ... 20.0419. ..o Hose, 3/8x26.00 SAE 100R17AR (Serial #02392-). .. ... iiiiiii et 1
17 oot 22.0089 ... Hose, 1/4x12.50 ASTM D380 / ASTM D675T .. oottt e 1
18 ... 20.0402 ... Hose, 1/4x36.00 SAE T00RT7AR . ..ot 1
9.0 .. 20.0401 .. Hose, 1/4x43.00 SAE T00RT7AR . . oo 1
20......... 20.0398 ... Hose, 1/4x58.00 SAE 100R17AR (Serial # 01001-05059) ... ..ovvutiieieeniieee.. 3
20......... 20.0398 ... Hose, 1/4x58.00 SAE 100R17AR (Serial # 05060-). . ... ..vvveennii i 2
21 ool 20.0397 .. Hose, 1/4x48.00 SAE 100R17AR (Serial # 01001-05059) ... ..ovvuteieiiiieee.. 1
21 ool 20.0424 ... Hose, 3/8x48.00 SAE 100R17AR (Serial # 05060-). . .. ...vvveenniii i 1
22 ... 20.0403 ... Steel Tube, 3/4”" OD X .065 Wall ... ... i e 1
23 ... 27.F04 ... Hose, Fuel Line X 1/4 /ft . ..o e 1
24 ... 270063 .o Tube, SIlICON 3/8"ID . ...ttt e e e e 1
25 KN-6052 . .....covvviiinant Tank, Steel Hydraulic 4520 . ... ottt e 1
26 ..., 29.0126 .o FItting, Cap 1" FP oottt e 1
27 ool 23.0201T ..o Valve, 2 Spool W/LH FIt, RHSP ..o e 1
28 ... 23.0200 ... Valve, Check Parker 5PSL 06 ORB . ...ttt 1
29 ... 23.0199 ... ValVe, SEEEIING ottt e 1
30........ 23.0198 ... Valve Block, Priority/Relief . ... ... e 1
31T .t 23.0197 .. Coupler, Hyd Quick Female 1T/4 ORB . . ..ottt e e 2
32 23.0156 .. Cylinder, 2-1/4" X 7" Lift <o oo e 1
33 ..., 230145 .. Cylinder, 1-3/4" X 8 StEEIING vt vttt ettt et e et e e 1
34 ..., 210155 ..o Cooler, HydrauliC . ... e e 1
35 210154 ... oo Filter, Head 08 ORB . ..ottt 1
36 ... ... 210149 ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt e e 1
37 oo 210149 ..o Motor, Hyd. Danfoss 20CC/REV .. ...ttt e e 1
38 ... 210148 ..o Pump, Hyd. Danfoss 20CC . ..ottt e e e 1
39 ... 21.0124 ..o Filter, Hyd. TO MIcron Cel. ...ttt et e et e 1
40 . ... ... 21.0122 .o Filter, Hyd. 25 MICrON SYN. . .ottt e e e e i 1
A1 . 210153 ..o Filter, Head -T2 ORB POITS . . ..ttt et ettt ettt e 1
42 ... 13.0341 .o Switch, Temp -06 SAE ORB ...ttt ettt e e e 1
o 13.0239 ... Switch, Temperature 170 F ..ot e 1
4 ... 20.0425 ... Hose, 3/8x58.00 SAE 100R17AR (Serial # 05060-). . ... ..vveeeiniii i 1

59




O-Ring

HYDRAULICS, AXLES, & WHEELS

Hydraulic Fitting O-Ring Chart

Straight Thread O-Ring Boss - O-Ring Replacement Part Numbers

SAE Fitting Size | Thread Size VPI Part # ID oD Width AS568A Dash #
-04 7/16-20 26.0035 0.351" 0.495" 0.072" 904
-06 9/16-18 26.0036 0.468" 0.624" 0.078" 906
-08 3/4-16 26.0037 0.644" 0.818" 0.087" 908
-10 7/8-14 26.0038 0.755" 0.949" 0.097" 910
-12 1-1/16-12 26.0039 0.924" 1.156" 0.116" 912
-16 1-5/16-12 26.0043 1.171" 1.403" 0.116" 916
0O-Ring Face Seal Hose - O-Ring Replacement Part Numbers
SAE Fitting Size Thread Size VPI Part # ID oD Width AS568A Dash #
-04 9/16-18 26.0044 0.301" 0.441" 0.070" 011
-06 11/16-16 26.0025 0.364" 0.504" 0.070" 012
-08 13/16-16 26.0009 0.489" 0.629" 0.070" 014
-10 1-14 26.0023 0.614" 0.754" 0.070" 016
-12 1-3/16-12 26.0045 0.739" 0.879" 0.070" 018
-16 1-7/16-12 26.0046 0.926" 1.066" 0.070" 021

60




HYDRAULICS, AXLES, & WHEELS

Blank Page

61



HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Oil Tank (Serial # 01001-01995)

62



HYDRAULICS, AXLES, & WHEELS
Hydraulic Oil Tank (Serial # 01001-01995)

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e 1
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 1
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 1
4. 99.SF0403.......cciiii Bolt, SRF 1/4-20 X 3/8 . . ettt e e 2
5 25.6902-12-12 . ... Fitting, 45 MFE 3/4 X 3/4. . oot 1
6 ... 25.FF2651MP-08-08-08-08. . . .. Fitting, Cross O8FF . . . ..ttt e e 1
7o 25.5405-12-08 .. ............. Fitting, Reducer 3/4 X 1/2. . oot 1
8. 99.0403. . ...t BOlt, 1/4-20 X 3/8 BSCS . . . .ottt ettt e e e e e 1
9. 29.0126. .o FItting, Cap 1" FP .ottt e 1
0.0 29.BFOSMPO6. . ........uv... Fitting, 172 Barb X 3/8 MP St .. .ottt e e 1
Moo 29.BFO4MP0490 ............. Fitting, 174 Barb X 1T/4 MP 90. . .« oo oo e 1
122000000, KN-6052 . ......covvviinnt. Tank, Steel Hydraulic 4520, . .. ..ottt e 1
13000, 27.F04-30IN................. Hose, Fuel Line X 174 X 30" . . ..ottt et e e e 1
14 ... .. 27706-3-32IN ..........vne.. Tube, SIlICON 3/8"ID . ...ttt e e 1
15 .. 22.0080. ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo ottt e 1
16 ... 25.4603-06-06 ............... Fitting, 45 MEO6 HBX 06 MAORB. . . . ...\ttt 1
17 oot 05.0140. ...t Grommet, 5/8 ID, 1-1/8 OD, 3/8T . ..ttt e e 1
18 .ot 00.0340......ccvviininiinn. Decal, Hydraulic Oil. . .. ..o e e 1
19 ... 11.0048. ..o Clamp, Hose Band 9/16" OD HOSE . ..o vttt ettt et e et 2
20 ........ 29.BFO6MP0490 ............. Fitting, 3/8 Barb X 1/4 MP 90 . ..ottt e 1
21 ool 11.0032. . Clamp, HOSe S/S 7/16-25/32 . . ..ot 1

63




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Oil Tank (Serial # 01996

)

64



HYDRAULICS, AXLES, & WHEELS
Hydraulic Oil Tank (Serial # 01996-)

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e 1
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 1
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 1
4. 99.0403. . ...t BOLT, 1/4-20 X 3/8 BSCS. . . . ettt ettt e e et e e e e e 1
5. 29.0126. ..o Fitting, Cap 1" FP .ottt e 1
6. 99.SF0403.......coviiin BOLT, SRF 1/4-20 X 3/8 . . ettt et e e e e e 2
7o 00.0340.....ccvviviineinn. Decal, Hydraulic Oil. . .. ..o e e e 1
8. 29.BFOSMPO6. . .........v.... Fitting, 172 Barb X 3/8 MP St . ..ottt e e 1
9. 29.BFO6MP0490 ............. Fitting, 3/8 Barb X 1/4 MP 90 .. ..ottt e 1
0.0 05.0140. ... Grommet, 5/8 ID, 1-1/8 OD, 3/8T . ..ottt et e 1
Mo 11.0048. ... Clamp, Hose Band 9/16" OD HOSE . ..« vttt et et e eeas 2
12200000 .. 11.0032. . Clamp, HOSe S/S 7/16-25/32 . . .ottt 1
13000, 29.BFO4MPO445 ............. Fitting, 174 Barb X 1/4 MP 45 ..o e 1
14 ......... KN-6052 .......covvviinnt. Tank, Steel Hydraulic 4520. . . ..ottt e e 1
15 .. 27.F04-40IN................. Hose, Fuel Line X 174 X 40" . . . . oot e e e 1
16 ... 27706-3-32IN ..........vee. Tube, SIlicon 3/8" ID X 32" . ..ottt e 1
17 oot 22.0080. ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oottt e 1
18 ... 25.4603-06-06 ............... Fitting, 45 ME 06 HBX 06 MAORB. . . . ...\ttt 1
9.0 25.6902-12-12 ...t Fitting, 45 MFE 3/4 X 3/4. . . .ot 1
20 ........ 25.FF2651MP-08-08-08-08. . . .. Fitting, Cross O8FF . . ..ttt e e e 1
21 ool 25.5405-12-08 .. ............. Fitting, Reducer 3/4 X 1/2. . ..ot e e 1

65




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Steering System




HYDRAULICS, AXLES, & WHEELS

Hydraulic Steering System

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUE, SRF 174-20 USS . et e e 2
2 99.E0095........cciiiinn. Locknut, 5/8-11 Heavy NYION. . . ..ot e e i 2
3 99.0404. ... Bolt, 174-20 X 1/2 BSCS . . . ottt et e e e 2
4. ..., 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X BMB . . . ..ottt e e e 2
5. 96.05. .. i Washer, LOCK 5716 . . ..ottt e e e e 2
6. 23.0199. .. it ValVe, SEEEIING . . o ettt ettt 1
7o 05.0080.......vvveiiin Grommet, 2-3/4 1D, 3-5/8 OD, 5/16T. .« o oottt e 1
8 . A7.0117. e Steering Wheel, 16mm X 40T ...ttt e e e i aas 1
9. 99.M0009........covuvurnnn.. Bolt, M8 X T.25 P X 25MM ...ttt e 2
0.0 99.E00TT. ..t NUL, Jam 5/8-T8 SAE . . .ttt e 1
Mo 47.0118. e Cap, Steering Wheel . . ... 1
122000000, 64.1623. .. .. Plate, Fitting LOCK . . ..ottt e e 2
1300000000, 00.0207........ciiiiiiiinn Decal, Ventrac DOme . ...t 1
14 ......... KN-1055 .. ...t Bracket, Steering Valve MT ... o e e 1
15 .. 99.KO132 .. Bolt, 5/8-11 X3 Grd A325 . . .ottt e e 1
16 ... 99.KOT12 o Bolt, 5/8-11 X 2-1/2 Grd A325 . . oot e 1
17 oo KN-1246 . ...t Plate, Fitting LOCK . . ..ottt e e 2
18 .ot 23.0145. .. i Cylinder, 1-3/4" X 8 STEEIING .« v\ vttt et e ettt e e 1
9.0 20.040T. ..o Hose, 1/4x43.00 SAE T00RT7AR . . oot 1
20 ........ 20.0402. ... Hose, 1/4x36.00 SAE TO0RT7AR . ..ot e e 1
21 ool 29.GFO00T ....vvveiiine Grease Ftg, 1/4 SAE St. . oot 2

67




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hitch Hydraulic Lift

i 23.0156

68



HYDRAULICS, AXLES, & WHEELS

Front Hitch Hydraulic Lift

REF. PART NO. DESCRIPTION QTY.
T 99.E0103..... ..ot Nut, Locking Flange 1/2-13 . ... o e e e 1
2 95.08. . i Washer, Flat 172 SAE . . .. 2
3 641712, .o Bushing, Steel 516 X 1.000 . .. ..ottt e e s 1
4 ... 64.1631. .. i Bushing, Lift Cylinder Rear . ... ... e 1
5 90.0820.........iiiiiiiinn BOIt, 1/2-T3 USS X 2-1/2 ettt e e e e e e e 1
6. 99.5F0836-1........ccvvvrnnnn BOLT, SMF 1/72-13 X 4-1/2 . ottt et e e e e 1
7o 99.A08C ... ..o Locknut, Center 1/2-13. .. 1
8. 25.FF6801-06-06 . ............ Fitting, 90 Elbow - BMFF X 6MB . . ...ttt 2
9. 25.FF6400-06-06 . ............ Fitting, Connector -06MFF X -06MB ... .. ..ottt 2
10......... 23.0201. .. Valve, 2 Spool W/LH FIt, RH SP (See Hydraulics, Axles, & Wheels Section for details) ... 1
Moo 23.0156. ..o Cylinder, 2-1/4" X 7" Lift <o oo e 1
12200000 .. 20.0397. .o Hose, 1/4x48.00 SAE 100R17AR (Serial # 01001 -05059) .. ....oovviieiiinninen.. 1
122000000 .. 20.0424. . ... Hose, 3/8x48.00 SAE 100R17AR (Serial # 05060 - ). .. ...vvveeinii i, 1
13000, 20.0398. ... Hose, 1/4x58.00 SAE 100R17AR (Serial # 01001 -05059) .. ....oovvieeeiinnnnen.. 1
13000, 20.0425. ... Hose, 3/8x58.00 SAE 100R17AR (Serial # 05060 - ). .. ...vvveenni i, 1
21 ool 29.GFO00T ....vvveiiine Grease Ftg, 1/4 SAE ST . oot e e e e 2

69




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Auxiliary Hydraulic Quick Couplers

70



HYDRAULICS, AXLES, & WHEELS

Auxiliary Hydraulic Quick Couplers

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ... it NUL, SRF 5/16-18 USS . .ottt ittt et ettt et ettt 2
2 99.SF0508-1........ccvvvunnn. BOIt, SIMF 5/16-18 X T oottt ettt e et e e ettt e e e e 2
3. 95.05. it Washer, FIat 5/16 SAE . . .ottt ettt e ettt e e e 6
4 ... KN-1064 . ...t Bracket, Hyd Coupler 2 POS . . ...ttt e e 1
5. 25.FF2764-06-06-LN .......... Fitting, Bulkhead Straight 3/8 W/LocknUt . .. ...t e 2
6. 25.FF306-06.........cvvvnnn. Locknut, -06 Bulkhead Fitting . . ......oo ottt e e 2
7o 23.0197. . Coupler, Hyd Quick Female 1T/4 ORB . . . ..ottt e eea 2
8 . i 05.0190......ccvvvviinnnn. Washer, .905ID X 1.170 X .TA0 Red. . . oottt ettt ettt e et 1
9. 05.0191. ... Washer, .905ID x 1.170 X 140 Yellow . ...t e e 1
10......... 23.0126. ..o PIUG, DUSE .« ottt ettt et e e e e e 2
Mo 20.0398. ... . Hose, 1/4x58.00 SAE TO0RT7ZAR . .\ttt 1
12000, 20.0398. ... .t Hose, 1/4x58.00 SAE TO0RT7ZAR . .\ttt ettt et e ettt 1
13......... 23.0201. .. Valve, 2 Spool W/LH FIt, RH SP (See Hydraulics, Axles, & Wheels Section for details) ... 1
14......... 25.FF6400-06-06 ............. Fitting, Connector -06MF X -06MB .. ..ottt e 2

71




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hydraulic Motor Mount & Fittings

72



HYDRAULICS, AXLES, & WHEELS

Front Hydraulic Motor Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
T 210149, .. oo Motor, Hyd. Danfoss 20CC/REV . . ...ttt e 1
2 04.0015........ciiiiiinnn Snap RING, EXt.039 X 588 . ... ittt 1
3 87.0259. ... ... Gear, Pinion Motor to AXIe. . . ..ot e 1
4. 26.0024....... .. i O-riNg 3-1/4 X 3-1/2 X T/ . o oottt e e 1
5. 25.FF6801-10-10 .. ........... Fitting, 90 EIbow -TOMF X -TOMB. . . ..ottt e e e e 1
6 ...t 25.FF6400-L-10-10............ Fitting, Connector Long-10MFX-10MB . ... ... .o i 1
7o 25.FF6500-10-10 .. ... vvvvnn Fitting, 90 EIbOw -TOMFEF X =T0FF. . . ettt 1
8 i 25.FF6502-10-10 .. ... vvvvtn Fitting, 45 EIDOW -TOMFEF X =T0FF. . . et 1
9. 23.0200. . ..o Valve, Check Parker 5PSL 06 ORB . ..ottt et 1
10......... 13.0341. 0o Switch, Temp -06 SAE ORB . . . ..o oo e 1
M. 95.06. ..ttt Washer, Flat 3/8 SAE (Serial # 08442-) . ...t 2
12000000, 99.SF0610-1.......cvvvvvnnnn Bolt, SMF 3/8-16 USS x 1-1/4 (Serial # 01001-08441). . ..ottt iieaaeee e 2
12000000, 90.0610.......cvvvviiinnnnnn Bolt, 3/8-16 USS x 1-1/4 (Serial #08442-) .. ... ittt 2

73




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Hydraulic Motor Mount & Fittings

74



HYDRAULICS, AXLES, & WHEELS

Rear Hydraulic Motor Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
T 210149, .. oo Motor, Hyd. Danfoss 20CC/REV . . ...ttt e 1
2. 25.FF6400-10-10 ............. Fitting, Connector TOMFEX TOMB. ... ... o i 2
3 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . ..ot 2
4. 04.0015........ciiiiiiinn Snap RiNG, EXt.039 X .588 . ...ttt e 1
5. 87.0259. ... ... Gear, Pinion Motor to AXIe. . . ..ot 1
6. 95.06. ..ttt Washer, Flat 3/8 SAE (Serial # 08442-) . ...t 2
7o 99.SF0610-1.....ccvvvnnnnn.. Bolt, SMF 3/8-16 USS x 1-1/4 (Serial # 01001-08441) . . . . et vin e 2
7o 90.0610. ... Bolt, 3/8-16 USS x 1-1/4 (Serial # 08442-) ... ..o e 2
8. 26.0024. ... ... O-ring 3-T/4 X 3-1/2 X /8. o oo e e 1

75




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Pump Mount & Fittings




HYDRAULICS, AXLES, & WHEELS

Hydraulic Pump Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO8. .. NUt, SRFE 1/72-13 USS oo 2
2. 25.FF6400-L-10-10............ Fitting, Connector Long -TOMF X-T10MB ... ... i e 2
3 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X 6MB . . ...t 1
4 ... 210148, . Pump, Hyd. Danfoss 20CC . . ..o vtuni et s 1
5 25.FF6801-12-10 . ......ovtn Fitting, 90 EIbow -12MF X -T0MB. . . .. .o 1
6 ...t 97.0812. ... i Bolt, Carriage 1/2-13 X 1 172 oo e e e s 2
7o KN-1089 ......covviiiii et Plate, PUmpP BOoIt MOUNt. . ..o 2
8. i 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB .. ... ...t 1
9. 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. .. ..o 1
0.0 25.FF6400-06-06 . ............ Fitting, Connector -06MF x-06MB ....... ... it 1
Moo 85.K0406 ................n Key, T/AX 314 . oo 1

77




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Oil Cooler & Fan

78



HYDRAULICS, AXLES, & WHEELS

Hydraulic Oil Cooler & Fan

REF. PART NO. DESCRIPTION QTY.
T 99.E0046........ccviviinn. Nut, “U” 1/4-20 EXtruded . ... .. 4
2 95.04. ... Washer, FIat 1/4 SAE . . ..ot 4
3. 37.0057. ... Fan, Electric 7.5 . o o 1
4 ... 99.SFO408........ccoiviinnn. BOolt, SRFE 1/4 X T USS . o oot 4
5. 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . . ..ottt 2
6. 21.0155. .. oo Cooler, HydrauliC. . ..o oo e e 1
7o 13.0239. ... Switch, Temperature 170F . . ...ttt e e 1
8. i 06.0045-8.75IN .............. Weatherstrip, 1/8 X 3/4 X 8-3/4" . . .o 2
9. 06.0045-8.25IN .............. Weatherstrip, 1/8 X 3/4 X 8-1/4" . . .o e 2

79




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Drive Circuit Hoses

Filter

Relief Valve




HYDRAULICS, AXLES, & WHEELS

Hydraulic Drive Circuit Hoses

REF. PART NO. DESCRIPTION QTY.
T 210149, .. oo Motor, Hyd. Danfoss 20CC/REV . . ...ttt e 2
2. 25.FF6400-10-10 . ............ Fitting, Connector TOMFFEX TOMB. . . ... .ottt e 2
3 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . ..o 2
4. 25.FF6801-10-10 .. .....ovtn Fitting, 90 EIbow -TOMF X -10MB. . . ..o e 1
5.0 25.FF6400-L-10-10............ Fitting, Connector Long -TOMF X-10MB ... ... i e 3
6. 25.FF6500-10-10 .. ... vvvnnn Fitting, 90 EIbow -TOMF X -10FF. . ..o e 1
7o 25.FF6502-10-10 . ... .vvvvtn Fitting, 45 EIbow -TOMF X -10FF. . ..o e 1
8 . 23.0200. ..o Valve, Check Parker 5PSL 06 ORB . ..ottt e e 1
9. 13.0341. .o Switch, Temp -06 SAE ORB . . . ..o oo 1
10......... 25.6902-12-12 . ... Fitting, 45 MFE 3/4 X 3/4. . . oo 1
M. 25.FF2651MP-08-08-08-08. . . .. Fitting, Cross O8FF . . . ..ot e 1
12000000, 25.5405-12-08 ............... Fitting, Reducer 3/4 X 1/2. . .o 1
1300000000, 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB . ... ... it 1
4 ... 25.FF6802-08-08 ............. Fitting, 45 Elbow - SMff X 8Mb. .. ..o 1
5. 51.0087....cccvviiiiiiiin. Transaxle, Peerless ... ..o 1
16 ... .. 21.0148. .o Pump, Hyd. Danfoss 20CC . ... vvvut ettt e e s 1
17 o000 20.0469........ ... o HOSE, 5/8X75.50. . oottt 1
18 ... 20.0468......... .. i HOSE, 5/8X20.00. . . oottt e 1
9.0, 200414, . ... oo Hose, 5/8 X 53.00 SAE TOORT6 . . ..ottt ettt e 1
20 ... 22.0079.......cciiiiiiii Hose, 1/2x49.00 ASTM D380/ ASTM D6751 .. ..ottt 1
21 ool 22.0081......coiiiiii Hose, 1/2x29.00 ASTM D380/ ASTM D6751 .. ..ottt 1
22 . 22.0089....... .o Hose, 1/4x12.50 ASTM D380/ ASTM D6751 .. ..ottt 1
P 44.0258. ... ..o Sleeve, Hose Protector 8”. ... o o it e 3
24 ... 30.0204. ... Tyton Tie, #50 190 X 12" o oottt 9
25, 40416, .o ove Clamp, Hyd Hose 32mm ID 2 CaVvity. . . ..o v ettt et e e e et aa 1
26 ... 440418, oo Clamp, 1-1/4" Loop Vinyl CUShion. . ...t e 1
27 oo 97.0608. ...... .. oo BOlt, Carriage 3/8-T6 X 1. oottt ettt e e e e 1
28 ... 99.E0082. ...t Nut, Locking FIange 3/8-T6 . . ..ottt e e 1

81




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Pump Supply Line & Main Hydraulic Filter

82



HYDRAULICS, AXLES, & WHEELS

Pump Supply Line & Main Hydraulic Filter

REF. PART NO. DESCRIPTION QTY.
1.0 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 2
2. KN-1052 ... Cover, Hyd Filter ACCESS . ..ottt ettt e e e e e e e e eea 1
3. 99.E0105.......i i NUt, INSert 1/4-20 HEX . . oottt e e e e e e 2
4., 99.SF0406-1........ccvvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o o et 2
5.0 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o e e et ettt e e e e e e e e 4
6....... 25.FF6801-12-10 .. ........... Fitting, 90 EIbow -12MF X -TOMB. . . . oottt e e 2
7...... 210153, .. Filter, Head -12 ORB POItS . . .ottt et e e e i 1
8...... 210122, Filter, Hyd. 25 MICIrON SYN. . ..ottt e e e e i 1
9...... KN-1105 .. ... Bracket, Oil Filter MOUNtING. . ..o o vttt e e e e 1
10..... 20.0403........... o Steel Tube, 3/4"OD X .065Wall. .. ... e 1
1M..... 22.0088. ... Hose, 3/4x16.00 SAE TOOR4EXFIeX ...... ..ot 1
12..... 25.FF6400-12-12 . ............ Fitting, Connector -12MF X -12MB . ... o e 1
13..... 25.FF6801-12-12 . .....vvtt Fitting, 90 EIbow -12MF X -12MB. . ..o e 1

83




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Implement Circuit Supply & Return (Serial # 01001-02391)

<

To Front
Transaxle

From Rear

Motor 23.0198 40 |

To Front
Transaxle

84



HYDRAULICS, AXLES, & WHEELS
Hydraulic Implement Circuit Supply & Return (Serial # 01001-02391)

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 1
2. 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 3
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 5
4. 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . . ..o 4
5 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X 6MB . . ...t 1
6. 210148, .o Pump, Hyd. Danfoss 20CC . . ..o vttt e e 1
7o 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB . . . ...ttt ettt 1
8. 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. . ..o oo 2
9. 25.FF6400-06-06 . ............ Fitting, Connector -06MFF X -06MB ... .. ..ottt 4
0.0 23.020T. .o Valve, 2 Spool W/LH FIt, RH . ..o oo e 1
Moo 25.FF6400-06-08 ............. Fitting, Connector 06MFF X 08MB. . . . . ...ttt t ittt e 1
122000000, 23.0199. .. i ValVe, SEEOIING . o ettt ettt e e 1
130, KN-1033 ... ..o Mount, Priority Valve .. ... e 1
14 ... .. 25.FF6803-6-6-6. . ............ Fitting, Tee -06MF X -06MF X -06MB . . . . ..ottt 1
15 .. 99.SFO514-1 ... vviiin .. BOlt, SMES5/16-18 X 1-3/4 . . o\ e 1
16 ... .. 23.0198. .. Valve Block, Priority/Relief . ... ... 1
17 o000 KN-1000 .........ovvveiet. Bracket, Filter MOUNE ... ..o 1
18 ... 21.0154. ..o Filter, Head 08 ORB . . . .ottt 1
19 ... 210124, ..o Filter, Hyd. TO Micron Cel. ...t e e i 1
20 ........ 22.0097. .. Hose, 1/4x14.50 ASTM D380/ASTM D675T . ..o v vttt 1
21 ool 20.0394. ... Hose, 3/8x18.50 SAE TOORT7AR .. ..t 1
22 ... 20.0395. ... Hose, 3/8x59.00 SAE TOORT7AR .. .. e 1
23 ... 20.0396. ... Hose, 3/8x19.00 SAE TOORT7AR .. .. 1
24 ... 22.0079. ... Hose, 1/2x49.00 ASTM D380 / ASTM D675T .. oo vttt e 1
25, 22.0081. .. Hose, 1/2x29.00 ASTM D380 / ASTM D675T .. oo vttt et 1
26 ..., 22.0082. ... Hose, 1/2x32.00 ASTM D380 / ASTM D675T .. oo vttt et 1
27 ool 22.0084. . ... Hose, 1/2x14.50 ASTM D380 / ASTM D675T .. oo oottt 1
28 ... 22.0085. . ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo ottt 1
29 ... 22.0086. . ... Hose, 3/8x21.00 ASTM D380 / ASTM D675T .« oo vttt 1
30 ... 22.0089. . ... Hose, 1/4x12.50 ASTM D380 / ASTM D675T .. oo vttt et 1
31 e 22.0090. . ... Hose, 3/8x9.50 ASTM D380 / ASTM DB751 ..o v v ittt 1
32l 21.0155. .. oo Cooler, HydrauliC. . ..o oo e 1
33 ..., 13.0239. ..o Switch, Temperature 170F . . ...t 1
40 ... ... ... 23.0213. . Valve, Priority Cartridge . ..ottt 1
41 23.0214. . oo Valve, Cartridge, Relief Valve. . ...t e 1

85




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Implement Circuit Supply & Return (Serial # 02392-)

23.0198

From Rear
Motor

86



HYDRAULICS, AXLES, & WHEELS
Hydraulic Implement Circuit Supply & Return (Serial # 02392-)

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 1
2 99.SFO4. . ... NUE, SRF 174-20 USS . et e e e 3
3 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 5
4. 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . . ..o 4
5 99.0806.........iiiiiiin Bolt, 1/2-13 X 3/4 (Serial # 03325-) . . .ttt et e e 3
6. 25.FF304-C-08 ..........cuu.. Fitting, Cap -08 ORFS .. ..ttt 1
7o KN-533 .. Shield, Pressure Relief Hose (Serial # 03325-). .. ..ottt 1
8. 25.FF6801-06-06 . ............ Fitting, 90 Elbow - BMFF X 6MB . . ...ttt 1
9. 210148, .o Pump, Hyd. Danfoss 20CC . ..o vttt e e 1
0.0 25.FF6803-8-8-8.............. Fitting, Tee -08MF X -08MF X -08MB . . . . ...ttt t ittt e e 1
M. 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. . ..o oo 2
12000000, 25.FF6400-06-06 . ............ Fitting, Connector -06MFF X -06MB ... .. ...ttt 5
13000, 23.020T. .o Valve, 2 Spool W/LH Flt, RH . ..o o o e 1
14 ... .. 25.FF6400-06-08 ............. Fitting, Connector 06MFF X 08MB. . . .. ...ttt ittt 1
5. 23.0199. .. i ValVe, SEEEIING . o ettt et e e 1
16 . ...t KN-1033 ... ..o Mount, Priority Valve .. ... e 1
17 oot 25.FF6803-6-6-6. . ............ Fitting, Tee -06MF X -06MF X -06MB . . . . ..ottt 1
18 .ot 23.0198. .. Valve Block, Priority/Relief . ... ... 1
9.0 99.SF514-T .o BOIt, SMES/16-T8 X 1-3/4 . . .o ettt e e e 1
20 ... 21.0155. .. i Cooler, HydrauliC. . ..o e e 1
21 oo 13.0239. ..ot Switch, Temperature 170F . ...t 1
22 oo KN-1000 . .....ccvvvvvnnnn. Bracket, Filter MOUNE ... ..o e 1
23 ... 21.0154. . oo Filter, Head 08 ORB . . . .ottt 1
24 ... 21.0124. ..o Filter, Hyd. TO Micron Cel. ...t e e e 1
25, 25.FF6500-06-06 . ............ Fitting, 90 Elbow 6Mff X BFfs. ... oo e 1
26 ..., 20.0394. ... Hose, 3/8x18.50 SAE TO0RT7AR . ..ottt 2
27 ool 20.0395. ... Hose, 3/8x59.00 SAE TO0RT7AR . ..ottt e e 2
28 ... 20.0396. ... Hose, 3/8x19.00 SAE TO0RT7AR . .ot 2
29 ... 22.0079. ... Hose, 1/2x49.00 ASTM D380 / ASTM D675T .. oo vttt e 2
30 ... 22.0081. .. Hose, 1/2x29.00 ASTM D380 / ASTM D675T .. oo vttt et 2
31 e 22.0082. ... Hose, 1/2x32.00 ASTM D380 / ASTM D675T .« oo o vttt 2
32 22.0084. . ... Hose, 1/2x14.50 ASTM D380 / ASTM D675T .« oo ottt et 2
33 22.0085. . ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo v vttt e 2
34 ... 22.0086. . ... Hose, 3/8x21.00 ASTM D380 / ASTM D675T ..o oo vttt e 2
5. 22.0089. . ... Hose, 1/4x12.50 ASTM D380 / ASTM D675T .. oo ottt et 2
36 ... 22.0090. . ... Hose, 3/8x9.50 ASTM D380 / ASTM DB751 ..o v v vt 2
37 ool 20.0419. ..o Hose, 3/8x26.00 SAE TO0RT7AR . .ottt 2
50 ......... 23.0213. . Valve, Priority Cartridge . . ..ottt 1
51 ...t 23.0214. .o Valve, Cartridge, Relief Valve. . ...t e 1

87




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Transaxle & Wheels

51.0063 838 53.0207 25 | 53.0204

88



HYDRAULICS, AXLES, & WHEELS

Front Transaxle & Wheels

REF. PART NO. DESCRIPTION QTY.
T 99.SFO810-1.......covvnnnn. Bolt, SMF 1/2-13 X 1-1/4 . o oot e e e e e et 2
2 99.SF0606-1........ccovuunn. BOlt, SMF 3/8-T6 USS X B/4. . o e ittt et et ettt e et 1
3 51.0063........ciiiiinn. Axle, Asm 40MM Forged Shaft (Red) . . ... ...t e 2
3 51.0094. ..., Axle Asm 40MM Forged Shaft (Black) . ...t 2
4. 99.SF0818-1......ccvvvennn. Bolt, SMF 1/2-13 X 2-1/4 . o o oot e e e e e e et 4
5 99.SF0812-1.....cvveeennn. BOlt, SMF 1/2-13 X 1-1/2 o oottt et e e e e e e e e e 12
6. 26.0024. ... .0 O-riNG 3-1/8X3-3/8 X 1/8 . o ettt e e e e e e 2
7o 51.0022.........c i Spacer, Axle FOr HOUSING ASSY . .o v vttt ettt e e e et e eas 2
8 . i 99.E0044.........cciiiiinn. NUt, LUQ 7/16-20 SAE . oottt 10
[ 99.SF1010-1 ..ot Bolt, SMFE 5/8-11 X 1-1/4 . o e e e e e et 6
10......... 51.0087.....ccoviiiiiiinn.. Transaxle, Peerless . ...t 1
Moo 53.0204. ... Wheel, Asm 22x12x8 AT (OTR MTN-Pro). .. ...ttt 2
12......... 621371 Frame, Connector LINK MOUNT. . ...ttt e e e 1
130000, KN-6013 ... ..ot Bracket, Connector Frame M. . ... it e e et e 1
20 ... ... 53.0205. . ... i Rim, 8 X8.5,50n4.5BC(OTRMTN-Pro) ..ottt 1
21 .o 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt i 1
22 . 00.0645. ... ... Decal, HUD Side . ..o 1
23 ... 53.0139. ... ..o VAl LM Lo 2
30......... 51.0063-1.....cvviienn... Housing, Axle Peerless KT (Red). . . ... ...ttt e 1
30......... 51.0094-1........coviiinn... Housing, Axle Peerless KT (Black) . ........ooitiinii e 1
C 1 51.00634. ..o, Plate, Cover Peerless Axle (Red) . ... .ot e e et e et 1
C 1 51.0094-4................... Plate, Cover Peerless Axle (BIack) .. ...t 1
32 89.0074. ...t Seal, Oil Peerless AXIe 51.0063 . . ...ttt e e e e e 1
33 ..., 51.0063-3.......cciiiiinn. Spacer, Axle Peerless KT . ... 1
34 ..., 55.0063. .. ...t Bearing, Axle Peerless 51.0063. . . ...ttt e 1
35, 95.06. . it Washer, Flat 3/8 SAE . . ..o e 4
36......... 90.0608........ccviiii BOIt, 3/8-16 USS X T\ttt ettt e et e e e e 4
37 e 51.0063-5. ...t Shaft, Axle W/Hub Peerless (Red). . ...t 1
37 e 51.0094-2. ... Shaft, Axle W/Hub Peerless (BIack) . .. ...t e 1
38 ..., 99.KO100 .....ovvveeeann, Bolt, WhI/Std 7/16-20 X 2-1/8. . . oottt e e e e e e et 5
40 ......... 53.0208. ... ... RiIM, 10X 7 -5 0N 4.5 BC oottt e e e e e 1
41 ... 53.0112. v Tire, Turfmastr 22XT1IXT0ONO RiM. ..o e i e e 1

89




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING

Rear Transaxle & Wheels (Serial # 01001-05664)

6

51.0063
51.0094

53.0204

53.0207

51.0063-2
51.0094-2




HYDRAULICS, AXLES, & WHEELS
Rear Transaxle & Wheels (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T, KN-1027 ... Frame, Rear UpPer ..ot e e e e e 1
2. 64.1865. ... i Bracket, Rear Hitch Mt Left . ... .. i e e 1
3 KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
4. 99.SF0808-1.......covvvunnn. BOIt, SIMF 1/2-T3 X 1 ittt ettt e et e e ettt e e s 4
5 99.SFO8. ....cii i NUL, SRF 1/2-13 USS ittt ettt ettt e ettt 2
6. 99.SF0606-1.........c.cvuun. Bolt, SMF 3/8-T6 USS X 3/4. . ittt ettt et ettt e e 2
7 64.1864. ... i Bracket, Rear TransaxXle ... ...t e 1
8 . 51.0063.......cciiiiiiinn. Axle, Asm 40MM Forged Shaft (Red) . . ... ... e 2
8 . 51.0094. ..., Axle, Asm 40MM Forged Shaft (Black) .............oo i, 2
[ 99.SF0818-1......ccvvvennn. BOlt, SMF 1/2-13 X 2-T/4 . o ettt e e e et e et 4
10......... 99.SF0812-1.....cvveeeen. BOlt, SMF 1/2-13 X 1-1/2 o o ettt e et e ettt et e e e 8
Moo 26.0024. ... . O-RiNG, 3-1/8 X 3-3/8 X 1/8 . o s et ettt e 2
12000000, 51.0022.........c i Spacer, Axle FOr HOUSING ASSY . .o v vttt ettt e e e et e eas 2
13000, 25.6408-H-12................ Fitting, -12 MB X HOOW AllEN . . .. e 1
14 ......... 25.6408-H-10...........cnn. Fitting, Plug TOMB x Hollow Allen. . .. ... e e 1
15......... 99.E0044.........cciiiinn. NUL, LUG 7/16-20 SAE . . o ettt e e e et et ettt e e e e 10
16 ..0...... 99.0806......coviiiiiaaan BOIt, 1/2-13 X 3/4 BSCS . o o ittt ittt e e e 2
17 oo 99.SF1010-1 ..ot BOlt, SMF 5/8-T1 X 1-1/4 . o ittt e et et et 5
18 .ot 99.1008. .....covviieeeaa BOlt, 5/8-11 X 1T BSCS . o ittt e e e e e 1
19 ... KN-6025...... ...t Bracket, Transaxle Mount Right .. ... ...ttt i e 1
20 ..., 641594, . ... .. Bracket, Transaxle Mount Left. . . ... i i e e 1
21 oo 51.0087.....ccoviiiiiinn.. Transaxle, Peerless . ...t e 1
22 i 53.0204. ...t Wheel, Asm 22x12x8 AT (OTR MTN-Pro). . ...ttt 2
23 ... 99.SFO810-1.......covvnnnn. Bolt, SMF 1/2-13 X 1-1/4 . o ettt et et e et et 4
30......... 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt i 1
C ) I 53.0205......cciiiiii Rim, 8 X8.5,50N4.5BC(OTRMTN-PrO) ........0initine it 1
32l 00.0645.. ..., Decal, HUD Side . ..o e 1
33, 53.0139. ... ..o VAV S M Lo 2
40 ......... 51.0063-1....ccviiinn... Housing, Axle Peerless KT (Red). . . ...ttt i 1
40 ......... 51.0094-1........ccviinn... Housing, Axle Peerless KT (BIackK) . . ...ttt i 1
41 ... 51.0063-4........ccoiiin... Plate, Cover Peerless Axle (Red) . .. ...t e et 1
41 ..., 51.0094-4................... Plate, Cover Peerless Axle (BIack) . ...t e 1
42 ..o 89.0074. ... Seal, Oil Peerless AXIe 51.0063 . . ...ttt e e e e 1
o 51.0063-3 ...t Spacer, Axle Peerless KT . .. o e 1
a4 ... ... 55.0063. ... ..t Bearing, Axle Peerless 51.0063. . . ...ttt e 1
45 .. ..., 95.06. it Washer, Flat 3/8 SAE . ... i e 4
46 ... ..., 90.0608.........cviiiinn, BOIt, 3/8-16 USS X T\ttt ittt e et e e e e 4
47 ... .. 51.0063-5. ... ..t Shaft, Axle W/Hub Peerless (Red). .. ... i 1
47 ... .. 51.0094-2. ... Shaft, Axle W/Hub Peerless (BIack) . .. ...ttt 1
48 ... ..., 99.KO100 .....ovvvvieeenn, Bolt, WhI/Std 7/16-20 X 2-1/8. . . oottt e ettt e ettt ettt ettt 5
50 ......... 53.0208. ...t RIM, 10X 7 -5 0N 4.5 BC .ottt ettt ettt e e e ettt 1
51 ..., .. 53.0112. i Tire, Turfmastr 22XT1IXT0ONO RIM. .. o e e 1

91




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Transaxle & Wheels (Serial # 05665-)

17 17 22

53.0204

53.0207

51.0063-2

92




HYDRAULICS, AXLES, & WHEELS

Rear Transaxle & Wheels (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T, KN-1484 ......... ... ... .... Frame, Rear UpPer ..ot e e e e e 1
2. 64.1865. ... i Bracket, Rear Hitch MT Left. ... . e e 1
3 KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
4. 99.SF0808-1.......covvvunnn. BOIt, SIMF 1/2-T3 X 1 ittt ettt e et e e ettt e e s 4
5 99.SFO8. ....cii i NUL, SRF 1/2-13 USS ittt ettt ettt e ettt 2
6. 99.SF0606-1.........c.cvuun. Bolt, SMF 3/8-T6 USS X 3/4. . ittt ettt et ettt e e 2
7 64.1864. ... i Bracket, Rear TransaxXle ... ...t e 1
8 . 51.0063.......cciiiiiiinn. Axle, Asm 40MM Forged Shaft (Red) . . ... ... e 2
8 . 51.0094. ..., Axle, Asm 40MM Forged Shaft (Black) .............oo i, 2
[ 99.SF0818-1......ccvvvennn. BOlt, SMF 1/2-13 X 2-T/4 . o ettt e e e et e et 4
10......... 99.SF0812-1.....cvveeeen. BOlt, SMF 1/2-13 X 1-1/2 o o ettt e et e ettt et e e e 8
Moo 26.0024. ... . O-riNG 3-1/8X3-3/8 X /8 . o oo ettt e 2
12000000, 51.0022.........c i Spacer, Axle FOr HOUSING ASSY . .o v vttt ettt e e e et e eas 2
13000, 25.6408-H-12................ Fitting, -12 MB X HOOW AllEN . . .. e 1
14 ......... 25.6408-H-10...........cnn. Fitting, Plug TOMB x Hollow Allen. . .. ... e e 1
15......... 99.E0044.........cciiiinn. NUL, LUG 7/16-20 SAE . . o ettt e e e et et ettt e e e e 10
16 ..0...... 99.0806......coviiiiiaaan BOIt, 1/2-13 X B/ e 2
17 oo 99.SF1010-1 ..ot BOlt, SMF 5/8-T1 X 1-1/4 . o ittt e et et et 5
18 .ot 99.1008. .....covviieeeaa BOlt, 5/8-11 X 1T BSCS . o ittt e e e e e 1
19 ..., 51.0087. ..o Transaxle, Peerless . ...t e 1
20 ..., 53.0204. ...t Wheel, Asm 22x12x8 AT (OTR MTN-Pro). .......... .ottt 2
21 ool KN-6025...... ...t Bracket, Transaxle Mount Right .. ... ...ttt e e 1
22 . 641594, . ... ... Bracket, Transaxle Mount Left. . ... .ot e e 1
23 ... 99.SFO810-1.......covvnnnn. Bolt, SMF 1/2-13 X 1-1/4 . o ettt et et e et et 4
30......... 00.0645. ... ... Decal, HUD Side . ..o e 1
C ) I 53.0205......cciiiiii Rim, 8 X8.5,50N4.5BC(OTRMTN-PrO) ........0initine it 1
32l 53.0206. ...t Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt iie e 1
33, 53.0139. ... ..o VAV S M Lo 2
40 ......... 51.0063-1....ccviiinn... Housing, Axle Peerless KT (Red). . . ...ttt i 1
40 ......... 51.0094-1........ccviinn... Housing, Axle Peerless KT (BIackK) . . ...ttt i 1
41 ... 51.0063-4........ccoiiin... Plate, Cover Peerless Axle (Red) . .. ...t e et 1
41 ..., 51.0094-4................... Plate, Cover Peerless Axle (BIack) . ...t e 1
42 ..o 89.0074. ... Seal, Oil Peerless AXIe 51.0063 . . ...ttt e e e e 1
o 51.0063-3 ...t Spacer, Axle Peerless KT . .. o e 1
a4 ... ... 55.0063. ... ..t Bearing, Axle Peerless 51.0063. . . ...ttt e 1
45 .. ..., 95.06. it Washer, Flat 3/8 SAE . ... i e 4
46 ... ..., 90.0608.........cviiiinn, BOIt, 3/8-16 USS X T\ttt ittt e et e e e e 4
47 ... .. 51.0063-5. ... ..t Shaft, Axle W/Hub Peerless (Red). .. ... i 1
47 ... .. 51.0094-2. ... Shaft, Axle W/Hub Peerless (BIack) . .. ...ttt 1
48 ... ..., 99.KO100 .....ovvvvieeenn, Bolt, WhI/Std 7/16-20 X 2-1/8. . . oottt e ettt e ettt ettt ettt 5
50 ......... 53.0208. ...t RIM, 10X 7 -5 0N 4.5 BC .ottt ettt ettt e e e ettt 1
51 ..., .. 53.0112. i Tire, Turfmastr 22XT1IXT0ONO RIM. .. o e e 1

93




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Peerless Transaxle (51.0087)




HYDRAULICS, AXLES, & WHEELS

Peerless Transaxle (51.0087)

REF. PART NO. DESCRIPTION Qry.
T 51.0088............. ... ... COVER, 2600 TRANSAXLE (Includes 2A & 2B)* . ... .. 1
2. 55.0037........... i BEARING, 2600 NEEDLE 1.000ID . ... 1
2AL L 55.0038.............. BEARING, 2600 NEEDLE 1.000ID . ...t 3
2B 55.0041............ BEARING, 2600 NEEDLE 1.250ID ...t 2
3 51.0089............ ... ... CASE, 2600 TRANSAXLE . ... e 1
5. i 51.0093......... ... Shaft, QULPUL . . ettt 1
T0A........ 51.0030.............oit FORK, 2600 SHIFT . .ottt 1
130000000, 51.0031..........oo GEAR, 2600 BEVEL . . ..o 1
1B3A........ 51.0031..........oo GEAR, 2600 BEVEL . . ..o 1
4.0 51.0033............ ... PINION, 2600 BEVEL . . ..ot 2
24 ... ... 51.0085.........ccooiiiiint. Bearing, Thrust 1.002 ID X .078TW . . . oottt e e 1
29 ...l 51.0084............. ... ... Washer, Thrust 1.002ID X .06TW ... ..ot 2
29B........ 51.0032........... ool WASHER, 2600 THRUST ... ot e 3
S 51.0082........... ... ... Washer, Thrust 1.252ID X .058W . ... 2
31A...... .. 51.0028........... ... ... WASHER, 2600 THRUST ... o 2
1 51.0029.......... ... .l PIN, DOWEL 2600 5/16X3/4. ... 2
85A........ 25.6408-H-06................ Fitting, -06 MB x Hollow Allen . . . ... oo s 1
85B........ 25.6408-H-06................ Fitting, -06 MB x Hollow Allen . . . ..o oo e e 1
87 ... 89.0046........... ...l SEAL, BRAKE SHAFT OIL . . ..ot e e 1
87A........ 89.0047.......... ... SEAL, SHIFTERROD OIL . ..o oot 1
89 .. ....... 55.0039........... i BEARING, 2600 NEEDLE 1.57431ID . ...t 1
124 ........ 89.0051.........oi GASKET, CASE. . ot 1
149 ........ 51.0027............o o ROD, 2600 SHIFT (HIGH/LOW). . .. 1
157 ... 89.0049........... ...l SEAL, OIL - AXLE PEERLESS. . . . ..o s 2

Listed items are stocked. Check for availability of unlisted parts.

*Ref. 2 brake shaft bearing must be ordered separately.

95




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Danfoss Hydraulic Motor (21.0149)

Overhaul Seal Kit
* = partincluded in overhaul seal kit.




HYDRAULICS, AXLES, & WHEELS

Danfoss Hydraulic Motor (21.0149)

REF. PART NO. DESCRIPTION QTY.
Tt 89.0115. ... Kit, Seal . e 1
2 21.0166. .. ooieeii Assembly, Cylinder BIOCk PM 20CC. . . ..o ettt ettt et e e 1
3 03.0042. ... Pin, Slipper Hold DOWN. . . ..t e e 3
4. 21.0167. oo Guide Ball, 20CC . ...ttt e 1
5. 21.0168. ..o Retainer, SlPPer . oot e 1
6. 21.0157. . oo Assembly, Piston . ... 9
7o 21.0169. ..o Shaft, 17T 24748, . . . e e 1
8 . 550121, i Bearing, Taper RoOIler .. ... 1
9. 04.0056........cciiiiiin RiNG, Retaining ... ..o 1
10......... 89.0110. .. Seal, Motor Shaft Lip. . ..ot 1
Mo 210170 .o Washer, SUPPOIt oottt e e e 1
12000000, 04.0055. ... RiNG, Retaining ... ..o 1
13000 55.0122. .. i Bearing, Taper RoOIler .. ... e 1
14 ... .. 210171 e Cap, ENd oo 1
15 .. 26.0008. . ...ttt O-Ring, .103 x 3.48ID X 3.6930D VItON. . . .ttt et 1
16......... 210172, ..o Plate, TRIUSE. . .o ot 1
17 oo 210173, Plug, PPU HT ASSemMbIY . ..ot e e e e 1
18 ... 99.MO073 ...t Bolt, ME X 1.0 X T2 SHCS. . ..ottt e e 1
19 ... 210174, . oo Kit, Cylinder BIOCK . . ..o o vttt e e e e e 1
20 ... 21.0175.. ..o Valve Plate, MOtOr. ..o oottt 1
21 ool 26.0054. . ... O-RiNG, -0T6 VItON 80D . . . o ottt e e et 1

97




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Danfoss Hydraulic Pump (21.0148)

@O

Overhaul Seal Kit
* = part included in overhaul seal kit.

34\W\

N\ 33




HYDRAULICS, AXLES, & WHEELS

Danfoss Hydraulic Pump (21.0148)

REF. PART NO. DESCRIPTION QTY.

T 89.0114............. ... ... Kit, Seal . . o

2 03.0042. ... Pin, Slipper Hold DOWN. . . ..ot e
3 21.0157. .o Assembly, Piston . ...
4 ... 21.0158. .o Kit, Cylinder BIOCK . . . . oottt e e e
5. 21.0159. ..o Valve PLate, PUMPD. ...
6.t 21.0160. ... Swash Plate ...
7o 210161 Plate, TRIUSE. .. oo
8 . 210162, ..o Assembly, Journal Carrier (B). . ...ttt
9. 89.0112. .. Seal, Carrier LiP .ot e e e
0.0 26.0055. . ... .. O-RiNG, -136 VItON 75 DUNO . ..o ot ittt
Mo 210163, .. Assembly, Journal Carrier (A). . . ..ot
122000000, 210164, ..o SRaft, PUMD o e
13000 550119, .. Bearing, Ball. . ... e
14 ......... 04.0054. ...t RiNG, Retaining ... ..o
5. .. ... 04.0055. ... RiNG, Retaining ... ..o
16 ... .. 89.0113. .. Seal, PUMpP Shaft Lip. ..ot
17 oo 55.0120. .. Bearing, Needle. . ... e
18 .ot 44,0426, . ..o Gasket, PUMID. . .
9.0 210165, Cap, ENd oo
20 ........ 51.0068. . ......ccvviiii. Plug, 9/16-18 Metal. . . ..o
21 oo 26.0056. . ...t 0O-ring, -036 VItON 75 DUIO. . ..ottt e e e s
22 ... 26.0057. ... O-ring, -016 VItON 90 DUIO. . . .ottt et e e e e e e
23 ... 26.0037. .. O-ring, for Morb-08 VitoN. . . ..ot e e e e

929




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING

2 Spool Valve (23.0201)

100



HYDRAULICS, AXLES, & WHEELS

2 Spool Valve (23.0201)

REF. PART NO. DESCRIPTION QTY.
T 89.0111.....iii Seal, SPOOL .. e 4
2.0 26.0058.......... .. O-RiNg, 1T7MM X370 BUNA . ...t 2
4. 23.0212. ... i Service Kit, 4 Pos Spool W/Detent. ... ...ttt 1
5.0 23.0207. ...t Kit, 3 Position Spring ACtuator ....... ...t 1
6........ 23.0208. ... .. Kit, Handle Bracket 2-Spool. . ... .o 2

101




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
3 Spool Valve (23.0202)

102



HYDRAULICS, AXLES, & WHEELS

3 Spool Valve (23.0202)

REF. PART NO. DESCRIPTION QTY.
T 89.0111.....iii Seal, SPOOL .. e 6
2. 26.0058.......... .. O-Ring, 1T7MmMx 370D BUNa ..o 3
4. 23.0212. ... i Service Kit, 4 Pos Spool W/Detent. ... ...ttt 1
5.0 23.0207. ...t Kit, 3 Position Spring ACtuator ....... ...t 2
6 ...t 23.0209. ... ..l Service Kit - Handle Bracket 3-Spool ... i 3

103




ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Engine (Serial # 01001-05664)

14

\Gk* | e 55
3 1y

el

104



ENGINE
4520P Kawasaki Gas Engine (Serial # 01001-05664)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...t NUE, “U” 1/4-20 EXTruded . . ..ot e 1
2 99.SFO5. . ...t NUL, SRE 5/T6-T8 USS . . ottt e e e e e 1
3 11.0046. . oo Clamp, Cushioned 1727 2-Tube .. ... ..ot 1
4 ... 99.SFO4. . ... NUL, SRE 174-20 USS . o oo e e e e e e e 4
5. i 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o oot e e e e e 1
6. 99.SF0506-1.......ccvvvvnnnn BOIt, SME 5/16-T8 USS X 3/4. .« e ettt et e e e e 1
7o 95.05. .. e Washer, FIat 5/16 SAE . . .« oo ettt e e e e et e e e e e 1
8 i 99.E010T. ...t Nut, Locking Flange 1/4-20 . . ...t e 2
9 95.04. ... Washer, FIat 1/4 SAE . . . oottt e 4
10......... 99.A1032N ... Locknut, Nylon 10-32 Stainless . . . . ..ottt e 3
M. 64.0602......... ... BUSHING, 3/8 X 5/8 X 1265 . . .ttt ettt e e e e e 1
12000, 99.GO004 ... Washer, Star-EXternal 3/8. . .. ..ottt 2
13,000, 99.K0062 ...t Machine Screw, #10-32 X 1/2. . . e 1
4 ......... 99.A06N ... ... Locknut, NyIOn 3/8-16. . . oottt e e 1
15,0, 99.MO0T4 . ...t BOIt, M8 X 1.25 X TBIMIM . . e ettt e et e e e e e e e e et e e e e e e 1
16 ......... 90.0410. ...t BOlt, 1/4-20 USS X 1/1-4" . o e e 2
17 oot 94.06. . ...ttt Washer, FIat 3/8 USS . . . oottt e 1
18 ..ot 64.1700. .. o Bracket, Cable ENd ... ...t 1
19 ... 45.0050. ... ..o Clamp, Cable ..o 1
20 ... 05.0013.........ciiiiinnn. Washer, Fric. 30D X 13/32ID . .o u vttt e e e e et et e e e e 1
21 . 47.0001. .. ovii Knob, Sm. #80 3/8-16 Thread .. ...ttt e e e 1
22 . 99.0614. ...t BOIt, 3/8-16 X 1-3/4 BSCS . . ettt ettt e e e e e e 1
23 ... 99.0416. . ...t BOIt, 1/74-20 X 2 BSCS. . o ottt e e e et e e e e e e e 1
24 ... 99.E0113. ... Nut, Jam 3/8-16 Nylon LOCK GR8. . . . ..ot 1
25 ... ... 410107 v Spring, Comp. .970" OD X 1" LG. . oottt ittt et e 1
26 ... 90.0406. ...ttt BOIt, 1/74-20 USS X B/4 oo e e 2
27 oo KN-1087 ... Mount, Oil Drain HOSE . . ...ttt e et et e e s 1
28 ... 25.2702-06-06LN............. Fitting, Bulkhead 3/8 W/LN 45, . . . e 1
29 .. ... 13.0244. . ... ..ol Engine, Kawasaki 3T HP GasLC ...... ... o i 1
30,0 13.0268. ... Filter, Engine Oil Kawasaki. ....... ..o i i 1
o 13.0284. . ... PIUG, SParK . .ttt e 2
32, 64.1900. . ... ..ot Bracket, CDL RZRMOUNL . ..ot i 1
33 ... 13.211752065 . .............. Engine Control Unit (ECU) . ... itin e e e 1
34 ..., 13.0302. ... Relay Assembly, Kawasaki . .. ... e 1
35, 99.KOO71 ..o Machine Screw, #10-32 X 5/8. .. ..o 2
36 ... 13.0351. e Regulator, 30 Amp Kawasaki. . ... ..ot e 1
37 el 30.0373. .. FUSE, 40A J-CaSe GreeN. . ottt ettt et e e e e et e e et e, 1
38 ... 33.0063-1...ieiiiee e Light, LED SUpPer Yellow . . ...ttt e e e e 1
39 ... 60.1266. ... Shield, Wire Protection. ... ... 1
40 ......... 06.0042-1IN. ..., Trim, TAM LOC T/2 X T/T16 X 17" Lttt e 1
A1 ... 06.0042-15IN .......cvvnnnn Trim, TAM LOC 1T/2 X T/16 X T 1/2" L v e 1
42 ... 06.0042-1.75IN .............. Trim, TAM LOC 1T/2 X T/16 X T 3/4" L v e 1
43 ... 99.M0020.........vviiinnn Bolt, MIOX 1.5 X25MM Flange. . ... i 1
a4 ... 47.0234. ... i Throttle Control, Wire Swivel. ... . 1
45 ... 05.0087........ciiiiiiin Plug, 3/8" Hole, Black . . ... 1
46 ... ... 14.0052. . ...t Adapter, M16-1.5 X 1/8 FNPT. ...t e 1
47 ..o 13.0286. ... viiii Sending Unit, TeEMPerature . . . ..ottt e e et e 1
48 ... 14.0015. .. ccoiiiii Fitting, Adapter 1/4 X M16 . ... e 1
49 ... 25.2501-06-04 ............... Fitting, Q0 ME 3/8 X /4. . o oo e 1
50......... 320103, ..o Cable, Negative 4GA . . ...ttt e e e e e 1
51 ... 320112 .o Cable, Negative 4GA . . ...ttt e e e e e 1
52 ... 99.M00T4. ...t BOlt, M8 X 1.25 X TOMIM . .ottt 1
53 ... 99.M0009..........vvinn Bolt, MBX 1T.25 P X25MM ..ottt 1
54 ......... 25304-C-06 ... Fitting, Cap 3/8 #6 JIC . . .o 1
55... ... 40.0377. v Lever, Throttle . ..o 1
56 ......... 30.0402. ... i Fuse Holder, 50A J Case ...ttt ettt e e e e e e 1
57 ... 22.0060.........cciiiiin Hose, 3/8x15.50 PLK 250 PSTCPE . .. ..ot 1

105



ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Engine (Serial # 01001-05664) (Continued)

14
\Q\ 17
R 25
- 55 )

el

106



ENGINE

4520P Kawasaki Gas Engine (Serial # 01001-05664) (Continued)

REF. PART NO. DESCRIPTION QTY.
58 ......... 47.0322. . Throttle Cable . ..o e 1
50 ......... 64.1728. .. Bracket, Oil Drain HOSE . ..o vti ittt ettt et et et et et et e et 1
60 ......... 05.0140.......ccovviinenn... Grommet, 5/8 ID, 1-1/8 OD, 3/8T . o\ttt et e e et 1

107




ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Engine (Serial # 05665-)

108



ENGINE
4520P Kawasaki Gas Engine (Serial # 05665-)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046. ...ttt Nut, “U” 1/4-20 EXTruded . . ... .ottt e e e s 1
2 99.SFO5. ...t NUt, SRF 5/16-18 USS .ottt e e e e e 1
3 11.0046. ....ccviviiiiiit Clamp, Cushioned 1/2" 2-TUbe . .. ..ottt e e i eas 1
4. 99.SFO4. . ...t NUt, SRF 1/4-20 USS . .t e e e e e 4
5 99.SFO405-1 ...t BOlt, SMF 1/4-20 X 5/8. . o oottt e e s 1
6. 99.SF0506-1........cvvvnnnn BOlt, SME 5/16-T8 USS X 3/4. . . ettt et et e e 1
7o 95.05. it Washer, FIat 5/16 SAE . . .o oottt e e 1
8 . 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e e 2
9. 95.04. ... Washer, Flat 1/4 SAE . . .. o e e 4
10......... 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . ... oottt e e 3
M. 64.0602. ...t BUShing, 3/8 X 5/8 X 265 . . .ottt 2
122000000, 99.GO004 ... Washer, Star-External 3/8. . . ... oo 2
13......... 99.0404. ... BOIt, 174-20 X 1/2 BSCS . o o ottt e e e e e e e e e 3
4 ... 99.MO0T4 ...t BOIt, M8 X T.25 X TOMIM o ottt ettt e ettt et e e e 1
15......... 90.0410. ... Bolt, 174-20 USS X 1/1-4" o o e e e 2
16 ... .. 94.06. ... Washer, FIat 3/8 USS . . .o it e e 1
17 oot 99.E0146........cviiiiinn. Nut, Cage 1/4-20 (093 - 126" ). . o vttt ettt e e e e e 3
18 ...t 99.E0T13. ..o Nut, Jam 3/8-16 Nylon LOCK GR8. . . . ..ot e e 2
19 ... KN-1396 . ....ccovviiinat Panel, Throttle . . ... e 1
20 ... 47.000T. .. covvii Knob, Sm. #80 3/8-16 Thread .. ....cvit it e e 1
21 oo 05.0013. ... Washer, Fric. 30D X 13/32 1D ..ottt et et e et e 1
22 i 410107 v Spring, Comp..970" OD X 1" LG. . ottt ettt e e 1
23 ... 99.0614. ...t BOIt, 3/8-16 X 1-3/4 BSCS . . .ttt e e e e e 1
24 ... 99.0416. ... coivi i BOIt, 1/74-20 X 2 BSCS. . o ittt e e 1
25, KN-1404 .. ...t Plate, Spacer Mech Throttle. . ... ...ttt e e e e 1
26 ... 64.1700. . ...ccvviiii Bracket, Cable ENd . ... o e 1
27 oo 64.1691. ... Bracket, Harness CONNECLOr .. ..o vttt ettt e e e i e 1
28 ... 45.0050. . ... oviiii Clamp, Cable oo 1
A 99.KOO71 ..o Machine Screw, #10-32 X 5/8. . . oot e 3
C10 R 05.0140....ccvvvvininennnn, Grommet, 5/8 ID, 1-1/8 OD, 3/8T . vttt ettt e et e e e 1
o 90.0406. ... BOIt, 1/4-20 USS X B3/4" oo e 2
32l 64.1728. ..o Bracket, Oil Drain Hose 4500K . . ...ttt et e e e 1
33 ..., KN-1087 ..o Mount, Oil Drain HOSE . ..ottt ettt e et e e e e 1
34 ... 25.2702-06-06LN............. Fitting, Bulkhead 3/8 W/LN 45. . . .. i e e e 1
35, 13.0244. .. .. i Engine, Kawasaki 3T HP Gas LC . ... oottt 1
36 ... 13.0268. ... Filter, Engine Oil KawasakKi. . . ....uuuitie e e i 1
37 oo 13.0284. ... PIUG, SParK . .ttt e 2
38 ... 64.1900. ..., Increased Material Thickness . ... ...t e 1
39 ..., 13.211752065 ............... Engine Control Unit (ECU) . ..ottt et e e e i e 1
40 .. ... ... 13.0302. ..o Relay Assembly, Kawasaki . . ...t e 1
A1 13.0357. e Regulator, 30 Amp Kawasaki. ... ...t e 1
42 ... 30.0373. .. FUSE, 40A J-CaSe GreeN . ittt et ettt et e et et e et e e e e e 1
I 33.0063-1. i Light, Led SUper YElloW . . ...t e e e s 1
a4 . ... ... 60.1266......covvviiniin Released FOr Production ... ...ttt e e 1
45 . ..., .. 06.0050-1IN.....ovvvvnnn.. Trim, Trim LOC 1/2 X 3/16 X 17 Lttt it ettt et e et et i et e 1
46 ... .. 06.0050-1.5IN ............... Trim, Trim LoC 1/2 X 3/16 X 1 172" L oottt e e e e i e e e 1
47 ool 06.0050-1.75IN . ............. Trim, Trim LoC 1/2 X 3/16 X 1 3/4" L ot e e e et et e e 1
48 ..., 99.M0020 . .....vviii Bolt, MTO X 1.5 X 25MM Flange. . . ..ottt et 1
49 ... 47.0234. oo Throttle Control, Wire SWivel. . ... ...t i 1
50 . ... 05.0087. ...ttt Plug, 3/8" Hole, BIacK . . ... e 1
51 ..ot 14.0052. ..., Adapter, M16-1.5 X 1/8 FNPT . .« oot e 1
52 ... 13.0286.....ccoiiiii Sending Unit, Temperature . ... ..ottt e 1
53 ... 14.0015. ..o Fitting, Adapter 1/4 X M6 . ..o e 1
54 ......... 25.2501-06-04 ............... Fitting, Q0 ME 3/8 X /4. . o v e 1
55 ... 32.0103. ..o Cable, Negative KN DUMMY .. ..ottt 1
56 ......... 320112 o Cable, Negative KN DUMMY ... .ottt 1
57 ... ... 9OMO014 . ... Bolt, M8 X 1.25 X 1OMIM & oottt ettt ettt e e e ettt e e 1

109



ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Engine (Serial # 05665-) (Continued)

110



ENGINE
4520P Kawasaki Gas Engine (Serial # 05665-) (Continued)

REF. PART NO. DESCRIPTION QTY.
58 ......... 99.M0009.........covvinn. Bolt, M8 X 1.25 P X 25MM ..ttt ittt et ettt e e 1
50 ......... 25304-C-06 .......ccviiinn.. Fitting, Cap 3/8 6 J1C . . o ettt et 1
60 ......... 40.0377. o Lever, TRrottle ..o 1
61 ......... 30.0402. ... Fuse Holder, 50A J CaSe .. vvt ittt ettt et e et et et et et et et ettt e 1
62 ......... 22.0060.......ccoiiiiin Hose, 3/8x15.50 PLK 250 PST CPE . ...ttt ettt e i et 1
63 ......... 47.0322. . Cable, Throttle KN . . ..o e e e e e e e 1
64 ......... KN-6062 .........covvvnvnn.. Dash, Main Panel. . ... e e e 1

111




ENGINE
ILLUSTRATED DRAWING
4520P Kawasaki Gas Engine Mount

112




ENGINE

4520P Kawasaki Gas Engine Mount

REF. PART NO. DESCRIPTION Qry.
T, 99.E0046. ...l NUt, “U” 1/4-20 EXTruded . . ... e e e 10
2. 99.SF0405-1 ...t BOIt, SMF 1/4-20 X 5/8. . o o e e e e
3. 99.SFO6. ... NUut, SRE3/8-16 USS ..o e
4. 99.SF0606-1........ccovvnn.. BOIt, SMF 3/8-16 USS X 3/4 . . . et
5.0 99.M0020.......coviiiiia Bolt, MTO X 1.5 X 25MM Flange. . . ..ottt e
6. KN-1077 oot Cover, ENgine Right. . ... e e
7o 99.SF0406-1........coovinnt. BOIt, SMF 1/4-20 X 3/4. . o oo e e e e
8 . i KN-6017 ..ot Cover, Engine Left HOOd. . .. ... ottt e
9 64.1632. . ... Mount, ENgiNe 2 Cyl . ..o e

113



ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas PTO Clutch

114



ENGINE
4520P Kawasaki Gas PTO Clutch

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e 1
2. 99.SFO4. . ... NUt, SRE 1/74-20 USS . oo oo 1
3 99.SF0405-1......cvvinin... Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 1
4. ... 99.E0102.....cvvvviiiii Nut, Locking Flange 5/16-18 . .. ...ttt e e 2
5. 95.05. . i Washer, FIat 5/16 SAE . . . ...ttt e e e 2
6 ...t 05.0110. ..o Bumper, Neoprene 1" Dia . ..ottt 2
7o 95.06. .. Washer, FIat 3/8 SAE . . . oot 2
8. i 81.BO38..........coiii Belt, B38 . oo 1
9. 95.07 . ¢ it Washer, FIat 7Z/16 SAE . . ..o e 1
10......... 99.A07. ... Locknut, Stover 7/16-T4 USS . ... e 1
Mo 37.0060. ..., Clutch, Electric Ogura GT3.5 ..ottt et e e e 1
12200000 .. 85.KO412 ... Key, T/AX T1-172 o oo 1
13000 64.1698. ... ... Bracket, ClUtCh TOrqUE . .« ..ttt e e e e s 1
14 ... .. 90.0708. ... BOIt, 7/16-T4 USS X . ottt e 1
15 .. 99.KO134 .. BOlt, SHCS 5/16-18 X 3/4. . . oo e 2
16 ... .. 64.1696. ... ... Bracket, CIUtCh StOP . . oottt 1
17 oot 90.0504. . ...t Bolt, 5/16-18 USS X 172" . oo 2
18 ... 99.MO012....vvvveiiiee Bolt, 1T0mm x 25mm - 1.5 Pitch. ... ..o o 2
19 ... 641172, i Spacer, Inner CIUtCh . . ..ot 1
20 ... 64.1079. .. oo Bushing, Clutch Spacer - OULer. . ...ttt e e e i 1
21 ool 99.B0065 .......coiiiiiin. Washer, 1/4 X 1. 75X 406 HOle . . ..o e 1
22 ... 99.MO017 . Bolt, MTIO X 1.5 X35 MM. .ottt e 1

115




ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Drive Shaft

If replacing Ref. 2 (95.06), order Ref. 18 (99.B0147).
Discard both original washers and install 99.B0147 on
threaded end of bolt near the nut as seen in the illustration.

116



ENGINE

4520P Kawasaki Gas Drive Shaft

REF. PART NO. DESCRIPTION QTY.
T 06.0065-5IN . ........ovvtnn. Velcro, Loop 1" Black X 5" . ..ot 1
2 06.0065-4IN................. Velcro, Loop 1" Black X 4" . . ..o 2
3 95.05. .. Washer, FIat 5/16 SAE . . . o oottt e e e e et e e e 3
4. 95.06. ..t Washer, FIat 3/8 SAE . . . oottt e 2
5 90.0614. ...t BOIt, 3/8-T6 USS X 1-3/4 . oottt 1
6. 64.1654. . ... ... ... Plate, Driveshaft Tach Trigger. ... ..ot e e 1
7o 99.A06. .. ..o Locknut, Stover 3/8-T6 USS . ... ot e e 1
8 i 85.K0412 ... Key, T/AX T1-172 o oo 1
9. 13.0259. ... Stub Shaft, Pump Drive Kaw . ... ..ot e 1
10......... 99.M0005........cvvvvvnnnnn Bolt, MBX 1T.25 P X20MM . .\ttt 3
M. 85.5521. .. SetScrew, 3/8-16 X 3/8 ..o it 2
122000000, 06.0065-5IN . .......covvnnn. Velcro, Loop 1" Black X 5" . ..t 1
130, 44.0420. ... .. Canvas, DebrisS Barrier . ...t e e 1
14 ... .. 87.0232....... ... i U-JOINt, 4500, . oottt 1
15......... 06.0042-525IN .............. Trim, Trim LOC 1/2 X 1/16 X 5-T/4" . o e e 1
16 ... .. KN-1249 ... ..ot Bracket, Radiator MouNt BOttOmM . ... ..ottt e 1
17 oot 29.GFO00T .......evviiiinnnn Grease Ftg, 1/4 SAE ST .. e e 2
18 ...t 99.B0147 ...ttt Washer, .39 1D X .625 OD X .073T ..ottt e 1

117




ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Muffler

118



ENGINE

4520P Kawasaki Gas Muffler

REF. PART NO. DESCRIPTION QTY.
T . 13.0197. .o Gasket, Exhaust KawasakKi .. .....oii i i i i e e 2

2 13.0314. .o Muffler, Kawasaki FD85TD 4500 P . . . ...ttt et ettt et et et ettt et 1
3. 96.05. ... Washer, LOCK 5/16 . ..ot e e e e 4

4 ... ..., 99.M0008.........cvveen. NUE, M8 X T.25MIM ZP . .ot e e e e e e 4

119




ENGINE
ILLUSTRATED DRAWING
4520P Kawasaki Gas Cooling System (Serial # 01001-10724)

Serial # 07041-

120



4520P Kawasak

ENGINE
i Gas Cooling System (Serial # 01001-10724)

REF. PART NO. DESCRIPTION QTY.
T 99.E0046.........ccvvveenn. NUt, “U” 1/4-20 EXtruded . . ..ot e e e e 4
2 99.E0105.....ccvii NUL, INSErt 1/4-20 HeX . .ottt e e e e e e ettt e 4
3. 99.SF0406-1........ccvvuunn. Bolt, SMF 1/4-20 X 3/4 (Serial # 01001-07040) . ...\ ovttii et 2
4. 99.SFO4. ...coie i NUE, SRF 1/4-20 USS .t e e e e e e e e 13
5 99.SF0405-1........ccvvunnn. BOlt, SMF 1/4-20 X 5/8. . o ottt et et e e e 21
6. 99.SF0404-1........covvinnn. BOIt, SMF 1/4-20 X 1/ 2. ottt e e e e e e e e e 7
7o 99.E010T. ..o Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
8 . 11.0049. ...t Clamp, Hose Band 172" OD HOSE . . .o v vttt ettt et eas 1
[ 99.0404. ...t BOIt, 174-20 X 172 BSCS . oottt et et e e e e 2
10......... 99.0406. ... BOIt, 1/4-20 X 3/4 BSCS . . oottt e e e 4
Mo 05.0135. ... i Isolator, 1/74-20 X 1/2 X 1" F/IM . oot e e e e e e et 2
12000000, KN-1249 .................... Bracket, Radiator Mount Bottom .. ... ot 1
130000, 13.0189. ... Fan, Kawasaki 11" .. o e e e e e 1
14......... 81.0132. ... i Belt, Fan Kawasaki. . .. .ouu i 1
15......... 13.0267. ..o Hose, Radiator Lower Kaw. .. ..ot e e e e e 1
16 . ...t 13.0260.....ccovviii Hose, Radiator Upper Kaw. . . ...ttt e e e 1
17 oo 11.0052. ... oii e Clamp, HOSe SS 13/16 X 1-1/2 < o ottt e e e e e 4
18 ...t 47.0321. . Radiator, KN KawasaKi . .. ..cvuu et e e e e et e 1
19......... 05.0107.....covviiieeennnn, Isolator, 9/16 ID X 1-29/32 OD. . . ottt e e e e e e e e e 2
20 ..., 641644, .. ... Bracket, Radiator Shroud. . ... . o i e 1
21 ... 9410 ot Washer, Flat 5/8 USS . ..o e e e e e e 2
22 .. 05.0136....ccvveiiieeennnn, Grommet, 7/16ID, 3/40D, 1/4ThK. . .o\ v it e e e 1
23 ... 06.0043-175IN .............. Trim, Trim Seal W/ Bulb .. .o e 1
24 ... ... 06.0045-11.75IN ............. Weatherstrip, 3/16 X 3/4 oo e e 1
25 ... .. 06.0045-4.25IN . ............. Weatherstrip, 3/16 X 3/4 oo e e 1
26 ... ... 06.0043-10IN................ Trim, Trim Seal W/ BUlb .. .o e 1
27 oo 64.1640. . ... Bracket, Coolant Recovery Tank . . ...ttt e e e 1
28 ... 29.BFO4MPO290N . ........... FITTING, NYLN 1/4BRB X 1/8MP 90 (Serial # 01001-07040) . . . ..o v veiiiieeeiiaann 2
29 ..., 27.A04-21IN. ... Hose, Neop Black 1/4 X 7/16 X 21" ettt e 1
30......... 27.A04-36IN................. Hose, Neop BIack 174 X 7/16 X 36" . .ottt e e e i 1
o 64.1629. ... ... Bracket, Radiator Mount Right . ... ..o o e 1
32 641642, ..o Bracket, Radiator Mount Left ... ... i 1
33 ..., 25.6408-08............conn. Fitting, Plug 8MB (Serial # 01001-07040). . . . ottt vttt et e e 2
34 ... .. 05.0120. . ... iiii Bumper, Neoprene 10 Ga - 1/4 . .o oot e e 6
35, 47.0334. ... Cap, Radiator 14# . .. o 1
36......... 00.0638........cciiiiin Decal, Fan Blade Hazard. . ... ..o i e e e e 1
37 el 64.1620. .. ..cciiiii Screen, Radiator - 47.0302. . ..ottt e 1
38 ......... KN-6057 .....ovviiiei e Tank, Coolant Recovery (Serial # 01001-07040) . . ..o v vttt 1
38 ......... A47.0317. e Tank, Coolant Recovery (Serial # 07047-). ...ttt e 1
39 ... KN-6024 .................... Shroud, Radiator - 47.0320 ... it e e 1
41 ... 99.SF0406-1.........cooounn. Bolt, SMF 1/4-20 X 3/4 (Serial # 07041-) . . vttt ettt et 2
42 ..., 95.04. .. Washer, Flat 1/4 SAE (Serial # 07047-) . .o ittt et et et e e 2
43 ..., 11.0049. ...t Clamp, Hose Band 1/2 OD Hose (Serial #07047-) . . oo i et i 2
44 .. ....... 47.0319. .. i Cap, Coolant Recovery Tank (Serial # 070471-). . .ottt e e 1

121




ENGINE
ILLUSTRATED DRAWING
4520P Kawasaki Gas Cooling System (Serial # 10725-)

Serial # 12749-

Serial # 07041-12253

122



ENGINE
4520P Kawasaki Gas Cooling System (Serial # 10725-)

REF. PART NO. DESCRIPTION QTY.
T, 47.0514. ... o Radiator, KN KawasakKi . .. ..cvuu et e e et 1
2. 00.0638........ciiiiii Decal, Fan Blade Hazard. . . ... ..ot e e e e 1
3. 05.0107.....covvviaeennnn, Isolator, 9/16 ID X 1-29/32 OD. . .ottt e ettt e e et ettt i 2
4 ... 05.0120. ... coiviiii Bumper, Neoprene 10 Ga - 1/4 . . ..ot e e 3
5 05.0135. ... iieeiiiee e Isolator, 1/4-20 X 1/2 X 1" F/M ..ottt et e e e et e e et ettt it 2
6. 05.0136....ccvviiiiaeennnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 1
7o 06.0043-10IN................ Trim, 7/16" Bulb Seal Top 1/16T X 10", ..ttt 1
8 . i 06.0043-175IN .............. Trim, 7/16" Bulb Seal Top 1/16T X 17-1/2" . i 1
[ 06.0045-11.75IN ............. Weatherstrip, 1/8 X 3/4 X 11-3/4" . . . e 1
10......... 06.0045-4.25IN .............. Weatherstrip, 1/8 X 3/4 X A-1/4" . . . o e 1
Mo 11.0049. . ...t Clamp, Hose Band 1/2" OD HOSE . . .ot vttt ettt et eeas 1
12000, 11.0052. ... Clamp, HOSe SS13/16 TO 1-T/2 o oottt e e e e e e e e e eas 4
130000, 13.0189. ... Fan, Kawasaki 11" .. o e e e e e 1
14 ......... 13.0260......ccvvvii Hose, Radiator Upper Kaw. .. ...ttt e e e 1
15......... 13.0267. ..o Hose, Radiator Lower Kaw. .. ..ot e e e e e 1
16 ..0...... 27.F04-215IN ............... Hose, Fuel Rated Black 1/4 X 172 X 21,5 .ttt et 1
17 oo 27.F04-36IN . ................ HOse, FUEI LiNe 1/4 X 36" . .ottt e e e e e e et e 1
18 .. ... A47.0317. o Tank, Coolant Recover (Serial # 070471-12253) ...t ti ittt ettt e 1
18 .. ... KN-6057 .....coviiiiei Tank, Coolant Recovery (Serial # 01001-07040, 12254-) .. ..o ittt enn 1
19......... 47.0319. .. o Cap, Coolant Recovery Tank (Serial # 07041-12253) .. ...ttt 1
20 ... 47.0516. o ove Cap, Radiator 14#, PIastiC . ...ttt e e 1
21 oo 64.1620. . ... ciiiii Screen, Radiator - 47.0302. .. oottt e 1
22 .o 64.1629. ... ... Bracket, Radiator Mount Right . ... ... e e 1
23 ... 64.1640. ... ..o, Bracket, Coolant Recovery Tank . .. ...ttt e it 1
24 ... 641642, ..o Bracket, Radiator Mount Left ... ... i e 1
25 ..., 641644, . ... Bracket, Radiator Shroud. . ... ..o i e 1
26 ... ..., 81.0132. ... i Belt, Fan Kawasaki. . ... ovu i e 1
27 oo 9410, . ot Washer, Flat 5/8 USS . ..o e e e e e e 2
28 ... 95.04. ... Washer, Flat 1/4 SAE (Serial # 07041-12253) . . ..ot i ettt 2
29 ..., 99.0404. ...t BOIt, 1/74-20 X 172 BSCS . ottt e et e e e e 2
30......... 99.0406. ... Bolt, 1/4-20 x 3/4 BSCS (Serial # 01001-07040, 12748-). . . .o o vt iie e i 4
30......... 99.0406. ... Bolt, 1/4-20 x 3/4 BSCS (Serial # 12749-) . . oottt e 8
C ) I 99.E0046.........coiiiin NUt, “U” 1/4-20 EXtruded . ...t e e e e e e e 4
32l 99.E010T....vvviiee e Nut, Locking Flange 1/4-20 . .. ..ottt et e e e 2
33 ..., 99.E0105......oiiiiii NUE, INSErt 1/4-20 HeX vttt ettt e e e e e e e e 4
34 ..., Q9SFO4. ..o NUL, SRF 1/4-20 USS oot e e e e e e e e 13
35, 99.SF0404-1.............ott. BOlt, SMF 1/4-20 X 1/ 2. . oottt e e et e e e e e e e 7
36......... 99.SF0405-1........ccvvunn. Bolt, SMF 1/4-20 X 5/8 (Serial # 01001-07040, 12748-) . ..ottt iiee e 21
36......... 99.SF0405-1.........cvvunn. Bolt, SMF 1/4-20 X 5/8 (Serial # 12749-) . . ottt et 17
37 oo 99.SF0406-1.........cooounn. BOIt, SMF 1/4-20 X 3/4. . o oo ottt et e e e e e 2
38......... KN-1249 .................... Bracket, Radiator Mount Bottom .. ... .ot 1
39 ..., KN-6024 .................... Shroud, Radiator . . ..o e 1
40 ... ... 29.BFO4AMPO290N . ........... FITTING, NYLN 1/4BRB X 1/8MP 90 (Serial # 01001-07040, 12254-) . ... ..o cvvve e 2
41 ... 25.6408-08..........c0uunn. Fitting, Plug 8MB (Serial # 01001-07040, 12254-). . ..ottt i e eeeiaeaee e 2

123




ENGINE
ILLUSTRATED DRAWING
4520P Kawasaki Gas Air Intake

124



ENGINE

4520P Kawasaki Gas Air Intake

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUt, SRF 5/16-18 USS ..ottt e e e e i
2 99.SF0506-1........ccvvvvnnnn BOlt, SME 5/16-T8 USS X 3/4. . .t ettt et et et
3 99.SF0508-1........ccvvvvnnnn BOIt, SMFE 5/16-T8 X 1 oottt et ettt et e e e e e e et e
4 ... 13.0231. 0o Clamp, Air Filter 57 PIastiC ... oottt e e e
5.0 11.0044. ... ... Clamp, HOSe SS 1-9/16 TO 2-1/2 . . oo ettt e e e e i
6. 64.1694. ... ... Bracket, Air Cleaner MOUNt . . ..ottt e e e
7o 13.0272. ..o oiii Hose, Intake 4500P . . . . oottt e e e
8 . 11.0050. . ... Clamp, HOSE S/S 2 1716 X 3. o ettt e e e e e e e e e
9. 13.809670 ...l Cleaner, Al ASIN ..ttt e e e
10......... 14.0026-4 ...l HOSE, Air Cleaner. . ..ottt e e e e e
M. 11.0044. . ... Clamp, HOSe SS 1-9/16 TO 2-1/2 . .o v ettt e et e e e e i eeas
20 ... 13533761 oo Cover Assembly W/ Latches. . . ..ot e
21 .o 13538928 ... .. LatCh oo
22 ..o 13.522958 ... ..o ValVe, Drain ..ot e
23 ... 13.0061. .. vvvie e Filter, Air-Element Safety . . ...t e
24 .. ... 13.0060......cccvvvvennnn. Filter, Air-Element Primary. ... ..ottt e e e

125




ENGINE

ILLUSTRATED DRAWING
4520P Kawasaki Gas Fuel System

47.0370-2

126



ENGINE

4520P Kawasaki Gas Fuel System

REF. PART NO. DESCRIPTION QTY.

T 99.SF0404-1................. Bolt, SME 1/4-20 X 1/2. . o o

2 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . ... oo ot e
3 11.0049. . ... Clamp, Hose Band 172" OD HOSE . ..ot vttt ettt e ettt e e eas
4. ... 11.0048. ... Clamp, Hose Band 9/16" OD HOSE . .. oottt ettt e
5. 00.0457. ...t Decal, Gasoline Safety ... ...ttt e
6. 13.0269. ... Pump, FUuel Kaw - P .. s
7o 27.F08-1-25IN............... Hose, Fuel Line 1/2" Low Perm X 2-1/2" L .o vttt e it
8 . 13.59071-2141. ..ot Fitting, Adapter FUel PUMIP .. ..ottt e e i
9. 13.0053. .. oo Filter, Fuel - In Line 5/16" . .ot e e e e e e
10......... 47.0328. ... Valve, Fuel Shut Off 5/16". . ..o e e e e et
I